1470060 Rev. E April 1995

Snack Center a,
147/148 d d?gf'cebﬁ Center

461/462 Chilled Candy 474/475/476

PARTS MANUAL

-
O
-
=g Doloololold
oooood |
[ el
RIRYY |[m@m5 D
461 - =)
7 MmO |
=}
U 474 —gﬂ
475 |
476
NATIONAL VENDORS

CRAN E 12955 Enterprise Way

Bridgeton, MO 63044




i

This machine has been engineered to our own rigid safety and performance standards. it
has earned a "Letter of Compliance” from NAMA indicating that it complies with sanitation
and health guidelines recommended by the Automatic Merchandising Health-Industry
Council (AMHIC) and it conforms with all other NAMA safety recommendations. This
machine has been FCC verified.

This machine has been manufactured in accordance with the safety standards of both
Underwriter's Laboratories and the Canadian Standards Association. To maintain this degree
of safety and to continue to achieve the level of performance built into this machine, it is
important that instalation and maintenance be performed so as to not alter the original
construction or wiring and that replacement parts are as specified in the Parts Manual. Your
investment in this equipment will be protected by using this Mechanical Set-Up, Operation
and Maintenance Manual, the accompanying Programming Guide and the Parts Manyal in
your operation, service and maintenance work. By following prescribed procedures, machine
performance and safety will be preserved.

The SNACK CENTER and REFRESHMENT CENTER Merchandisers are warranted for one
(1) year against defective parts and workmanship. Any part or parts which are proven to
be defective within ane (1) year of the date of shipment wiil be repaired or replaced free of
charge when the defective part is returned, with transportation charges prepaid, to the
destination designated by the National Vendors Warranty Department. All labor charges
shall be for the account of customer.

This warranty applies only to the original purchaser of the Merchandiser and is null and void
it the Merchandiser is sold during the period of warranty.

This warranty does not apply to a) electrical components, wiring, or circuits and/or for ali
mechanical parts or assemblies damaged as a result of operating the Merchandiser at other
than 115 volts, 60 Hertz current or b) in event of vandalism, fire or negligence, or ¢)
incandescent lamps, neon lamps, fluorescent lamps, ballasts, starters or other expendable
ftems, or d) when other manufactured components are installed in National Vendors
Merchandisers.

Natlonal Vendors is not responsible for any cost of service rendered or repairs made by
customer or its agents on merchandiser or parts unless authorization to incur such expense
has been given in writing by National Vendors prior to incurring such expense.

THIS WARRANTY IS IN LIEU OF ALL OTHER WARRANTIES EXPRESSED OR IMPLIED,
INCLUDING WITHOUT LIMITATION, WARRANTIES OF MERCHANTABILITY OR FITNESS
FOR A PARTICULAR PURPOSE. NATIONAL VENDORS SHALL NOT BE RESPONSIBLE
FOR CONSEQUENTIAL OR PUNITIVE DAMAGES. National Vendors neither assumes nor
authorizes any person to assume for it any obligation or liability in connection with the sale

of said equipment or any part thereof.

National Vendors

A Division of Unidynamics, Corp.

12955 Enterprise Way
Bridgeton, MO 63044

2-1501

Copyright ©12-83
‘g National Vandors
=" A Division ol UNIDYNAMICS, Corp.

CRANE




TABLE OF CONTENTS

SNACK CENTER Warranty ........ ... ... iiiiirarininns il
Maintenance and Cenrtification . ......... .. ... ... ... ...t ii
Tableof Contents . . ........ ... . i iiiiii i i
HowtoUsethe Parts Lists .. ......... .. ... ... . iiiiaa., v
Abbraviations Used inParts Listes .. . .. ... ... ... .. . LY
SamplePants List ............ .. ... .. e v
HowtoOrder Parts ... ..... . ... . . . . i, v
Listoflilustrations . . . .. ... .. ... . i vi
Assembly [llustrations and Parts Lists . ....................... 1
Available Kits ... ...... ... ... . . . . s 185

1470060



1470060
HOW TO USE THE PARTS LISTS

This manual contains the Parts lifustration and Parts List for each repairable assembly in the SNACK
CENTER and REFRESHMENT CENTER Merchandisers. Each lllustration includes an exploded view and a
set of index numbers. The expioded view helps you locate and identify the individual parts while the index
numbers help you locate parts in the Parts List.

The Parts List contains information you will need when you want to order parts for your merchandiser. The
Parts List has between six and ten columns. A sample Parts List is shown on the next page.

Column 1 is labeled "FIGURE - INDEX NUMBER.". The number to the ieft of the dash is the figure number.
The number to the right of the dash is the index number of the part.

Column 2 Is labeled "“DESCRIPTION". The name of the part and a brief description are included In this
column.

There are up to four sets of columns labeled “PART NQ." and "QTY". Each set is labeled with the approptiate
model number/numbers.

NOTE

If a part or an assembly is used in each of the models listed in a given
table, it is only listed in the first set of columns. See Index 1 in the sample.

If the same part is used in each of the models listed in the table but the
quantities are different, different numbers will be listed in each of the QTY
columns. See Index 2 in the sample,

When N/A appears in the Part No. column, the part is not used In the
carresponding model. See Index 3 and Index 4 in the sample.

For attaching parts (i.e. - nuts, screws, washers, etc.) the QTY column lists
only the quantity necessary to attach one part or assembly. See Index 5 in
the sample.

If an assembly does not have a part number, a dashed line appears in the
"Pant No." column.

ABBREVIATIONS USED IN PARTS LISTS

cT Count RHS Round Head Slotted
HD  Head S/T  Self-tapping
LGM Light Gauge Metal T/C  Thread Cutting
LH Left-hand T/F  Thread Forming
N/A  Not Applicable THS  Truss Head Slotted
PCB  Printed Circuit Board W/Hd Washer Head

-PHS  Pan Head Slotted W/LW With Lock Washer

RH Right-hand



1470060

SAMPLE PARTS LIST

FIGURE- 147 148/474
IRDEX
NUMBER DESCRIPTION PART NO. | QTY | PART NO. | QTY
2-1 Insert - Coin 5231010 i
2-2 Clamp - Cable 3/4 inch 1592361 2 3
2-3 Spacer - Delivery Pan 7311258 1 N/A
2-4 Spacer - Gum & Mint N/A 6382649 1
2-5 Bracket - Lamp Mounting 1497248 2
(Screw #8-32 x 1/4 RHS) 9991573 2

HQW TO ORDER PARTS

The members of the Parts Department at National Vendors are ready to serve you. Please have the following
information ready when you call in your parts order:

Your account number
Name and Model Number of the merchandiser
Sarial Number of the merchandiser

Part number, complete description and quantity required for each part you wish to order.

The Parts Department has a toll free number for your convenience. This number is 1-800-621-7278.



1470060

FIGURE

10
11
12
13
14
15
16
17
18
19

21
22
23
24
25
26
27
-28

TABLE OF ILLUSTRATIONS

TITLE PAGE

Identification of Merchandiser Modael . . . .. ... .. ... . . .. L e 1

Merchandiser - SNACK CENTER tand 2 ..... ... ... .. . i, 3

Merchandiser - REFRESHMENT CENTER 2and 3 . ... ... ... ... ... . . i, 6

Harnesses and Cable Clamps - Models 147, 148 and 474 ... .. ... .. ... ... ... ... ... ... 9

Harnesses and Cable Clamps - Model 475/476 .. . ... .. .. ... .. ... .. ... .. ... ...... 12
Common Cabinet - Models 147, 148and 474 ... ... ... ... . . .t iiinninannnnnn. 15
Common Cabinet - MOGE! 475/476 . . . ... .o\ oo e 21
Contraller Assembly . . . ... ... . 27
Power Panel Assembly . . .. .. . K1
Cup Statlon Assambly . . ... ... . e kk}
Door Assembly - Models 147, 148 and 474 . . . .. ... . .. ... 35
Door Assembly - Model 475/476 . ... ... .. .. .. . e 40
Dalivery Pan Assembly . . . ......... .. ... .. .. .. e 45
Gumand Mint Assembly . ... ... ... 48
Trim Identification - Modals 147, 148 and 474 . .. . .. . ... ... ... ... ... vt 52
Trim Identification - Madel 475/476 . ... ... ... ... i 54
Coin Receptacle Assambly . . ... ... . i 57
Handle and Door Lock Assembly . ........................ ... ... ... iriu...... B8
Cup Dispenser Assembly . . ... ......... . ... ... 61
Candy Tray Assembly ... ... ... . i 85
Snack Tray Assembly . .. ... ... 73
Monetary Panel Assembly .. .......... .. .. . 80
Faceplate Assembly . . ... ... .. L 86
Basa Plate Package . . . ... 88
Can and Refrigeration Module - 4 and 8 Selection . .. .. ...\ 80
Housing and Refrigeration Module Assembly .. .......... . ... ... .. i 92
CanModule-4and 8 Selection .............. ... ... ... . .. .. ... 85



FIGURE

& 8 8 9 8 8 ¢ 8

5 & 5 £ & B =

S &

8 2 ¢ 8 B

1470060

TABLE OF ILLUSTRATIONS
- CONTINUED -

TITLE PAGE
Frame Assembly - 4and 8 Selection . ................ e e e e o7
Can Module Assembly . .. ... .. ... e et 100
Motor and Ejector Mounting Channel Assembly .. ....... .. ... ... . ot 102
HotDrink Module . .. .. ... . ... . i iiiiaancaaaa e saasanannss 104
Tube Identification and Routing . ... ... ... . ittt EEERRETRE 110
Coffee Module and PCB Chassis Assembly . . . ... ... . . . . . ittt 114
Overflow Switch Assembly . ... .............. IR 116
Tapelass Brewer Assembly . . .. .. ... L e e 118
Brewer Barrel Assembly . ... .. ... L e Cernaan 121
Funnel Assembly . . ... . e e 123
Basket Laver Assembly . . ... . ... e e i 125
‘Brewer Basket Assembly ........ ... ... oo P R 127
Brewer Drive Assembly . . . .. . L e et 129
Water Tank Assembly ... .. . . ettt 132
Water Tank Top Assembly . ... ... . . . i i i ettt aeaeaane 135
Hot Water Valve Assembly . . . ... .. ... . . e 137
Water Inlet Valve Assembly . . ... ... .. . .. et 139
Blower and Mounting Assembly . .. . .. L e 4
Dry Ingredient System . ... ... .. . e e e e 143
Dry lngrpdlent Shalf Assembly . ..... ... . . i i e i 146
Sugar Canister ASSemblY ... .. ... e et e 148
Whitener Canister Assembly . . ... ... ... . . . it i i i ittt 1‘50
Coffea Shelf Assembly - 475 . . . ... .. i it e 152
Coffee Canister Assembly - 475 ... ... .. .. .. . . .. e 154
Control and Vent Assembly . . .. ... . e e 156
Chocolate Shelf Assembly - 475 . . ... ... . ittt ittt ie et et ieeeeenenenns 158
Chocolate Canister Assembly . ... ... .. e e e 160



1470060

TABLE OF ILLUSTRATIONS
- CONTINUED -

FIGURE TITLE PAGE
57 Chocolate/Freeze Dry Coffee Shalf Assembly - 476 ..o 162
58 Merchandiser - CHILLED CANDY ...t m s et e e s 166
59 Common Cabinet - MOdels 4681 and 462 ...........ccoeeve i ininiiinereare e rsen st ssse s ecsnaass 169
Gd Harnesses and Cable Clamps - Models 4681 and 4682........ccevvveoicreeieecriiins s ee s enen e e 176
81 COONNG UNIEASSEMBIY ....ooo.ooooooooestesseesessesessessesess s sesss e esss bbb enas bR s s ssstnens 179
62 Cooling Unit FINAl ASSEITIDIY ........cooi ittt s s s sn s s 181
Appendix

AVAIIADIE KIS ... i e e n et s s e sama st e aneeans 185

Rotary Detivery Pan Assembly for 147, 4671 ... viiinnimmmrionies e 186

Rotary Delivery Pan Assembly for 148 and 474, 475, and 476 With Can Module ... 187

Refrigeration Unit - Domestic - R134afor 461, 462 ... 188

Vi



1470060

F——,;—___—————._.———

[ Poloblolnlold nbiolblalok
holololololod f=) Yololalolol r=
ooioiioioid i1 ooioiaiold |
Nololojolol lnlolololak

O
Qololololoicy =2 qlololclaid &

polalooidiol poldoog

[] [ [ ]
! U
147 148
F
niololololoia Niololoiciold
|\ Jhccoo %
[ cmpamms |
== e
_u= @
U U U
475/476 a74

Figure 1. Identification of Merchandiser Model



1470060

{See Figura 58 for Breakdown)

FIGURE- 147/149/461/462 474/475/476
INDEX DESCRIPTION
NUMBER PART NO. | QTY.| PART NO. | QTY.
1- ldentification of Merchandiser | e ] e
1-1 Merchandiser - Snack Center 1 147D N/A
{See Figura 2 for Breakdown)
1-2 Merchandiser - Snack Center 2 148D N/A
{See Figure 2 for Breakdown)
1-3 Merchandiser - Rafrashment Center 2 N/A 474D
{See Figure 3 for Breakdown}
1-4 Merchandiser - Refreshment Center 3 N/A 475D
(See Figure 3 for Breakdown)
1.5 Merchandiser - Freaze Dry Cotfes N/A 476D
{See Figure 3 for Breakdown)
16 Merchandiser - Chilled Candy 481D N/A
{See Figura 58 for Breakdown)
1.7 Merchandiser - Chilled Candy 4620 N/A




1470060

I 2

|§ 2 -

™5

) 18
G Jr"
' 1

Figure 2. Merchandiser - SNACK CENTER 1 and 2



1470060

FIGURE- 147 148
INDEX DESCRIPTION — T
NUMBER PARTNO. | QTY.| PARTNOQ. |QTY.
2- Merchandiser - SNACK CENTER1T | =eeeeeee 1 N/A
Merchandiser - SNACK CENTER 2 NA | ] e 1
21 Cabinet - Common | L S 1
(Sew Figure B for Breakdown)
22 Door Assembly - Common 1472000 1 1482100 1
{See Figure 13 for Breakdown)
2-3 Spiral Assembly - 5 Selection SnackTray | e 4 N/A
(Sesa Figure 23 for Breakdown)
Spiral Assembly - 4 Selection Snack Tray NA | e 4
{See Figure 22 for Breakdown)
24 Spiral Assembly - 10 Selection Candy Ty @ | eeeemeeee 2 N/A
{See Figure 22 for Breakdown)
Spiral Assembly - 8 Selaction Candy Tray N/A SO 2
(See Figure 22 for Breakdown)
26 Panel Assembly - Monstary 1475000 1
{See Figure 24 for Breakdown)
2-6 Plastic Bag Assembly - NotShown | 1
Includes the following:
Bag - Plastic 1470041 1
Documentation Package 1470061 1
Prica Roll - Dollars 1477015 2
Selection ID Labels: AD thru A9 1477076 1
Sslection ID Labels: BO thru B9 1477077 1
Selaction 1D Labels: CO thru C8 1477078 1
Selaction 1D Labels: DO thry D8 1477079 1
Selection 10 Labels: EO thru E9 1477080 1
Sealection ID Labels: FO thru F9 1477081 1
Retainer - Spiral Wall 1477083 10
Contents lIst - Bag Assembly 1470044 1




1470060

FIGURE- 147 148
INDEX DESCRIPTION
NUMBER PARTNO. |Q@TY.| PARTNO. |aTY.

THE FOLLOWING ITEMS ARE AVAILABLE BUT NOT SHOWN:

Label - Instruction 4742011 1
Labsl - Union 2221039 1
Label - Patent 2221076 1
Label - UL Listing 2221599 1
Label - FCC Approval 5580121 1
Label - NAMA Listed 8230021 1
OPTIONS
2-7 Base Plate Package 1471200 1 1481039 1

{See Figure 26 for Breakdown)

Installation [nstructions - Base Plate 1470032 1
{Included with Base Plate Package)




1470060

REFRESHMENT CENTER 2 and 3

Figure 3. Merchandiser -



1470060

FIGURE- 474 475/470
INDEX DESCRIPTION
NUMBER PARTNO. | QTY.| PARTNO., |QTY.
3 Merchandiser - REFRESHMENT GENTER2 | -meeeeee 1 N/A
Merchandiser - REFRESHMENT CENTER 3 NA | ] e 1
31 Cabinet - Commion - 474 4741200 1 N/A
(Sea Figure 8 for Breakdown)
Cabinet - Common - 475 N/A 4751200 1
{See Figure 9 for Breakdown)
Cabinet - Common - 476 N/A 4761200 1
{(See Figurs 9 for Breakdown)
3.2 Door As#embly - Common 4742200 1 4752100 1
{Sea Figures 13 and 14 for Breakdown)
33 Spiral Assembly - 4 Selection Snack Ty | = 2 | e 2
{See Figure 23 for Breakdown)
34 Spiral Assembly - 8 Selection Candy Tay ] e LI T 1
{Sea Figura 22 for Breakdown)
a5 Panel Assembly - Monatary 1475000 1
(Sea Figure 24 for Breakdown)
36 Can and Refrigeration Module - 8 Select 4744039 1
(See Figure 27 for Breakdown)
(Scrow #8-32 x 3/8, Acomn) 9300106 2
{Scrow #8-18 x 5/8, Hex Hd) 4727144 2
Can and Refrigeration Module - 4 Select 4744040 1
(See Figure 27 for Breakdown)
(Screw #8-32 x 3/8, Acorn}) 9900106 2
{Screw #8-18 x 5/8, Hex Hd) 4727144 2
37 Hot Drink Modula WA | | e 1
{See Figure 33 for Breakdown}
3-8 Dispenser Assembly - Cup NA | ] e 1
(See Figure 21 tor Breakdown)
{Scrow #8-32 x 3/8, Hex WrHd) N/A 3157060 1
{Stud - Mounting) N/A 4733005 2
3.9 Plastic Bag Assembly - Not Shown | cmeemen 1
Includas the tollowing:
Bag - Plastic 1470041 1
Documentation Packags 4740026 1
Labet - Cover-up - HW. 4752148 1
Prices Roll - Dollars 1477015 2
Selection ID Labels: AD thru A9 1477076 1
Selection 1D Labels: BO thru B9 1477077 1




1470060

{Included with Base Plate Package)

FIGURE- 474 4T5/ATS
INDEX DESCRIPTION

NUMBER PART NO. | QTY.| PART NO. | QTY.
Selaction 1D Labels: GO thru C9 1477078 1
Selaction 1D Labels: DO thru D9 1477079 1
Selection ID Labsls: EO thru E9 N/A 1477080 1
Salection |D Labels: FO theu FQ N/A 1477081 1
Retainer - Spiral Wall 1477083 8
Flavor Strips - 10 4747091 1
Product ID Labals/Flavor Strips 4747097 1
Elbow W/Tape N/A 3158008 1
Label - Everpure N/A 3158026 1
Contents List - Bag Assembly 4740025 1
THE FOLLOWING ARE AVAILABLE BUT NOT SHOWN:
Labal - UL Listing 2221599 1
Labal - FCC Approval 5580121 1
Label - NAMA Listed 6230021 1
Labsl - Union 2221038 1
Label - Patent 2221078 1
OPTIONS

3-10 Base Plate Package 0 e | I [— 1
{See Figure 26 for Breakdown)
Installation Instructions - Base Plate 1470032 i




1470060

SEE
NOTE 1

NCTE 2

SEE \\\\\
~

[l ol

SEE
DETAIL
B

5—" ] |

b
SEE
DETAIL
B

SEE

DETAIL

TYPICAL
CABINET

SEE
DETAIL

<

A, N TS

2. Location of channel

"
[~ o O = oo
- Y N N

|18
SEE
DETAIL

1. Location of channel
with 8 select cold
can module.

with 4 select cold
can module.

Figure 5. Harnesses and Cable Clamps - Models 147, 148 and 474

(Sheet 1 of 2)



1470060

15

1REF
///////// 13 1 REF
5| 16 REF
e |
9 | 19
| 18—\
| REF
17 —
DETAIL A 20 REF ////
(ATternate Clamp Location \\\ K
W/Fan Option Installed) 47fl‘1jgéﬁ§§§£§§’
DETAIL D
11 11
DOOR CABINET DOOR CABINET
"%L-‘ ‘O
BALLAST“"E] BALLAST”[:
% 6 REF 6 REF
148/474 147
DETAIL B
ANGLE AND
MOTOR
ASSEMBLY 30 DOOR 12 DOOR CABINET
P CABINET
8REF
14 ANGLE AND MOTOR 8 REF
DELIVERY 6 ASSEMBLY 10
148/474 DETAIL C 147

10

Figure 5. Harnesses and Cable Clamps - Models 147, 148 and 474
(Sheet 2 of 2)




1470060

FIGURE- 147 148 474
INDEX DESCRIPTION T
NUMBER PART QTy. PART QTy. PART QaTyY.
NOQ. NO. NO.
5- Hamess Routng | - Raf | wreeeeeees Ref | --cereeee- Ref
51 Harness - Cabinet - 6 Tray Obsolete 1
5-2 Screw - Ground #8-32 x 5/16, Hex Hd, T/F 1451097 2
(Lockwasher #8) 6131148 2
5-3 Powar Supply - Interface to Controller 1471100 1
654 Hamess - Validator 1471073 1
&5 Jumper - Fluorescent Light 1471106 1 1 1
&6 Jumper - Fluorascant Light WA 1481024 i 1
(Retainer - Hamess - 3/8 Dia.) (Not Shown} WA 1452139 4 4
5-7 Hamass - Power Cord to Control Box 4751148 1
5-8 Jumper - Gum and Mint 1471112 1
59 Clamp - Cabls - 9/16 3106144 3
{Scraw #8-32 x 3/8, THS, Black) 1170206 1
5-10 Clamg - Cable - 38 1452139 3 1 1
{Screw #8-32 x /8, THS, Black) 1170206 1 .
5-11 Clamp - Cable - 3/8 2302227 2
{Screw #8-32 x /8, THS, Black) 1170206 1
{Nut #8-32 W/LW) 9900081 1
5-12 Clamp - Cable - 1/2 N/A 4732024 4 2
{Screw #8-32 x 5/16, Hex Hd, T/F) N/A 1451097 1 1
5-13 Clamp - Cable - 1/4 N/A N/A 1211161 3
{Screw #8-32 x 5/18, Hex Hd, T/F) N/A N/A 1451097 1
5-14 Wire Tie - Salf-Clinching N/A 4042121 i 1
5-15 Clip - Cabls - Salf-adhesive N/A N/A 4741018 2
5-16 Harness - Temperature Sensor N/A N/A 4741034 1
5-17 Harness - Power to Can Module N/A N/A 4751188 1
S-18 Harness - Channel to Can Module N/A N/A 4741205 1
5-19 Wire Tie N/A N/A 3106145 1
5-20 Jumper - Can/Food Module N/A N/A 4741204 1
OPTIONS
5-21 Harness - Cabinat - 7 Tray 1471182 1

1"



1470060

8

SEE 13 £,

DETAIL B A

9 //J" 7

s A 1
6 7 7S N |

SEE €222, 1 \1.'\\\\‘_ 8
DETAIL "‘ B> i\\\\\

! .“ “\“‘-\\\'-
\; ™4 | _~SEE DETAIL A

SEE DETAIL D
18

12

Figure 7. Harnesses and Cable Clamps - Model 475/476
(Sheet 1 of 2)




1470060

15REF

B
DOGR \ CABINET

8| I

9

é ” BALLAST
DETAIL A DETAIL B

{Alternate Clamp Location
W/Fan Option Instailed)

18 REF
—
DOOR CABINET

AL 24 D

ANGLE AND MOTOR 7 )
ASSEMBLY

Figure 7. Harnesses and Cable Clamps - Model 475/476
(Sheet 2 of 2)

I3



1470060

FIGURE- 475 478
INDEX DESCRIPTION
NUMBER PARTNO. | QTY.|{ PART NO. |QTY.
7 HamessRowting | e SO Bk -
7-1 Hameass - Cabinet - 6 Tray 1471183 1
7-2 Screw - Ground #B8-32 x 5/16, Hex Hd, T/F 1451097 2
(Lockwasher #8) 6131148 2
7-3 Power Supply - Interface to Controller 1471100 i
74 Harness - Validator 1471073 1
7-5 Harnass - Power Cord to Control Box 4751148 1
76 Jumper - Gum and Mint 1471112 1
(Clamp - Cable - Sell-Adhesive 6131143 1
7-7 Clamp - Cable - 3/8 1452139 7
(Scrow #8-32 x 3/8, THS, Black) 1170206 1
78 Clamp - Cable - 5/8 4751060 4
(Screw #8-32 x 3/8, THS, Black) 1170206 1
79 Clamp - Cable - 1/2 4732024 2
(Screw #8-32 x 5/18, Hex Hd, T/F} 1451097 1
7-10 Clip - Cable - Self-adhesive 4741018 2
7-11 Wire Tia 3106145 1
7-12 Hamess - Power Supply to Coffee Module 4751045 1
713 Harness - Com Link - Refreshment Center 3 4751085 1
7-14 Hamess - Temparature Sansor 4741034 1
7-15 Harness - Power to Coffaa Modula 4751043 1
7-16 Harness - Coffee Modula 4751140 1
717 Hamess - Powar to Can Module 4741010 1
7-18 Harness - Channel to Can Module 4741205 i
719 Clamp - Cable - ¥/4 1411112 2
(Scrow #8-32 x 3/8, THS, Black) 1170206 1
7-20 Clip - Cable - Self-adhasive 4741018 1
7-21 Cilamp - Cable - 3/8 2302227 1
(Screw #8-32 x 3/8, THS, Black) 1170206 1
722 Tag - HTR Disconnect Instr. 6138099 1
723 Jumper - Brow - SWS N/A N/A 4761002 1
7-24 Jumper - Can/Food Module 4741204 1

14




.470060

5 SEE DETAIL A

ALTERNATE
POSITION
FOR MODEL
474
SIDERAILS

(8 Can
Option
Shown)

32

Figure 8. Common Cabinet - Models 147, 148 and 474 (Sheet 1 of 2)

15



1470060

DETAIL A

50

C)

DETAIL B

DETAIL €

Figure 8, Common Cabinet - Models 147, 148 and 474 {Sheet 2 of 2}



1470060

FIGURE- 147 148 474
INDEX DESCRIPTION :
NUMBER PART NO. ;| QTY. | PART NO. | QTY. | PART NO. | QTV.
8- Cabinet - Common | e Ret | - Ref | 4741200 Ref
{See Figure 2/3, Indax 1 for Next Higher
Assembly)
8-1 "U" Channel - Receptacle Mounting 1471241 2 1481057 2 1481057 2
(Screw #8-32 x 5/16, Hex Hd, T/F) 1451097 4
8-2 Channel - Mounting - Receptacle (5,6 or 7 1471120 1 N/A
Tray Option})
{Screw #8-32 x 5/16, Hex Hd, T/F) 1451097 4 N/A
Channel - Mounting - Receptacle N/A N/A 4401023 1
(3 Tray Option)
Used With 8 Selection Cold Can Module
{Screw #8-32 x 5/16, Hex Hd, T/F) N/A N/A 1451097 4
Channel - Mounting - Receptacle N/A N/A 4741005 1
{4 Tray Option)
Usad With 4 Salaction Cold Can Module
{Scrow #8-32 x 5/16, Hex Hd, T/F) N/A N/A 1451007 4
8-3 Receptacle Block and PCB Assembly 1471066 A
A = 3in 3 Tray Option
A = 4 in 4 Tray Option
A = 5in 5 Tray Option
A = 8 in 6 Tray Option
A =7 in 7 Tray Option
8-4 Tag - Electrical Rating 1471007 1 1481003 1 4741056 1
85 Cover - Exhaust Fan Hole 1671032 2
{Screw #8-32 x 516, Hex Hd, T/F) 1451097 2
86 Cabingt Asgsmbly - Weldment 1471311 1 1481080 1 1481060 1
87 Channel - Tray Rail Mounting - RH 1471211 1
{Screw #8-32 x §16, Hex Hd, T/F) 1451087 10
8-3 Gusset - Mounting Channal - RH 1471085 1
(Screw #8-32 x 5/16, Hex Hd, T/F) 1451097 2
89 Snap Bushing 6106021 1
g-10 Gusset - Mounting Channel - LH 1471057 1 1481017 1 1481017 1
(Screw #8-32 x 5/16, Hex Hd, T/F} 1451097 2
8-11 Channel and Support Assembly - Tray Rail 1471225 1 N/A N/A
(Screw #B8-32 x 5/16, Hex Hd, T/F) 1451097 12 N/A N/A
Channel - Tray Rail Mounting - LH N/A 1481045 1 1481045 1
{Scrow #8-32 x 5/16, Hex Hd, T/F) N/A 1451097 12 1451097 12

17



1470060

FIGURE- 147 148 474
INDEX DESCRIPTION
NUMBER PARTNO.| QTY. | PARTNO. | QTY. | PARTNO. | QTY.
8-12 End Plate Display - LH 1471114 1 1481023 1 4401027 1
(Scrow #8-32 x 5/16, Hax Hd, T/F) 1461007 3 3 3
(Screw #8-18 x 3/8 LGM) 4721035 3 2 2
(Nut #8-32 W/LW) 9900081 1 1 1
Panel - End Plate Filler {Not Shown) 1482243 1
8-13 Labal - Model Designation 1472031 1 1482115 i 4742015 i
8-14 Power Cord and Bracket Assambly 1471064 1
(Screw #8-32 x 5/16, Hex Hd, T/F) 1451097 2
B-1§ Bushing - Right Angle 7101028 1
8-16 Brackat - Mounting - Power Cord 1471065 1
8.17 Grounded Cord Set Assambly 9989522 1
8-18 DELETED
8-19 Label - Power Cord 9989526 1 =
8-20 Extension Assembly - Cabinst - Top 1471227 1 1481052 1 w 1
(Scraw #8-32 x 5/18, Hex Hd, T/F} 1451097 5 4 4
(Scrow #8.-18 x &/8 LGM) 4721035 4 4 e 4
8-21 Lock Arm - Cabinet 1471160 2 1 1
{Screw #10-32 x 3/8} 1217161 2
8-22 Cup - Spacer 1302289 1
8-23 Guide Rail - Control Panel 1471013 2
{Screw #8-32 x 5/16, Hex Hd, T/F) 1451097 4
8-24 Edge Mount - Harness 1411122 1
Wire Tie 2204513 2 1 1
(Screw #8-32 x 1/2, PHS, T/C, W/LW) 9900197 1
8-25 Stop - Monetary Panal 1471008 1
(Screw #8-18 x /8 LGM) 4721035 3
8-26 Controller Assembly 1471118 1 1471118 1 4741012 1
{See Figure 10 for Broakdown)
827 Clamp - Wira 1451042 1
(Screw #8.32 x 5/16, Hex Hd, T/F) 1451097 2
Gover - Clamp 1451043 1
8-28 Label - Caution - Electrical Connection 9989411 1
8-29 Screw #8-32 x 1/2, Hex Hd, T/F, BLK 4741050 1
{Used with Index 8-2 in placa of 1, 1451097
screw)
8-30 Chute Assembly - Payout 1471049 ¥
(Screw #8-32 x 5/16, Hex Hd, T/F) 1451087 2
{Screw #3-18 x 3/8 LGM) 4721035 2

18




1470060

FIGURE- 147 148 474
INDEX DESCRIPTION
NUMBER PARTNO.| QYY. | PARTNO. | QTY. | PART NO. | QTYV.
8-31 Housing Assembly - Money Box 1471040 1
{Screw #2-18 x 3/8 LGM) 4721035 4
8-32 Box Assembly - Money 1471045 1
8-33 Power Panel Assembly 1471076 1 1471076 1 4741007 1
{See Figure 11 for Breakdown)
(Screw #8-32 x 5/16, Hex Hd, T/F} 1451097 2
8-34 Tray Guide Rail Assembly - RH 1471141 A A B
A = 5in § Tray Cption
A = € in 6 Tray Option
A =7 in 7 Tray Option
B =3in 3 Tray Option
B = 4 in 4 Tray Option
(Screw #8-32 x 5/16, Hex Hd, T/F) 1451087 1
8-35 Angle - Tray Rail Mounfing Channel 1471010 2
(Screw #8-32 x 5/16, Hex Hd, T/F) 1451087 2
8-36 Tray Guide Rail Assembly - LH 1471242 A A B
A = §in § Tray Option :
A = B in 8 Tray Option
A = 7in 7 Tray Option
B = 3in 3 Tray Option
B = 4in 4 Tray Option
{Screw #8-32 x 5/16, Hex Hd, T/F) 1451097 1
8-37 Plate and Spring Assembly - Door Check 1451039 1
(Screw #8-32 x 5/16, Hex Hd, T/F) 1451097 2
8-38 Cabinst Exisnsion - Lower 1471128 i 1481018 1 i48i0is i
(Screw #8-32 x 5/16, Hax Hd, T/F} 1451097 5 4 4
{Scrow #8-18 x I/8 LGM) 4721035 4 4 4
8-39 Deflector - Product N/A 1482132 1 1482132 1
{Screw #8-32 x /8, TH, Black) N/A 1170206 P 2
(Nut #8-32 W/LW) N/A 9500081 2 2
8-40 Lag and Leveler Assembly - Cabinat 1471237 4
(Screw #5/16-18 x 1.00, Hex Hd, T/F) 1451093 4
Lavelar - Cabinat 1471098 4
8-41 Plate and Support Assembly - Lower Hinge 1471014 1
{Bolt - Carriage #5/16-18 x 3/4 Hex) 1171024 2
{Nut #5/16-18 Seli-Locking) 1171022 2
B-42 Screen Assembly - Vent N/A 4741001 1 4741001 1
(Screw #8-32 x 5/16, Hex Hd, T/F) N/A 1451097 8
8-43 Spacer - Cup 2302053 1
(Screw #8-18 x 5/8, Hex Hd) 4727144 1
8-44 Plug - Hole (Not Shown) N/A 1431082 1 1431082 1

19



1470060

FIGURE- 147 148 474
INDEX DESCRIPTION
NUMBER PART NO. | QTY. | PARTNQ. | QTY. { PART NO. | QTY.
8-4& Brackset - Door Support 1471278 1
(Screw -Sheet Matal #8 x 3/8, PHS, W/LW) 4047057 2
OPTIONS
8-46 Bracket and Screen Assembly - Exhaust Fan 1471054 1
(Screw #8-32 x 5/16, Hax Hd, T/F) 1451091 2
8-47 Bracket - Exhaust Fan 1471089 1
{Screw #8-32 x &/18, Hex Hd, T/F) 1451097 2
8-48 Blower Assembly - Horizontal 6107030 1
{Nut #8-32 W/LW) 2900081 2
8-48 Harness - Fan 1471259 1
8-50 Panal - Filler 1472260 1 N/A N/A
Available With S Tray Option Only
Panel - Filler N/A 1482004 1 1482004 1
Available With 3 or 5 Tray Options Qnly
8-51 Controller Assembly (See Figure 10for | - 1 N/A
Breakdown)
8-52 Lock - Money Box 1101908 1
THE FOLLOWING IS AVAILABLE AS AN
ASSEMBLY:
Bracket and Fan Assembly (Incdludes 1471088 1
Index 8-47 and Indax §-48)

20




1470060

SEE DETAIL A

SR e .

/906
/124

Mﬂﬂ
1
X

Sa3 2N /a/,,
\

67

33

Figure 9. Common Cabinet - Model 475/476 (Sheet 1 of 2)

21



1470060

64

DETAIL A %

10

Zi

DETAIL B DETAIL C

Figure 9. Common Cabinet - Model 475/476 (Sheet 2 of 2)

22



1470060

FIGURE- 475 476
INDEX DESCRIPTION i
NUMBER PART NO. | QTY.| PART NO. |GTV.
9- Cabinet - Common 4751200 Ref 4761200 Ref
(See Figure 3, Index 3-1 for Next Higher Assembly}
9-1 "U" Channel - Receptacle Mounting 1481038 2
{Screw #8-32 x 5/16, Hex Hd, T/F) 1451097 4
8-2 Channel - Mounting - Receptacle - 3 Tray 4741006 1
Used With 8 Selaction Coid Can Module
{Screw #8-32 x §/16, Hax Hd, T/F) 1451097 4
Channel - Mounting - Receptacls - 5, 6 or 7 Tray 1471120 1
(Screw #8-32 x §/16, Hex Hd, T/F) 1451097 4
Channal - Mounting - Receptacie - 4 Tray 4741005 1
Used With 4 Selection Cold Can Module
{Screw #8-32 x 5/18, Hex Hd, T/F) 1451097 4
9.3 Recaptacle Block and PCB Assembly 1471066 A
A = 3in 3 Tray Option
A =4 in 4 Tray Option
A =5in5 Tray Option
A =6 in 6 Tray Option
A =7in7 Tray Option
94 Tag - Elactrical Rating 4751212 1, 4761174 1
9-5 Cover - Exhaust Fan Hole 1471090 1
{Screw #8-32 x 5/18, Hex Hd, T/F} 1451097 2
9.6 Cabinet Assembly - Weidment 4751215 1
9-7 Channel - Tray Rail Mounting - RH 1471211 1
(Screw #8-32 x 5/16, Hax Hd, T/F) 1451097 10
9-8 Gusset - Mounting Channel - RH 1471085 1
(Screw #8-32 x 5/16, Hex Hd, T/F) 1451097 2
9-9 Vent Screen Assembly 4741001 1
8-10 Panel - Filler {Available with 3 and 5 Tray Option Only) 1482004 1
9-11 Cup Station Assembly 4731182 1
{See Figure 12 for Breakdown)
9-12 Liner Assambly - LH 4791004 1
{Screw #8-32 x 5/16, Hex Hd, T/F) 1451097 3
(Serew #8-18 x /8 LGM) 4721035 3
{Nut #8-32 W/LW) 9900081 1
9-13 Label - Model Dasignation 4752058 1 4762032 1
9-14 Power Cord and Bracket Assembly 475101 1
(Screw #8-32 x 5/16, Hex Hd, T/F) 1451097 2
8-15 Bushing - Strain Relief Hayco 3104056 1
9-16 Bracket - Mounting - Pawer Cord 4751041 1




1470060

FIGURE- 475 476
INDEX DESCRIPTION
NUMBER PART NO. | QGTY.| PARTHNO. |QTY.
9-17 Power Cord Assembly 9984513 1
9-18 Label - Power Cord 9989526 1
8-19 Gauge - Compressor 6108065 1
9-20 Brachet - Pressure Gauge 4751050 1
9-21 Extension Assembly - Cabinet - Top 1471227 1
(Screw #8-32 x 5/16, Hex Hd, T/F) 1451087 5
{Screw #8-18 x 3/8 LGM) 4721035 4
g-22 Lock Arm - Cabinet 1471160 2
(Screw #10-32 x 3/8) 4041053 2
9-23 Guide Rail - Control Panel 1471013 2
{Screw #8-32 x 5/16, Hax Hd, T/F) 1451097 4
g9-24 Cup - Spacer 1302289 1
g.25 Edge Mount - Harness 1411122 1
Wire Tie 2204513 2
(Screw #8-32 x 1/2, PHS, T/C, WALW} 9900197 1
9-26 Stop - Monetary Pans! 1471009 1
(Scrow #8-18 x 3/8 LGM) 4721035 3
9-27 Controller Assembly 4751037 1
(See Figure 10 for Breakdown) L
9-28 Clamp - Wire 1451042 1
(Screw #8-32 x 5/16, Hex Hd, T/F) 1451097 2
Cover - Clamp 1451043 1
9-29 Label - Caution - Electrical Connection 9989411 1
9-30 Screw #8-32 x 1/2, Hex Hd, T/F, BLK 4741050 1
{Used with Index 9-2 in placs of 1, 1451097 screw)
g-31 Chute Assembly - Payout 1471049 1
(Screw #8-32 x 5/16, Hax Hd, T/F) 1451097 2
(Scrow #8-18 x 3/8 LGM) 4721035 2
9-32 Houging Assembly - Money Box 1471040 1
(Scrow #8-18 x 3/8 LGM) 4721035 4
$-33 Box Assembly - Money 1471045 1
9-34 Power Panel Assembly 4751038 1
{See Figura 11 for Breakdown)
{Screw #8-32 x 5/16, Hex Hd, T/F) 1451097 2

24




1470060 -

FIGURE- 475 478
INDEX DESCRIPTION

NUMBER PART NO. | QTY.| PART NO. | QTY.
9.35 Tray Guida Rail Aszembly - RH 1471141 A

A = 13in 3 Tray Cption

A = 4 in 4 Tray Option

A =5in 5 Tray Option

A = 6in 6 Tray Option

A = 7in 7 Tray Option

(Screw #8-32 x 5/16, Hex Hd, T/F) 1451097 1
9-36 Angle - Tray Rail Mounting Channel 1471010 2

(Screw #8-32 x 5/16, Hex Hd, T/F) 1451097 2
9-37 Tray Guidae Rail Assembly - LH 1471242 A

A = 3in 3 Tray Option

A = 4in 4 Tray Option

A =5in 5 Tray Option

A =6 in 6 Tray Option

A = 7in 7 Tray Option

{Screw #8-32 x 5/16, Hex Hd, T/F) 1451097 1
9-38 Cabinet Extension - Lower 1471128 1

(Scrow #8-32 x 5/16, Hex Hd, T/F} 1451097 5

(Scrow #8-18 x 38 LGM) 4721035 4
9-38 Leg and Levsler Assembly - Cabinet 1471237 4

(Screw #5/16-18 x 1.00, Hex Hd, T/F) 1451083 4§

Laeveler - Cabinet 1471098 4
9-40 Plate and Support Atsembly - Lower Hinge 1471014 1

(Bolt - Carriage #5/16-18 x 3/4 Hex) 1171021 2

(Nut #5/16-18 Salf-Locking) 1171022 2
9-41 Base - Bucket 4751074 1

{Screw #8-32 x 5/16, THS, T/C) 5900166 1
S-42 Bucket - Waste 6201025 1
9-43 Support - Tray 4751048 1

(Screw #8-32 x 5/16, Hex Hd, T/F) 1451097 1
9-44 Mounting Bracket - Cup Station 4751049 1

{Stud - Mounting Bracket - Cup Station) 4751023 2

(Scrow #8-32 x 5/16, Hex Hd, T/F) 1451097 1

(Nut #8-32 KEPS) 9900081 2
9-45 Locator - Mounting Bracket 47510862 1
9-46 Nozzle Support 4731033 1

(Screw #8-32 x 5/16, Hex Hd, T/F) 1451097 1
9-47 Screen Assembly - Cabinet Back 6131041 1

{Wing Nut #8-32) 9900031 1
9-48 Plug - Hole (Not Shown) 1431082 2
9-49 Screw #8-32 x 5/16, Hex Hd, T/C (Not Shown) 1451056 2
9-50 Spacer (Not Shown) 1472083 2




1470060

FIGURE- 475 476
INDEX DESCRIPTION
NUMBER PART NO. | QTY.] PART NO. |QTY.
9-51 Washer 3/8 ID x 8/16 OD {Not Shown} 1472087 2
8-52 Scrow #8-32 x 516, PHS, WALW, T/C (Not Shown) 4047095 6
8-53 Lock Washer #8 External Tooth (Not Shown}) 6131148 2
9-54 Scrow #8-32 x A8 RHS (Not Shown) 9900018 3
9-55 Washer - Steal .206 D x 7/16 OD (Not Shown) 8900121 1
9-56 Washer - Brass 5/16 1D x 9/16 OD {Not Shown) 9900171 4
9-57 Elbow W/Tape {See Figure 3, Index 9) 3188008 Reaf
9-58 Waste Bucket - Dry Grounds 4731035 1
Bags - Dry Grounds (Not Shown,Used with waste buckat) 6104340 10
§-59 Spacer - Cup 2302053 1
{Screw #8-18 x 5/8, Hax Hd) 4727144 1
9-60 Bracket - Door Support 1471278 1
{Screw - Sheet Metal #8 x 3/8, PHS, W/LW) 4047057 2
OPTIONS
9-61 Brackst and Screen Assembly - Exhaust Fan 1471054 1
(Scrow #8-32 x 5/16, Hex Hd, T/F) 1451097 2
9-62 Bracket - Exhaust Fan 1471089 1
(Screw #8-32 x 5/16, Hex Hd, T/F) 1451097 2
9-63 Blower Assembly - Horizontal 6107030 1
(Nut #8-32 W/W) 8900081 2
9-64 Hamess - Fan 1471259 1
9-65 Brace Assembly - Channel{Used With 7 Tray Option only) 4751143 1
(Screw #8-32 x 5/16, Hex Hd, T/F} 1451097 6
9-66 Gusset - Channel Braca(Used With 7 Tray Option only) 4751146 1
{Screw #8-32 x 5/168, Hex Hd, T/F) 1451097 2
9-67 Lock - Money Box 1101006 1
THE FOLLOWING IS AVAILABLE AS AN ASSEMBLY:
Bracket and Fan Assembiy 1471088 1
{Includes Index 9-62 and Index 9-63)

26




1470060

4 19
6
7
17 8
18
2 B
5 A
1 ”f
RN,
~.
e
¥
0
24
h 16
A 15
23 ™~

Figure 10. Controller Assembiy

27



1470060

FIGURE- 147148 461/462/474 475/476
lNDEx W W T 1 W
NUMBER PART GTY. PART QTy. PART QTyv.
NO. NO. NO,
10- Controlier Assembly 1471118 Ref 4741012 Ref 4751037 Ref
(Ses Figure 8/9/59, Index 8-26,9-27 59-26 for
Next Higher Assembly)
10-1 Cover - Contral Panel 1471188 1
{Scrow #8-32 x 5/16, Hex Hd, T/F) 1451097 4
10-2 Harmess - Yalidator 1471073 1
10-3 Chassis - Controller 1471187 1
10-4 PGB Assambly - Cain Mech and Validator 9989586 1
PCB has 10-pins down one side
You may only need to use 7 of these pins.
10-5 Clamp - Cabis 3102348 1 4732024 1 3102451 1
{Screw #8-32 x 5/16, Hex Hd, T/F) 1451097 1
10-6 Harness - Cabinet - 6 Tray 1471183 1
10-7 Jumper - Gum and Mint 1471112 1
10-8 Hamess - Power Supply Interface 1471079 1
10-9 PCB Assembly - Snack Intarface 1471291 1
(Plastic Expansion Nut - 1/4 Spacer) 9985329 4
(Scraw #8-32 x 1/2 PHS) 1451112 2
10-10 Wire Clamp - 1/4 inch 1211161 1
{Screw #8-32 x 5/16, Hex Hd, T/F) 1451097 1
10-11 OBSOLETE{ 9989542 1
{Includes Index 10-12 and 10-13)
(Plastic Expansion Nut - 1/4 Spacer) 6989329 6
(Screw #8-32 x 1/2 PHS) 1451112 6
10-12 PCB Assembly 9989542 1
10-13 IC Assembly EPROM (U14) 4761131 1
10-14 Cable Assembly - 34 Conductor 1471135 1
10-15 .| Jumper - Validator Interface 1471113 1
-
10-16 Harness - Gon Handling Board 1471109 1
10-17 Ground Screw #8-32 x 5/18, Hax W/Hd) 3157060 1 2 a
10-18 Hamess - Coin Handling - Power 1471123 1
10-19 Clamp - Cable 3102491 1 4732024 1 4732024 1
{Screw #8-32 x 5/16, Hex Hd, T/F) 1451097 1
10-20 Hamess - Temperature Sensor N/A 4741034 1 4741034 1
10-21 Hamess - Com- Link N/A N/A 4751085 1

28




1470060

FIGURE- 147148 461/462/474 4T5/4TS
INDEX DESCRIPTION
NUMBER PART QTy. PART QTY. PART QTy.
NO. NO. NO.
10-22 Clamp - Cable N/A 1452139 1 1452139 1
(Scraw #8-32 x 5/18, Hax Hd, T/F) 1451097 1 1451097 1
10-23 Clamp - Cable 3102348 1 4241250 1 1411142 1
{Scraw #8-32 x 516, Hax Hd, T/F) 1451087 1
10-24 Clamp - Cahle 3102348 2 4732024 2 4732024 2
(Screw #8-18 x 3/4, RHS, 5/T) 4041106 1 .
OPTIONS
Controller Assembly - 7 Tray (Same as 1471184 1 N/A N/A
1471118 except for the following:)
Hamess - 7 Tray Cabinet (Replaces Index 6) | 1471182 1 N/A N/A
Controller Assembly - 7 Tray Serial Validator | 1471252 1 N/A N/A
{Same as 1471184 except for the following:) 1 N/A N/A
Hamess - Validator To Serial Validator 1471277
(Replaces Index 2)
Controller Assembly - Serial Validator 1471251 1 4741043 T 4751149 1
{Same as 1471118 4741012, or 4751037 1
excapt for the following:) 1471277
Harness - Validator To Saerial Validator
{Replaces Index 2)
Controtler Assembly With Printer interface 1471189 1
(Same as 1471118, 4741012 or 4751037
excapt for the following:)
Hamess - Printer Interface 9984515 1
Modular Adapter - Female 9984516 1
Wire Tie - Reloasabls - 4.75 LG. 9984518 14
PCB Atzambly - RS232 Printer interface 5989561 1
Controller Assembly With Printer Interface - 1471253 1
Serial Validator 1
(Same as 1471189 except for the following:)
Harness - Validator To Serial Validator 1471277
(Replaces Index 2)
Controller - Talker Interface - Pulse (Same as | 1471315 1
1471189 except for the following:)
10-25 Bracket - PC Board Mounting 1471190 1




1470060

{Replaces Index 2)

FIGURE- 1471148 461/462/474 475/476
INDEX DESCRIPTION
NUMBER PART QTY. PART QTyY. PART Qry.
NO. NO. NO.
10-26 Spacer - /8 x 3/4 Long 1471194 2
10-27 Screw #8-18 x 2-1/8, RHS 1306111 1
10-28 Screw #6-32 x 1, PHS, Mach 1212141 1
10-29 Nut #6-32 KEPS 9500078 1
10-30 Spacer - 38 x 1/2 Long 1471183 2
10-31 Screw #8-18 x 1-1/8, RHS 2361064 1
10-32 PCB Assembly - Talker Intsrface 9989487 1
10-33 Hamass - Talker Interface 1471195 1
{Not Shown)
10-34 Controlter Assembly - Talker 1471317 1
(Replaces index 11)
Controller - Talker Interface - Serial (Same as | 1471316 1
1471315 except for ths following:)
Hamess - Validator To Senal Validator 1471277 1

30




1470060

©
Tt
s

;

475/476 MODEL ONLY

Figure 11. Power Panel Assembly

31



1470060

FIGURE- 147/148 474 4681/402/4T5/478
INDEX DESCRIPTION T
NUMBER PARTNO.| QTY. | PARTNO. | QTY. | PARTNO.| QTY.
1- Powar Pansl Assembly 1471076 Ref 4741007 Ref 4751038 Ref
{See Figure 8/9/53,Indax 8-33,9-34, 59-33 for
Naxt Higher Assembly)
111 Powsr Control Panal Assembly 1471185 i i 4751055 i
1-2 Circuit Breaker 9988336 1 9989358 1 4071041 1
11-3 Circuit Breaker - 1/2 amp 8989426 1
114 Switch - DPST 4041150 1 i 9984616 i
{Scrow #6-32 x 1/4,PHS} N/A N/A 9500124 2
11-5 Label - Pawer Control Panel 1471196 1
11-6 Hamess - Coin Mechanism 1471174 1
{Scrow #4-40 x 174 RHS) 1212140 2
(Nut #4-40 W/ilw) 1217159 2
11-7 Clamp - Cabls - 3/8 inch 2302227
(Screw #8-32 x 5/16, Hex Hd, T/C) 1451056
118 Filter - Interfarance 9989103 1
(Screw #8-32 x .31, Hex W/Hd, T/F) 3157060 2
11-8 Chassis Ground Screw 3157060 2
(#8-32 x .31, Hex W/Hd, T/F)
11-10 PGB Assembly - Power Supply 4302537 1
(Plasbe Expansion Nut - 250 Spacer)} 9959329 4
{Scraw #8-18 x .50 PHS) 1451112 4
11-11 Terminal Block 4255087 1
{Screw #8-32 x 1/2, PHS, WILW. T/C) 9900197 i
1112 Wire Clamp - 7/16 3102348 1 N/A N/A
(Scrow #8-32 x 516, Hex Hd, T/C) 1451056 1
Wire Clamp - 1/2 N/A 3102491 1 3102491 1
(Screw #8-32 x 5/16, Hex Hd, T/C) 1451056 1 1451056 1
1113 Transformer Assembly 9989013 1
(Screw 8-32 x 1.25 Hex, T/F} 1451133 4
11-14 Harness - Power Supply Interface to 1471100 1
Controller
11-15 Harness - Power 1471175 1 4741008 1 4751042 1
11-16 Cover - Power Control Panal (Not Shown) 1471077 1
(Screw #8-32 x 5/16, Hex Hd, T/C) 1451056 3
1117 Jumper - Power Supply N/A N/A 4751054 )
11-18 Label - USA Power Panel (Not Shown) 1471274 1 4741049 1 4811078 1

32




1470060

Figure 12. Cup Station Assembly

33



1470060

FIGURE- 475/476
INDEX DESCRIPTION
NUMBER PART NO. Qry.
12- Cup Station Assembly 4731152 Ref
(Sea Figure 9, Indax 9-11 for Next Higher Assembly)
12-1 Thumb Screw #10-32 x 1/2 6104051 1
12-2 Bracket - Cup Deflactor 3103107 1
123 Screw #8-32 x 3/8, THS, Unslotted, Stainless 3123134 2
12-4 Locking Bar - Cup Holder 3103108 1
12-5 Deflactor - Cup - Pivoted 3103106 1
12-6 Spring - Pivot Bar - Cup Helder 3103105 1
12.7 Bar - Pivot - Cup Holder 3103104 1
128 Wing Nut #8-32, Stainless 3103133 2
12-9 Thumb Screw #10-32 x 1/2 6104051 1
12-10 Grill - Cup Compartment 4731326 1
12-11 Spacer - Cup Station 4731024 1
{Screw #6-32 x 7/16, PHS, W/LW, Stainless) 6114118 2
j2-12 Suppon - Grill - Cup Station 4731023 1
12-13 Base - Cup Station 4731001 1
(Screw #8-32 x 1/4, PHS, Stainless) 3104125 2
12-14 Cup Station Weld Assembly 4731151 1
12-15 Screw #8-32 x 1/4, PHS, Stainless 3104125 3
12-16 Gup Ghute Weld Assembly 4731150 1
THE FOLLOWING IS AVAILABLE AS AN ASSEMBLY:
Dsflactor Azsembly - Cup 3103103 1
{Consists of Index 12-1 thru Indax 12-7)

34




1470060

36 SEE DETAIL A

Figure 13. Door Assembly - Models 147, 148 and 474 (Sheet 1 of 2)

* THE ROTARY VEND DOOR IS NOT SHOWN.
SEE APPENDIX FOR A PARTS LIST. 35



1470060

36

DETAIL A

DETAIL B

Figure 13. Door Assembly - Models 147, 148 and 474 (Sheet 2 of 2)




1470060

FIGURE- 147/461 148/462 474
INDEX DESCRIPTION ; _

NUMBER PARTNO.| QTY. | PARTNQ.} QTY. | PARTNO,| QTY.

13- Door Assambly - Common 1472000 Ref 1482100 Raf 4742200 Rot
{See Figure 213, index 2 for Noxt Higher E
Assembly)

13-1 Glass - Display 1452059 1 1462014 1 1462014 1
Lexan Sheet (Optional) 1452210 1 N/A N/A

13-2 Channal - Glass - Lower 1402120 1 1462008 1 1462008 1

133 Channel - Glass - Horizontal 2222124 A 2222124 B 2222124 B
A: 112 inchas required
B: 105 1/4 inches roquired

134 Plate - Glass Retainer 1472048 2
{Screw #8-32 x 5/16 T/F) 1451097 7

135 Panel Assembly - Glass - Lower 1472220 1 1482200 1 1482200 1
{Screw #8-32 x 5/16 T/F) 1451087 4

136 Baliast Assembly - Light 6152188 1 3151058 1 3151058 1

137 Scrow #4-36 x 5/8 RHS 3107174 2

138 Brackat - Light Tube 1452034 1 4732018 1 4732018 1
{Nut #8-32 WLW) 8900081 5

138 Hamess - Fluorescent Light 1452042 1 1462087 1 1462067 1
Retainer - Hamess - 38 diamater {Not 1452139 2
Shown)

13-10 Screw #4-36 x 7/16 RHS 1452076 2

1311 Jumper - Filter and Fluorescent Light 3156032 ]

13.12 Nstwork - Supprossion 1451124 1

13-13 Starter - Fluorescent Light 2302218 1 2222095 1 2222085 1

13-14 Lamp - Fluorescent - 25 watt 1172118 1 1122138 1 1122138 1

1315 Bracket - Door Ratention 1472040 1

13-16 Bolt 1/4-20 x 1.00 Hex Head 1106657 1

1317 Bushing - Door Check 1142017 H

13-18 Arm - Door Check 1472045 1

1319 Nut 1/4-20 Whiz-Lock 1172021 1

13-20 Retainer - Door Pivot 1472142 1
(Scrow #8-32 x 5/18 Hex T/F) 1451097 2

13-21 Delivary Pan Assambly * 1472287 1 1482244 1 4742013 1
(Sao Figure 15 for Broakdown)
(Screw #8-32 x 5/16 Hex T/F) 1451097 6

* SEE APPENDIX FOR A ROTARY VEND DOOR PARTS LIST.

v



1470060

FIGURE- 147/461 148/462 474
INDEX DESCRIPTION
NUMBER PARTNO.| QTY. | PARTNOQ.| QTY. | PARTNQ.| QTY.
13.22 Stud - Door Holder 1122011 1
13-23 Roller 1122021 1
13-24 Adjustment Plate Sub-assembly 1172029 1
(Scrow #10-32 x 3/8 T/F) 1141046 2
13-25 Nut #10-32 Salf-Locking 9900207 1
13-26 Scrow 1/4-20 x 3/4 Hex Hd 1141054 1
13-27 Cap - Leg(Not usad on 461} 1472106 1 N/A N/A
13-28 Support - Door{MNot used on 461) 1472103 1 N/A N/A
1320 | Nut 1/4-20 Whiz-Lock 1172021 | o NA WA
{Not used on 461)
13-30 Plug - Hole(Not used on 147) 1482149 1 N/A 1482149 1
1331 Coin Receptacie Assembly | ——— T [ [N [ - 1
{See Figurs 19 for Breakdown) 2302053
(Spacer - Cup) 4042512 4
{Scrow #8-32 x 1/2 PHS, 5/T) 4
1332 Handla Assembly - Door Lock and D I RS— ) [ [E— - 1
{See Figure 20 for Breakdown)
1333 Guida - Lock Bar 1472250 1
13-34 Lock Bar Assambly 1472178 1
13-35 Frame - Monstary 1472102 1
(Scrow #6-32 x 1/4 PHS, T/C, Phillips) 1472132 10
13-36 Hinga Assembly - Door Upper 1472042 1
(Screw 1/4-20 x 3/4 FHD) 1472149 2
(Nut 1/4-20 Whiz-Lock) 1172021 2
(Bolt - Camriage 5/16-18 x 3/4) 1171021 2
(Nut 5/16-18 Whiz-Lock) 1171022 2
13-37 Hinge Assembly - Doar Lower 1472189 1
{Screw 1/4-20 x 3/4 Flat Hd} 1472092 2
{Nut 1/4-20 Whiz-Lock) 1172021 2
13-38 Baearing 4242145 1
13-39 Labe! - Caution 2222699 1
1340 Door Assembly - Weldment 1472301 1 1482005 1
1341 Trim Identification - 147/148/474 1 1 R 1
{Sae Figure 17 for Breakdown)




1470060

FIGURE- 1477461 148/462 474
INDEX DESCRIPTION ‘

NUMBER PARTNO. | QTY. | PARTNQ. | QTY. | PARTNO.| QTY.
OFTION

1342 Gum and Mint Assambly 1479000 1 1489000 1 1489000 1
{See Figure 16 for Breakdown)
(Stud - Gum and Mint #10-32UNF-2A) 1479052 2
(Nut #10-32, WALW) 9900164 2

13-43 Bracke! - Rod - Gum and Mint 1479141 1 1489009 1 1489009 1
{Used with Index 13-42)

1544 Rod - Suppoert - Gum and Mint 1479140 1
{Usod with Index 13-42)

1345 Clamp - Cable 4752037 1
THE FOLLOWING ARE AVAILABLE AS
ASSEMBLIES:
Roller Assembly - Door 1472018 1
(Consists of Index 13-22 thru Index 13-26)
Light Assembly - Fiuorescant 1472049 | 1 | wsazz | 1 1702024 v
(Consists of Index 13-7 thru Index 13-10)
Glass Assembly - Door 1452209 1 1462099 1 1462096 1

{Conaists of Indax 13-1 thru Index 13-3}




1470060

SEE DETAIL A

Figure 14. Door Assembly - Model 475/476 (Sheet 1 of 2)

* THE ROTARY VEND DOOR IS NOT SHOWN.
40 SEE APPENDIX FOR A PARTS LIST.



DETAIL A

DETAIL B

Figure 14. Door Assembly - Model 475/476 (Sheet 2 of 2)

41



1470060

FIGURE- 475/476
INDEX DESCRIPTION
NUMBER PART NO. QTyY.
14- Door Assembly - Model 475/476 4752100 fAef
(See Figure 3, Index 3-2 for Next Higher Assembly)
14-1 Glass - Display 1462014 1
14-2 Channal - Glass - Lower 1462008 ]
143 Channel - Glass 2222124 A
A: 105-1/4 inches required
144 Plate - Glass Retainer 1472048 2
(Screw #8-32 x 518 T/F) 1451097 7
14-5 Panel Assembly - Glass - Lower 1482200 1
(Scrow #2-32 x 5/18 TF) 1451097 4
146 Baflast Assembly - Light 3151088 1
14-7 Screw #4-36 x 5/8 RHS on7 2
148 Brackat - Light Tube 4732018 1
(Nut #8-32 WALW) 9900081 5
14-9 Hamess - Fluorescent Light 1462067 1
14-10 Screw #4-36 x 7/16 RHS 1452076 2
14-11 Jumper - Filter and Fluorescent Light 3156032 1
14-12 Notwork - Suppression 1451124 1
14-13 Starter - Fiuorescent Light 2222085 1
14-14 Lamp - 25 watt Fluorescent 1122138 1
1418 Brackst - Door Ratention 1472040 1
14-16 Bolt 1/4-20 x 1.00 Hex Hd 1106657 1
14-17 Bushing - Door Check 1142017 t
14-18 Arm - Door Check 1472045 1
14-18 Nut 1/4-20 Whiz - Lock 1172021 1
14-20 Ratainer - Door Pivot 1472142 1
(Screw #8-32 x /16, Hex Hd, T/F) 1451097 2
14-21 Delivery Pan Assembly 4742013 1
(See Figura 15 for Braakdown)
{Screw #8-32 x 5/16, Hex Hd, T/F) 1451097 6
14-22 Stud - Door Holder 1122011 1
1423 Rofler 1122021 1
14-24 Adjustment Plate Sub-assembly 1172023 1
(Screw #10-32 x 3/8 T/F) 1141046 2

42

* SEE APPENDIX FOR A ROTARY VEND DOOR PARTS LIST.




1470060

FIGURE- ATS/ATS
INDEX DESCRIPTION
NUMBER PART NO. QTyY.
14-25 Nut #10-32 Self-Locking 9900207 1
14-26 Scraw 1/4-20 x 3/4 Hox Hd 1141054 1
14-27 Cap - Lag{Used with 7 Tray option only) 1472106 1
14.28 Support - Door{Used with 7 Tray option only) 1472103 1
(Nut 1/4-20 Whiz - Lock} 1172021 1
14-29 Plug - Hole 1482149 1
14-30 Coin Receptacle Assemblty | e 1
(See Figure 19 for Broakdown) 2302053
{Spacer - Cup) 4042512 4
{Scraw #8.32 x 1/2, PHS, S/T) 4
14-31 Handle Assembly - Door Lockand | e 1
(See Figure 20 for Breakdown}
14-32 Guide - Lock Bar 1472250 1
14-33 Lock Bar Assembly 1472178 1
14-34 Frame - Monatary 1472102 1
(Screw #6-32 x 1/4, Pan Head, T/C, Phillips) 1472132 10
14.35 Hinge Assembly - Door - Uppar 1472042 1
{Screw 1/4-20 x 3/4 FHD) 1472149 2
{Nut 1/4-20 Whiz - Lock) 1172021 2
(Bolt - Carriage 5/16-18 x 3/4) 117102t 2
(Nut 5/16-18 Whiz - Lock) 1171022 2
14-36 Hinge Assembly - Door - Lower 1472189 1
(Serew 1/4-20 x 3/4 Flat Hd) 1472092 2
(Nut 1/4-20 Whiz - Lock) 1172021 2’
14-37 Bearing 4242145 2
14-38 Label - Caution 2222699 1
14-39 Weldment - Door Assembly 4752101 1
14-40 Trim Identfication - 4754476 1 1
(Ses Figura 18 for Breakdown)
14-41 Angla - End Plate Shield 4722024 1
(Scrow #8-32 x 3/8, Hex Hd, Black) 1170206 3
(Nut #8-32 WLW) 9900081 3
1442 Bracket - End Plate Shield 4722025 1
14-43 Shield - Digplay End Plate 4752005 1
14-44 Deftactor - LH Product 4752003 1
(Screw #8-32 x /8 LGM) 4721035 2
14-45 End Plate - LH Display 4752002 -1
(Screw #8-32 x 3/8, Hex Hd, Black) 1170206 7




1470060

FIGURE- 475/476
INDEX DESCRIPTION
NUMBER PART NO, QTy.
14-46 Gusset - LH End Plate 4752004 1
{Scraw #8-32 x ¥/8, Hex Hd, Black) 1170206 3
{Nut #8-32 WiLW) 9500081 3
14-47 Retainer - Harness - 3/8 inch dia. 1452139 2
14-48 Door Guide - Cup Station 4752033 2
(Screw #8-32 x 3/8, Hex W/Hd) 3157060 2
14-49 Stop Bracket - Vend Door 4762031 1
(Screw #8-32 x 3/8, Hex W/Hd) 3157060 2
14-50 Gum and Mint Assembly 1489000 1
{See Figure 16 for Breakdown)
(Stud - Gum and Mint #10-32UNF-2A) 1478052 2
(Nut #10-32 WALW) 8600184 2
14-51 Rod - Support - Gum and Mint 1476140 1
{Usad with Index 14-46}
14-52 Clamp - Cable 4752037 1
14-53 Price Roll - Cents(Not Shawn) 1477014 2
THE FOLLOWING ARE AVAILABLE AS ASSEMBLIES:
 Roller Assambly - Door 1472018 1
{Consists of Index 14-22 thru index 14-26)
Light Assembly - Fluorescent 1482122 1
{Consists of index 14-7 thru lndex 14-10)
Glass Assembly - Door 1462099 1
{Consists of Index 14-1 thru Index 14-3)




1470060

GUM AND MINT
PRICE TAGS
(See Figure 16,
Index 16-44)

Index 16-43)

GUM AND MINT LABEL
’,,f_f—*""”‘(See Figure 16,
mra1 )

L Il em e e L

Figure 15. Delivery Pan Assembly



1470060

FIGURE- 147/461 148/462 474/475/476
INDEX DESCRIPTION
NUMBER PART NO.| QTY. | PARTNO. | QTY. | PARTNOQ.| QTY.
15- Delivery Pan Aszambly 1570053} Ref | 1580003 | Ref 1580003 Ref
(See Figure 13714, Index 21 for Next Higher
Assembly}
15-1 Channel - Door 1412028 1 1462035 1 1462035 1
(Screw #8-32 x /8, THS, Black) 1170206 4
(Nut #8-32) 1402052 4
15-2 Shaft - Door Pivot 1472228 1 1482002 1 1482002 1
15-3 Actuator - Delivery - Left 1482252 1
{Scraw #8-32 x 38, THS, Black) 1170206 2
(Nut #8-32 Self-Locking} 1412046 2
154 Actuator Assembly - Left 4402017 1
(Retaining Ring - "E” type 5/16) 9900146 2
{Washer - Brass 8/16 x 5§/16) 8900171 2
15-5 Door - Dalivery 1472137 1 1482170 1 1482170 1
156 Liner - Pilferage Door 1472108 1 1482163 1 1482163 1
{Screw #8-18 x /8, Black) 7207019 6
15-7 Bracket - Door Pivot - L. H. 1472069 1
{Screw #8-32 x 3/8, THS, Biack) 1170206 1
{Mut #8-32) 5900081
15-8 Deflector Assembly - LH 1472074 1 N/A N/A
{Screw #8-32 x 3/8, THS, Black) 1170206 2
(Nut #8-32) 9900081 2
15-8 Filler - Left 1412023 1
{Bolt - Carriage #8-32) 1306140 3
{(Nut#8-32, WLwW) S800081 3
15-10 Delivery Pan - Weldment 1472288 1 1482183 1 4402000 1
(Pad - Delivery Pan) 1472263 1 N/A
(Pad - Delivery Pan) 1472264 4742012 3
51 Door Assembly - Rear Delivery 1472138 1 1482171 1 1482171 1
{Tape - Vinyl Foam) 1412058 6
1512 Washer 3/8/ 1D x 9/16 OD 1472087 2
15-13 Spacer 1472083 2
15-14 Clip - Canoe 4042556 2
1515 Filler - Delivary Pan (Not present with gum 1472082 1 1482159 1 1482159 1
& mint unit installad) 1451097 4
(Scrow #8-32 x 5/16, Hex, T/F)
15-16 Spring - Elevator Guide Arm 4246044 1
1817 Brackat - Spring 2342110 1

46




1470060

FIGURE- 147/481 148/462 ATAATS/IA7G
INDEX DESCRIPTION
NUMBER PART NO. | QTY. | PARTNO. | QTY. | PARTNO.| QTV.
15-18 Brackst - Door Pivot - R.H. 1472068 1
(Screw #8-32 x /8, THS, Black) 1170206 1
{Nut #8-32) 99500081 1
15-19 Deflector Assembly - R.H. 4402014 1
(Screw #8-32 x 38, THS, Black) 1170206 2
{Nut #8-32) 95900081 2
15-20 Filler - Right 1412022 1
{Bolt - Carriage #8-32} 1306140 3
(Mut #8-32 WILW) 8900081 3
15-21 Pan - Delivery - Front 1472200 1 1482155 b 1482187 1
(Bolt - Carriage #8-32) 1306140 5 4 4
(Nut #8-32 WILW) 8800081 L3 4 4
15-22 Angle - Dealivery Door 1412047 1 1462073 ] 1462073 1
15-23 Actuatoer - Rear Pivot 1472145 2
{Scraw #8-32 x 3/8, Black) 1170208 1
{Scrow #8-32 x 5/8, PHS: used on right 9900202 1
side only)
{Washer - Scavengar Bar - 9/16 1D: 2204093 1
used on right side only)
15-24 Bushing - Delivery - Linkage 2342109 1
15-25 Plate - Door Retention 4402016 1
15-26 Actuator Assambly - Right 1472156 1
{Retaining Ring - "E" type - 5/16) 9900146 2
(Washer - Brass 9/16 OD x 516 ID) 9900171 2
15.27 Actuator - Delivery - Right 14822511 4
(Screw #8-32 x 3/8, THS, Black) 1170206 2
{Nut #8-32 - Self-Locking) 1412046 2
15-28 Spacer - Delivery Door - 1/4 10 x 7/16 Long | 1472219 2

47



1470060

48

Figure 16. Gum and

Mint Assembly




1470060

FIGURE- 147 14B/ATAATEATS
INDEX DESCRIPTION
NUMBER PART NO. | QTY.| PART NO. m.
16- Gum and Mint Assembly 1479000 Ref 1489000 Ref
(See Figure 13/14, Index 13-42,14-50 for Next Higher Assembly) '
16-1 Window - Gum and Mint 1479105 1
(Screw #3-32 x 1/2, RHS) 9900020 1
{Nut #8-32 WLW) 9900081 1
16-2 Pin - Pusher 1479099 5
{Ring - Retaining - "E" type - 3/16) 9800425 2
16-3 Pusher 1479079 5
16-4 Spool - Spring 1479080 5
16-5 Spring - Pusher 1479106 5
16-6 Ejector - Gum and Mint 1479078 5
16-7 Pin - Ejector 1479058 5
16-8 Link - Ejector 1479097 5
{Ring - Retaining - "E" type - 3/16) 9900425 1
16-9 Hinge - Front 1479081 5
16-10 | Spring - Hinge 1479084 5
16-11 Hinge - Back 1479082 5
{Screw #8-32 x 5/18, Hax, T/F) 1451087 1
16-12 Pin - Hinge 1479083 5
16-13 Filler - Gum and Mint 1476103 2 N/A
(Screw #8-32 x 5/16, Hex, T/F) 1451087 1
16-14 Retainer 1479096 3
16-15 Frame Assembly - Gum and Mint 1479136 1 1488008 1
1616  |Hinge - Cover 1479104 1 .
(Screw #8-32 x 5/16, Hex, T/F) 1451087 4
16817 Magnet - Retainer 3122056 2
16-18  |Angle - Magnet 1479117 2 ki
(Screw #8-32 x 5/18) 9900201 2
{Nut #8-32) 1412046 2 1407048 2
16-19 Pull - Door 1479139 1
(Scrow #10-32 x 3/8, PHS, T/C) 4041053 2
16-20 Suppoert - Magazine - Upper 1479086 1
(Scrow #8-32 x 5/16, Hex, T/F} 1451097 1
16-21 Cover Assembly 1479125 1
(Scraw #8-10 x /8) 1437204 4
16-22 | Support - Magazine - Lower 1479092 1
(Screw ¥-32 x 5/16, Hex, T/F} 1451097 L




1470060

FIGURE- 147 148/474/475/476
INDEX DESCRIPTION
NUMBER PART NO. | QTY.| PARTNO. [QTY.
16-23 Brachket - Magazine Support 1479095 2
(Screw #8-32 x 5/16, Hex, T/F) 1481097 3
18-24 PCB Assembly - Gum and Mint 1479066 t
{Spacer - Chassis) 9989430 4
16-25 Magnst - Ratainer 1479110 2
16-26 Label - Loading - Gum and Mint 1479124 1
16-27 Stud - Drive Am 1479062 1
16-28 Reller - Drive Arm 1479063 1
16-29 Arm - Drive - Motor 1479145 1
16-30 Nut #8-32 W/LW) 9900081 1
16-31 PGB and Motor Assembly 1477112 1
{Screw #8-32 x 7/8 RHS) 1457027 2
16-32 Angle - Motor 1479102 1 1489005 1
{Screw #'-32 x 5/16, Hex, T/F) 1451087 4
16-33 Cap plug - Rect. 1/2 x 1 1479120 2
16-34 Channel - Gum and Mint - Right - Small 1479076 3
16-35 Channel - Gum and Mint - Right -Larger 1479077 2
16-36 Channel - Gum and Mint - Left 1479075 5
16-37 Spacer - Column - Gum and Mint 1479064 2
16-38 Spring - Horizontal Selector Arm 4246307 S
16-39 Drive Bar and Stud Assembly 1479123 5
16-40 Harness - Gum and Mint (Not Shown) 1479065 1
16-41 Clamp - Cable 6131143 1
16-42 Label - Loading Line 1479135 1
16-43 Label - Gum and Mint{See Figure 15) 1672052 1
16-44 Price Tags - Gum and Mint(Sea Figura 15) 1472105 1
16-45 Clip - Cable 5268139 1
THE FOLLOWING ARE AVAILABLE AS ASSEMBLIES:
Angle and Motor Assembly 1479127 1 1488004 1
(Consists of Index 16-24, Index 15-27 thns
Indax 16-32, Indax 16-40 and Index 16-41)
Motor and Arm Aszsembly 1479060 5
(Consists of Index 16-27 thru 15-31)

50




1470060

Arm and Roller Assembly
{Consists of Index 16-27 thru 16-30})

FIGURE- 147 148/474/475/4T8
INDEX DESCRIPTION
NUMBER PART NO. | QTY.| PARTNO. |QTY.
Magazine Assembly - Gum and Mint 1470130 | 1 | 48008 | 1
(Consists of index 16-1 thru 16-14, Index 16-16, :
{ndax 16-17, Index 16-20 thru 16-23, Index 16-26
and Index 16-34 thru 16-39)
Frame and Arm Assembly 1479131 1 1489007 1
{Consists of Index 16-15, Index 16-18, Index 16-19 and
Index 16-33)
1479126 1

51



1470060

SEE DETAIL A 1 -
- N 0
‘ L — N 7
SEE DETAIL B | N
Niololblolold
I e
7 SEE DETAIL C
10—_||
ololololo)]

=]
hM‘"‘“e SEE DETAIL D

] pedadog
e
|
T
\.

11

U/ J

DETAIL B

DETAIL A _
\\8

NI

DETAIL D

Figure 17. Trim Identification - Models 147, 148 and 474

52



1470060

FIGURE- 147/461 1406/482/474
INDEX DESCRIPTION
NUMBER PARTNO. [ QTY.[ PARTNO. |QTY.
17- Trim identification - Model 147148474 | ceeeeeees Rof | -~ | Rt
(See Figure 13, Index 13-41 for Next Higher Assembly)
17-1 Trim - Vertical 1472190 2
17-2 Trim Panel - Glass - Lower 1452177 1 1462081 1
17-3 Trim - Door - Top 1472025 1 1482110 1
17-4 Trim Insen - Black 1472028 1 1482111 1
(Screw #6-18 x 7/16 RHS) 1302282 ]
17-5 Panal - Top Trim - Walnut 1472019 1 1482108 1
17-6 Trim - Door - Horizontal 1472028 1 1482112 1
(T-bolt #8-32 x 3/8) 2222110 8
(T-bolt #8-32 x 3/4) 2222031 6
(Nut #8-32 W/LW) 9900081 14
17-7 Trim Insert - Black 1472026 1 1482111 1
17-8 Trim - Door - Side 1302409 2
(Scrow #6-18 x 7/16 RHS) 1302282 14
179 Panel - Right Trim - Port Au Prince 1472021 1
1710 |Panel - Lett Trim - Port Au Prince 1472020 1 1482139 | 1
17-11 Panel - Bottom Trim - Walnut 1472232 1 1432223 1
17-12 Protector - Edge 1472245 1 1482003 1
(Screw #8-32 x 5/18, THS, T/C) 9000166 5
THE FOLLOWING ARE AVAILABLE AS ASSEMBLIES;
Trim Asssmbly - Door Top 1472024 1 1482109 1
(Consists of Index 17-3 and Index 17-4}
Trim Assembly - Door - Horizontal 1472027 2 1482113 2
(Gonsists of Index 17-6 and Index 17-7)




1470060

SEE DETAIL A ] 4 SEE DETAIL B
‘/\_ /3
17 T— P N
N IRlololololola \
\ S SEE DETAIL ¢
9 fe= ISlOlOJOIQIQIT 7
zo‘xr:.fu
lololololold
21 e |
~ololololola
i 10 —_— 8 SEE DETAIL D
1 | COLDBRLTS |
15/'j ==Y N
- 9
1 o~
197" ~J

14

n—1 \

8.—*”ﬂij // .
23

= o

DETAIL B

DETAIL A

54

Figure 18. Trim Identification - Model 475/476




1470060

FIGURE- 475/476
INDEX DESCRIPTION
NUMBER PART NO. QTy.
18- Trim Identification - Mode! 47504476 | e Ret
{See Figure 14, Indox 14-40 for Next Higher Assambly)
181 Trim - Vertical 1472190 2
18-2 Trim Panel - Glass - Lower 1462081 1
18-3 Trim - Door - Tap 1472025 1
18-4 Trim Insert - Black 1472028 1
(Screw #6-18 x 7/16 RHS) 1302282 5
18-5 Panel - Top Trim - Walnut 1472019 1
186 Trim - Door - Horizontal 1472028 1
(T-boit #8-32 x 3/8) 2222110 8
{T-bolt #3-32 x 3/4) 2222031 6
{Nut #8-32 W/LW) . 9900081 14
18-7 Trim Insert - Black 1472026 1
18-8 Trim - Door - Side 1302400 2
{Screw #6-18 x 7/16 RHS) 1302282 14
18-9 Panel - RH Trim - Sterling " 1472159 1
18-10 Panel - LH Trim - Stering 4752001 1
18-11 Panel - Bottom Trim - Walnut 1472232 1
18-12 Trim - Cup Station - Short 4732039 2
(T-bolt #3-32 x 3/8) 2222110 2
18-13 Teim - Cup Station - Long 4732040 2
(T-bolt #8-32 x 3/8} 2222110 2
18-14 Insert - Comer 4732038 4
18-15 Door Assembly - Delivery Cup 4732001 1
18-16 Frame - Product ldentifier 4752043 1
(Nut - Self-Threading}) 6232078 9
i8-17 Phoio - Dispiay - P.O.F. 4752120 1
18-18 Delated
18-19 Lens - Selection Insart 4752105 1
18-20 Insert - Selection - Refreshment Center 3 - FB & FD - U.S. 4752121 1
18-21 Light Assembly - Indicator 4752013 1
18-22 DELETED
18-23 Protector - Edge 1472245 1
{Scrow #8-32 x 5/18, THS, T/C) 9900166 5




1470060

{Consists of Index 18-12 thru Index 18-14)

FIGURE- 475/476
INDEX DESCRIPTION

NUMBER PART NO. QTy.
THE FOLLOWING ARE AVAILABLE AS ASSEMBLIES:
Trim Assambly - Door - Top 1472024 1
{Consists of Index 18-3 and Index 18-4)
Trim Assembly - Door - Horizontal 1472027 2
{Consiste of Index 18-6 and Index 18-7)
Trim Assembly - Delivery - Cup Station 4732035 1

56




1470060

Figure 19. Coin Receptacle Assembly

57



1470060

FIGURE- ALL MODELS
INDEX DESCRIPTION
NUMBER PART NO. QTy
19- Coin Receptacle Assemby ] e Ref
(See Figure 13/14, Index 13-31,14-30 for Next Higher Assembly)
19-1 Cain Cup 4245081 1
19-2 Trim - Gain Cup 1472036 1
19-3 Gate - Coin Retun 4245082 1
194 Spring - Coin Retum 4245083 1
19-5 Shaft - Coin Return Door 4245084 1

THE FOLLOWING |S AVAILABLE AS AN ASSEMBLY:

Trim Assembly - Coin Cup 1472035 1
(Consists of index 19-2 thru Index 19-5)




1470060

Figure 20. Handle and Door Lock Assembly

L=
T3 ]



1470060

Van Lock Application (Not Shown)

FIGURE- ALL MODELS
INDEX DESCRIPTION
NUMBER PART NO, oty
20- Handle Assembly - Door Lockand ] e Ref
{See Figure 1314, Index 13-32, Index 14-31 for Next Higher Assembly)
20-1 Lever - Lock | 1172180 1
20-2 Pivot - Laver Lock 1302291 1
203 Base - Lover Lock 1172181 1
20-4 Screw #10-32 x 1/2, RHS, WAW 1217161 5
20-5 Cup Spacer 1302289 2
20-6 Actuator Assembly - Lock Bar 2272052 1
20-7 Shiald - Latch 1302326 1
20-8 Washer 7/16 OD x 3416 ID 9900121 1
20-9 Catch - Door Latch 1302324 1
20-10 Latch - Lower Lock 1302290 1
20-11 Lock Cylinder 9992400 1
Van Lock 3112163 Opt
20-12 Koy (Not Shown) 1

af12164 Opt

60




1470060

2

Nl
I
2
D
2 |
% N

[— ——
-1 L
—

4

!

[°

& |

Figure 21. Cup Dispenser Assembly (Sheet 1 of 2)

61



1470060

62

Figure 21. Cup Dispenser Assembly (Sheet 2 of 2)




147N0RN

FIGURE- aTsuaTe
ngéﬂ DESCRIPTION PART NO. QTy.
21- Dispenser Assembly - Cup (See Figure 3, Index 3-8 for Next Highar Assembly) Ref -
2141 Cover - Gup Turret 4733028 1
212 Plate - Cup Turrat 4733027 3
213 Channel - Cup Turret 4733026 3
(Screw #8-32 x 5/16, Hex Hd, T/F, Black) 1451087 3
214 Bushing - Turret Shaft 4733020 2
{Screw #8-32 x 5/16, Hex Hd, T/F, Black) 1451097 3
-5 Tube - Cup 3123148 3
218 Shatft - Turrst 4733018 t
217 Pin - Roll - 3/32 x 3/4 1306519 1
218 Guide - Front - Cup Dispenser 4733004 LI
218 Mut #8.30 KEPS Zine Platad 9900081 9
21-10 Guide - Rear - Cup Dispenser 4733003 1
21-11 Nut #4-40 KEPS . To1217159 4
2112 Roller 1127806 2
21-13 | Switch Assembly 3143049 2
21-14 Screw #4-40 x 1-1/4 RHS 3113003 2
2115 Pin - Roll - 3/32 x 3/4 1306519 1
21-16 Gear - Motor 4733009 1
2117 Separator Lock - Cup 3103018 1
21-18 Plate - Bottom - Cup Dispenser 4733001 1
21-19 Ring Assembly - Cup 3143005 1
21-20 Nut #10-32, KEPS, Zinc Plated 99001564 &
21-21 Bushing 4021l063 1
21.22 Switch 2308488 1
21-23 Screw #4-40 x 5/8 RHS 1217180 2
21-24 Screw #8-32 x 3/8 RHS S900019 1
21-25 Angle - Cup Releasa Am 4733014 1
21-26 Bushing - Release Arm - Cup Ring 4733010 1
21-27 Washer, Relsase Arm Bushing 4733011 1
21-28 Scrow #10-32 x 5/8, RHS, SEMS, EXT, Zinc Plated 1277102 2




1470060

 FIGURE- 475/478
INDEX DESCRIPTION
NUMBER PART NO. QTy.
21-29 Arm - Releass - Cup Ring 4733013 | -1
2130 | Spring - Relsase Arm - Cup Ring 4733035 1
21-31 Bushing 3143004 1
21.32 Stop - Releasa Arm - Cup Ring 4733006 1
21-33 Screw #10-32 x 1/2, RHS, SEMS, EXT, Zinc Plated 1217181 7 ‘8
21-34 Screw - Shoulder 3143066 1.
21-35 Roller Assembly . 6133121 1
21;36 Pin - Roll - 3/32 x 13/16 6107020 1
21-37 Cam and Bushing Assembly 4733022 1
21-38 Nut #10-32, M/F, Zine Platad 1407048 1
2138 | Brackst - Motor Mounting a7asots | 1
21-40 | Motor 4733008 | 2
21-41 Stud - Mounting - Cup Turret 4733005 1
21-42 Nut #10-32, KEPS, Zinc Plated 9900164 - 5
21-43 Baaring &421 45 1
21-44 Top Plate and Stud Assembly 4733029 '1‘ _
21.45 Scraw #8-32 x 5/16, Hex Hd, T/F, Black 1451097 18 '
2.1-46 Hamass - Cup Dispenser 4733036 1
2147 Gear - Turret Shaft 4733017 1
21-48 Bushing - Turret Shaft 4733020 1
21-49 Pin - Roll - 1/8 x 13716 3127034 1
21-50 Label - Cup Turret - Loading - 4752042 1
THE FOLLOWING ARE AVAILABLE AS ASSEMBLIES:
Cup Turret Assembly 4733025 1
(Consists of Index 21-1 thru Index 21-5) ’
Cup Mechanism Assambly 4733000 1
(Consists of Index 21-6 thru Index 21-50) ‘




147NNAN

PRODUCT PUSHER
{Pant Number 1477074)

Figure 22. Candy Tray Assembly (Sheet 1 of 2)

65



1470060

SEE DETAIL A

SEE DETAIL B

Figure 22. Candy Tray Assembly (Sheet 2 of 2}

66



1470060

FIGURE- 147/461 148/462 4T4/4T5/4TE
INDEX DESCRIPTION
NUMBER PART NO. | QTY. | PART NO. | QTY. | PART NO. | QTV.
22- Tray and Spiral Assembly - 10 Candy | - Ref N/A N/A
{Sea Figure 2, Index 4 for Next Higher
Assambly)
Tray and Spiral Assembly - 8 Candy NA ] e Ref e Ref
(Ses Figure 213, Index 4 for Next Higher
Asszembly)
2241 Tray Assembly - 10 Candy 1477068 1 N/A N/A
(Consists of Index 22-2 thru Index 22-16)
Tray Assembly - 8 Candy N/A 1487005 1 1487005 1
(Containg Index 22-2 and Index 22-4
thru Index 22-16)
222 Hamess - Tray - 4 Motor 1579044 1 2 2
{Sea Index 22-1 for Next Higher Assembly)
223 Hamess - Tray - 6 Motor 1579045 1 N/A N/A B
{See Index 22-1 for Next Higher Assembly)
224 Coupling - Spiral 1477113 10 8 8
{See Index 22-1 for Next Highar Assembly)
225 Retainer - Spiral - Wall 1477083 7
(See Indax 22-1 for Next Higher Assembly)
226 Spacer - Adjustable 1477141 4 3 3
(See Index 22-1 for Next Higher Assembly)
22.7 PCB and Motor Assembly 1577035 10 8 8
{See Index 22-1 for Next Higher Assembly)
228 PCB Assambly - Tray 1477085 i
(Sea Index 22-1 far Next Higher Assambly)
229 Helder - Price and Selection 1677264 1 1687017 1
(See Index 22-1 for Next Higher Assembly)
22-10 Rail - Price and Selaction 1477134 1 1487009 1
(See Index 22-1 for Next Higher Assembly)
(Nut #8-32 Self-Locking, Black) 9900030 3 2 2
(Washer - Hopper FRelease) 5660113 3 2 2
(T-bolt - Trim) 2222031 3
22-11 Lateh 1477017 2
(See Indax 22-1 for Next Highar Assembly)
(Push-On Retainer) 5201267 2
2212 Axle - Tray Roller 1477097 2
{See Index 22-1 for Next Higher Assembly)
22-13 Price Roll 1477014 10 ] 8
22-14 Roller - Tray 1477148 2
{Sea Index 22-1 for Next Higher Assembly)

67



1470080

FIGURE-
INDEX
NUMBER

DESCRIPTION

147/461

148/462

474/475/478

PART NO.

QTy.

PART NO.

QTy.

PART NO.

QTy.

22-18

Wall - Tray
(See Index 22-1 for Next Higher Assembly)

1477125

g

7

22-16

Tray - § and 10 Selection
(See Index 22-1 for Next Higher Assembly)

1477001

N/A

N/A

Tray - 4 and 8 Selection
(Ses Index 22-1 for Next Higher Assembly)

N/A

1487001

1487001

Screw #5-20 x 5/8, Hex W/Hd, T/F, Black
{Not Shown)

(See Index 22-16 for Next Higher
Assembly)

1477122

Product Pusher

1477074

10

OPTIONS

TRAY ASSEMBLY - GUM AND MINT
{Includes the tollowing 18 items)

Opt

Opt

Opt

Spiral and Ratainer Assembly
(Same as Index 22-27D)

1477035

Spiral and Retainer Assembly
(Same as Index 22-27E)

1477038

Spiral and Retainer Assembly
(Same as Index 22.27F)

1477041

Spiral and Retainer Assembly
(Same as Index 22-27G)

1477044

2217

Spiral and Retainer Assembly -
Coil Gum and Mint

{Contains Index 22-18 thru
Indax 22.23)

1677002

22-18

Insert Assembly - Spiral
(See Index 22.17 for Next Higher
Assambly)

1467131

22-18

Disk - Spiral Insert :
(See Index 22-17 for Next Higher
Assembly)

1467129

22-20

Cap - Spiral Insert
(See Index 22-17 for Next Higher
Assambly)

167700

ez-21

Disk - Spiral Insert - Rear
(See Indax 22-17 for Next Higher
Asseambly)

1467130

22.22

Retainer - Spiral - Orange
(Soeo Indox 22-17 for Next Higher
Assembly)

1467137




1470060

ATAATSATS .

FIGURE- 147/461 148/462
INDEX DESCRIPTION ;
NUMBER PARTNO.| QTY. | PARTNO. | QTY. | PARTNO.| QTV.
22-23 Spiral - Coil Gum and Mint 1677002 1
{See Index 22-17 for Next Highar
Assembly)
22-24 Tray Assambly - 1477091 1 N/A N/A
8 Candy and 2 Gum and Mint
{Same as Index 22-1 except for Index 22-
25 and Index 22-26)
Tray Assembly - N/A 1487008 1 1487008 1
6 Candy and 2 Gum and Mint
{Same as Index 22-1 except for Index
22-25 thru Index 22-28)
22-25 Jumper Assermbly - Motor Reverse 1477156 i
(Not Shown)
22-26 Motor - Gum and Mint Spiral 1477114 2
PGB and Motor Assembly 1577035 8 6 8
{Same as index 22-7 except for quantity)
Nut #8-32 W/LW 8900081 3 N/A N/A
{Usa with Index 22-10; this nut
raplaces part number 1412046)
Price Roll 1477014 10 8 8
SPIRAL OFTIONS
2227 Spiral and Retainer Assembly 1477023 Opt
11 Count, LH Blue
Inchides the following two items:
Spiral - 11 Count, LH 1477024 1
Retainer - Spiral - Blue 1457061 1
22-27A Spiral and Retainer Assembly 1477026 Opt
11 Count, RH Blue
Includas the following two items:
Spiral - 11 Count, RH 1477027 1
Retainer - Spiral - Blus 1457061 1
22-278 Spiral ang Retainer Assembly 1477029 Opt
13 Count, LH Yellow
Includes the following two items:
Spiral - 13 Count, LH 1477030 1
Relainer - Spiral - Yellow 1457062 1
22.27C Spiral and Retainer Assembly 1477032 Opt
13 Gount, RH Yellow
Includes the following two items:
Spiral - 13 Count, RH 1477033 1




1470060

FIGURE- 147/461 148/462 4T4/AT5/4T6
INDEX DESCRIPTION
NUMBER PART NC,| QTY. | PARTNO. | QTY. | PARTNO.| QTY.
Ratainer - Spiral - Yellow 1457063 1
22-27D Spiral and Retainer Assembly 1477035 Opt
15 Count, LH Red
includes the following two items:
Spiral - 15 Count, LH 1477036 1
Retainer - Spiral - Red 1457063 1
22.27E Spiral and Retainer Assembly 1477038 Opt
15 Count, RH Red
Includes the following two items:
Spiral - 15 Count, AH 1477039 1
Retainar - Spiral - Red 1487083 1
22-27F Spiral and Retainer Assembly 1477041 Opt
20 Count, LH White
Includes the foliowing two items:
RQairal - 20 Cannt _ | 14770472 1
H'FII o b WrWiIR LN LR X & = L]
Retainer - Spiral - White 1457084 1
22.27G Spiral and Retainer Assembly 1477044 Opt
20 Count - RH White
Includes tha following two items:
Spiral - 20 Count, RH 1477045 1
Retainer - Spiral - White 1457064 1
22-27TH Spiral and Retainer Assembly 1477101 Opt
17 Count - LH Brown
Inctudes the following two items:
Spiral - 17 Count, LH 1477100 1
Retainer - Spiral - Brown 1457106 1
22-27J Spiral and Retainer Assembly 1477099 Opt
17 Count - RH Brown
Includas the following two items:
Spiral - 17 Count, RH 1477098 1
Rstainer - Spiral - Brown 1457106 1
22-27K Spiral and Retainer Assembly 1477103 Opt
6 Count - LH Purple
Include the following two items:
Spiral - 6 Count, LH 1477102 1
Retainar - Spiral - Purple 1477107 1

70




14700R0

FIGURE- 147/461 148/462 ATA/ATSIATS
INDEX DESCRIPTION

NUMBER PART NO. | QTY. | PART NO. | GTY. | PARTNG.| QTY.

22-27L Spiral and Retainer Assembly 1477105 Opt

6 Count - RH Purple
Includes the following twe items:

Spiral - 6 Count, RH 1477104 1
Retainer - Spiral - Purple 1477107 1
22-2™ Spiral and Retainer Assembly 1477047 Opt

25 Count - LH Green
Includes the following two items:

Spiral - 25 Count, LH 1477048 1
Retainer - Spiral - Grean 1457065 1
22-27N Spiral and Retainer Assembly 1477050 Opt

25 Count - RH Green
Includes the following two items:

Spiral - 25 Count, RH 1477051 1
Retainer - Spiral - Green 1457065 1
22-27P Spiral and Retainer Assembly 1477053 Opt

30 Count - LH Black
Includes the following two items:

Spiral - 30 Count, LH 1477054 1
Retainer - Spiral - Black 1477073 1
22.27Q Spiral and Retainer Assembly 1477056 Opt

30 Count - RH Black
includes tha following two items:

Spiral - 30 Count, RR 1477057 1
Retainer - Spiral - Black 1477073 1
22.27R Spiral and Retainer Assembly 1477058 Opt

38 Count - LH Orange
Includes the following two items:

Spiral - 38 Count, LH 1477060 1
Retainer - Spiral - Orange 1467137 1
22-278 Spiral and Retainer Assembly 1477062 Opt

38 Count - AH Orange
Includes the following two items:

Spiral - 38 Count, RH 1477063 1
Retainer - Spiral - Orange 1467137 1
22-27T Spiral and Retainar Assambly 1477149 Opt

9 Count - RH Gray
Includas the following two items:

n



1470060

9 Count - LH Gray

Includes the following two items:

FIGURE- 147/461 148/462 474/475/476
INDEX DESCRIPTION
NUMBER PARTNO.| GTY. | PARTNO. | QTY. | PARTNO.| QTY.
Spiral - @ Count, RH 1477150 1
Ratainer - Spiral - Gray 1477155 1
22-.27U Spiral and Retainer Assambly 1477152 Opt

Spiral - 83 Count, LH

1477153

Retainer - Spiral - Gray

1477155

72




1470060

PRODUCT PUSHER

WAV D T WAy

(Part Number 1477074)

Figure 23. Snack Tray Assembly (Sheet 1 of 2)

73



1470060

SEE

DETAIL A

/ /
6 DETAIL A

74

Figure 23. Snack Tray Assembly (Sheet 2 of 2)




1470060

FIGURE- 147/461 146/462 474/4T5/4T8
INDEX DESCRIPTION

NUMBER PART NO. | QTY. | PARTNO. | QTY, | PARTNO.| QTY.

23- Tray and Spiral Assembly - 5 Snack | - Ref N/A N/A
{See Figure 2/3, Index 3 for Next Higher
Assembly)
Tray and Spiral Assembly - 5 Snack NA | ] e Ref |  -oweuee Ref
{See Figure 2/3, index 3 for Next Higher
Asssmbly)

231 Tray Assembly - § Snack 1477067 1 N/A N/A
(Consists of index 23-2 thru Index 23-16)
Tray Assembly - 4 Snack N/A 1487004 1 1487004 1
(Contains Index 23-2 and Index 23-4
thru Index 23-16)

23-2 Harness - Tray - 2 Motor 1579042 1 2 2
{See Indax 23-1 for Next Highar Assembly)

233 Hamess - Tray - 3 Motor 1579043 1 N/A N/A
(See Index 23-1 for Next Higher Assembly)

23-4 Coupling - Spiral 1477113 10 8 8
{See Index 23-1 for Next Higher Assembly)

23.5 Bearing - Coupler 1477022 5 4 4
{See Index 23-1 for Next Higher Assembly)

23-6 Gear - Tray 1477020 10 8 g
{See Index 23-1 for Next Higher Assembly)

237 PGB and Motor Assembly 1577035| 5 4 4
{See Index 23-1 tor Next Higher Assembly)

238 PGB Assambly - Tray 1477085 1 1 1
{See Index 23-1 for Next Higher Assembly}

239 Holder - Price and Selection 1677264 1 1687017 1 1
(Sea indax 23-1 for Next Higher Assambly)

23-10 Rail - Price and Selection 1477134 1 1487009 1 1
(See Indax 23-1 for Next Higher Assembly)
{Nut #8-32 Self-Locking, Black) 1412046 a 2 2
(Washer - Hopper Release) 5560113 3 2 2
(T-balt - Trim) 2222031 3 2 2

23-11 Latch 1477017 2 2 2
{See Index 23-1 for Next Higher Assembly}
{Push-On Retainer) 5201267 2 2 2

2312 Axle - Tray Roller 1477097 2 2 2
(See Index 23-1 for Next Higher Assembly)

2313 Price Roll 1477014 5 4 4

23-14 Roller - Tray 1477148 2 2 2
{See Index 23-1 for Next Higher Assembly)

75



1470060

FIGURE- 147/461 148/462 474/475/476
INDEX DESCRIPTION
NUMBER PARTNO.| GTY. | PARTNO. | QTY. | PARTNO. | QTY.
23-15 Wall - Tray 1477128 4 3 3
(See Index 23-1 for Next Higher Assembly}
23-16 Tray - & and 10 Selection 1477001 1 N/A N/A
{See Index 23-1 for Next Higher Assembly)
Tray - 4 and 8 Selection N/A 1487001 1 1487001 1
{See Index 23-1 for Next Higher Assambiy)
Preduct Pusher 1477074 10
SPIRAL OPTIONS
2317 Spiral and Ratainer Assembly 1477023 Opt
11 Count, LH Blue
Includes the following two items;
Spiral - 11 Count, LH 1477024 1
Retainer - Spiral - Blua 1457061 1
23-17A Spiral and Retainer Assambly 1477026 Cpt
11 Count, RH Blue
Includas the following two items:
Spiral - 11 Count, RH 1477027 1
Retainer - Spiral - Blua 1457061 1
23-178 Spiral and Retainer Assembly 1477029 Opt
13 Count, LH Yellow
Includes the following two items:
Spiral - 13 Gount, LH 1477030 1
Retainer - Spiral - Yellow 1475062 1
23-17C Spiral and Retainer Assembly 1477032 Opt
13 Count, RH Yellow
Includes the following two items:
Spiral - 13 Count, RH 1477033 1
Retainer - Spiral - Yellow 1457062 1
23-17D Spiral and Retainer Assembly 1477035 Opt
15 Count, LH Red
Includes the following two items:
Spiral - 15 Count, LH 1477036 1
Retainer - Spiral - Fed 1457063 1
2317E Spiral and Retainer Assembly 1477038 Opt
15 Count, RH Red
Includes the following two items:

76




1470060

FIGURE- 147/461 148/462 474/4751478

INDEX DESCRIPTION
NUMBER PART NO. | QTY. | PARTNO. | QTY. | PARTNO.| QTY.
Spirat - 15 Count, RH 1477039 1
Retainer - Spiral - Red 1457063 1
23-17F Spiral and Retainer Asssmbly 1477041 Opt

20 Count, LH White
Includas the following two items:

Spiral - 20 Count - LH 1477042 1
Retainer - Spiral - Whita 1457064 1
23-17G Spiral and Retainer Assembly 1477044 Opt

20 Count - RH White
Includes the foilowing two items:

Spiral - 20 Count, RH 1477045 1

Retainer - Spiral - Whits 1457064 1
23-17H Spiral and Retainer Assombly 1477101 Opt

17 Count - LH Brown
includes the following two items:

Spiral - 17 Count, LH 1477100 1
Retainer - Spiral - Brown 1457106 1
23-17J Spiral and Retainer Assembly 1477099 Opt

17 Count - RH Brown
Includes the following two items.

Spiral - 17 Count, RH 1477098 1
Retainer - Spiral - Brown 1457106 1
23-17K Spiral and Retainer Assembly 1477103 Opt

6 Count - LH Purple
Include the following two items:

Spiral - 6 Count, LH 1477102 1
Retainer - Spiral - Purple 1477107 1
2317L Spiral and Retainer Assembly 1477105 Opt

6 Count - RH Purpla
Includes the following two items:

Epiral - 6 Count, AH 1477104 1
Retainer - Spiral - Purple 1477107 1
23-17M Spiral and Retainer Assembly 1477047 Opt

25 Count - LH Green
Includas the following two items:

Spiral - 25 Count, LH 1477048 1

Retainer - Spiral - Green 1457065 1




1470060

FIGURE- 1477461 148/462 AT4/475/476
INDEX DESCRIPTION
NUMBER PARTNO. [ QTY. | PARTNO. | QTY. | PARTNO.| QTY.
23-17N Spiral and Retainer Assembly 1477050 Opt
25 Count - RH Green
Includes the following two items:
Spiral - 25 Count, RH 1477051 1
Relainer - Spiral - Green 1457065 1
2317P Spiral and Retainar Assembly 1477083 Opt
30 Count - LH Black
Includes the following two items:
Spiral - 30 Gount, LH 1477054 1
Retainer - Spiral - Black 1477073 1
2317Q Spiral and Retainer Assembly 1477056 Opt
30 Count - RH Black
includas the following two items:
Spiral - 30 Count, RH 1477087 1
Retainer - Spiral - Black 1477073 1
23-17R Spiral and Retainer Assembly 1477059 Opt
38 Count - LH Orange
Includes the following two items:
Spiral - 38 Count, LH 1477060 1
Retainer - Spiral - Orange 1467137 1
- 23178 Spiral and Retainer Assembly 1477062 Opt
38 Count - RH Orange
Includes the following two items:
Spiral - 38 Count, RH 1477063 1
Retainer - Spiral - Orange 1467137 1
2317T Spiral and Retainer Assembly 1477149 Opt
9 Count - RH Gray
Includas the following two items:
Spiral - 9 Count, RH 1477150 1
Retainer - Spiral - Gray 1477155 1
23-17U Spiral and Retainer Assembly 1477152 Opt
9 Count - LH Gray
Includes the following two items:
Spiral - 9 Count, LH 1477153 1
Retainer - Spiral - Gray 1477155 1

78







1470060

SEE
DETAIL B

26
35

DETAIL D

SEE
DETAIL A
SEE
DETAIL €

23

Figure 24. Monetary Panel Assembly (Sheet 1 of 3)

80



1470060

|

VN0
haatalvale] )
[iv s s wind
=l

%
7Q
o

]

DETAIL A

DETAIL B

Figure 24. Monetary Panel Assembly (Sheet 2 of 3)

81



1470060

DETAIL D

<

DETAIL C

82

Figure 24.

Monetary Panel Assembly (Sheet 3 of 3)




1470060

FIGURE- 147/461 148/474/462 475/4T0
INDEX DESCRIPTION
NUMBER PARTNO. | QTY. | PARTNO. | QTY. | PARTNO.| QTY.
24- Panel Assembly - Monetary 1475000 Ref
{See Figure 2/3, Index 5 for Next Higher
Astambly)
24-1 Panet and Stud Assembly 1475080 1
24-2 Switch 1401110 1
24-3 Plate - Data Switch Mounting 1475042 1
244 Switch - Controller Programming 9984618 1
245 Label - Data Switch 1475075 1
246 Faceoplate Assembly 1475003 1
{See Figure 25 for Breakdown}
{Spacer Cup) 2302083 8
(Screw #8-10 x /8, Hex, T/F} 1437204 8
24-7 Plate - Instruction - Selection 1472123 1
24.8 Insert - Instructions - Lower 1475082 1
24-9 Coin Insert 1472223 1
(Coin Blogck) 1472222 1
24-10 Button - Coin Retum 1475026 1
24-11 Shaft - Coin Return 1476072 1
24-12 Bracket - Coin Return Button 1475008 1
(Nut #8-32 W/LW) 9900081 2
24-13 Spring - Shelf Resst 1127808 1
24-14 Bracket - Goin Mech 6235024 1
{Nut #8-32 W/LW) 9900081 4
24-15 Arm . Scavenger 6235025 1
{Screw #8-32 x 6/16 HWS) 1451056 2
{Spacer - Release) 2228011 2
24-16 Bracket - Mounting 1475099 2
{Screw #6-32 x 1/4, PHS, W/LW) 9900109 4
2417 PCB Assambly - Display - Universal 9989628 1
24-18 Cable Assembly - Ribbon 1472261 1
24-19 Cover - Display PCB 1475100 1
(Screw #8-18 x /4, RHS, T/F) 4041106 2
24-20 Clip - Cable 4302168 1
24-21 Magnet - Ratsiner 3122056 2
24-22 Plate - Magnet Mounting 1475071 1
{Screw #8-32 x 1/4, PHS, T/F) 4245186 3




1470060

FIGURE- 147/461 148/4T4/462 475/476
INDEX DESCRIPTION
NUMBER PARTNOQ. | QTY. | PARTNO. | QTY. | PARTNO.| QTY.
24-23 Chute Assembly - Coin Insart 1475083 1
{Spacaer Cup) 2302053 2
{Screw #8-10 ¥ /8, Hex, T/F) 1437204 2
24-24 Coin Mechanism, Cointron 3000 5307321 1
24-25 Clamp - Cable - 3/8 1452139 1
24-26 Clamp - Wirs 1451042 t
{Cover - Clamp) 1451043 1
{Nut #8-32 W/LW) 9500081 2
24-27 Label - Instructions - Price Setting 4742011 1
and Coin Payout
24-28 Screw #8-32 x 5716, Hex, T/F 1451097 4
24-29 Screw #10-32 x 5/16, THS, T/F 1452312 2 N/A N/A
24-30 Bracket - No Validator 1475048 1
OPTIONS
24-31 Validator - MAKA 1475053 1
(Screw #8-32 x 3/8, PHS, T/F) 5500026 3
Validator - MARS 3152391 1
{Screw #8-32 x 3/8, PHS, T/F) 5500026 3
Validator - MARS 3152444 1
{Screw #8-32 x 3/8, PHS, T/F) 5500026 3
24-32 Insart - Instruction - MAKA 1475049 1
Insert - Instruction - MARS 1475052 1
24-33 Plate - Instruction - Selection 1475033 1
24-34 Clamp - Cable - 7/16 3102348 1
24-35 Clamp - Cable - 3/8 (Self-Adhesive) 6131143 1
24-36 Label - Instruction - Alternate - $1 & $5 1475094 1
(Self-Adhesive){Used with indax 32 whan
appropriata)
THE FOLLOWING ARE AVAILABLE AS
ASSEMBLIES:
Switch Assembly - Data (Includes Index 1475055 1
24-3 thru index 24-5)
Button Assembly - Coin Retum (Includes 1475073 1
Index 24-10 and Index 24-11)

84




1470060

FGURE- 147/461 148/474/462 A75/47¢
INDEX DESCRIPTION
NUMBER PARTNO. | QTY. | PARTNO.| QTY. { PARTNO.| QTY.
Display Assembly (Includes Index 24-16 1475018 1
thru index 24-18}
Brackat Assembly - Coin Mech (Includes 1475016 1

Index 24-14 and Index 24-15)




1470060

,u
_ m /
n// m/‘\ /

i

Figure 25. Faceplate Assembly

86



1470060

FIGURE- ALL MODELS -
INDEX DESCRIPTION
NUMBER PART NO. QaTy.
25 Faceplate Assembly 1475003 Ref
{See Figure 24, Index 24-7 for Next Higher Assembly)
25-1 Palnut - Salf-Threading 1475089 4
25-2 Plate - Sslection Switch Back 1475030 1
25-3 Switch Assembly - Selection 1475029 1
25-4 Letter Shest - Selaction Switch 1475031 1
25-5 Lens - Pushbution 1472281 21
256 Faceplate - Monetary 1475028 1

87



1470060

88

Figure 26. Base Plate Package




1470060

usuwug

FIGURE-~ 147/475/4T76/481
INDEX DESCRIPTION
NUMBER PART NO. | QTY.| PARTNO. |4QTY.
2- Base Plate Package 1471200 | Ret | ObsOIELE | ;Pet
{See Figure 2, Index 2-7 or Figure 3,
Index 3-10 for Next Higher Assembly)
26-1 Base Plate - Black 1471201 1 Obsolete 1
26-2 Bracket Base Plate 1411193 2
(Screw #3/8-18 x 1.00, Hex Hd, T/F) 1451093 2
28-3 Slide - Base Plate - RH 411194 i
264 Slide - Bass Plate - LH 1411195 1
26-5 Pin - Cotter 9900008 2
266 Spacer - Basa Plats 1471054 2
26-7 Extension and Support Assambly, Black 1471202 1 N/A
{Screw #3/8-18 x 1.00, Hex Hd, T/F) 900008 2 N/A




1470060

TO VIEW THE 474-475 COLD
OR FROZEN FOOD MODULE
PARTS BREAKDOWN GO TO
THE 474FRZN MANUAL OR
(CLICK HERE)

10

90

Figure 27. Can and Refrigeration Module - 4 and 8 Selection




1470060

FIGURE- 8 SELECTION 4 SELECTION
INDEX DESCRIPTION
NUMBER PART NO. | QTY.| PART NO. Qﬂr'.
27- Can and Refrigeration Module - 8 Selecion | o 1 N/A
{See Figure 3, Index 3-8 for Naxt Higher Assembly)
Can and Refrigeration Module - 4 Selection N/A 1
{Sea Figure 3, Index 3-6 for Naxt Higher Assembly)
27-1 Can Module - 8 Selection 4747000 1 N/A
{Sea Figure 29 for Breakdown)
{Screw #8-18 x 3/8, Hax W/Hd) 4721035 2
Can Module - 4 Selaction N/A 4747500 1
(Sea Figure 29 for Breakdown)
(Screw #8-18 x /8, Hox, W/Hd) N/A 4721035 2
27-2 Refrigeration Module Assembly (See Figure 28 for Breakdown) 7844015 1 B
27-3 Retainer - Door 4744042 1
(Screw #8-18 x /8, Hex W/Hd) 4721035 3
27-4 Door - Refrigeration Module 4744027 1
27-5 Duct Assembly - Air Distribution 4744024 i
(Screw #8-18 x 3/8, Hex W/Hd) 4721035 6
27€ Gasket - Duct Distribution 4744028 1
277 Harmess Assembly - Power to Can Module 4751198 1
278 Hamess Assembly - Channel to Can Module 4741205 1
279 Cable Clip - Refreshmant Center 2 4741018 i
2710 Cover - Compressor 4741213 1
{Screw #8-18 x 5/8, Hex W/Hd) 4727144 4
Cover - Compressor{Used with 475 marchandiser only){Not Shown) 4751136 i
{Scraw #8-32 x 5/16, Hax Hd, T/F, Black) 1451097 9
Label - Waming{Used with Indax 10) 6231189 1
THE FOLLOWING 1S AVAILABLE AS AN ASSEMBLY:
Duct and Gasket Assembly{includes index 5 and 6) 4744023 1

91



1470060

b ]

Figure 28. Housing and Refrigeration Module Assembly

-

-

92



14700RN

s&‘s T _

FIGURE-

INDEX DESCRIPTION .
NUMBER PARTNO. | ary,
28- Refrigeration Module Assambly (Ses Figure 27, Index 27-2 for Next Higher Assembly} 4744098 FH‘
281 Shroud - Evaporator Fan £744045 R

{Screw #8-18 x 3/8 LGM) 4721038 7
28-2 Fan - Evaporator 4724124 1
{Scraw #8-32 x %8 RHS) 8900019 4
{Nut #8-32 WLW) 8900081 4
28-3 Gasket - Shroud 4744015 -4
28-4 Shroud - Top 4744020 1
(Screw #8-18 X ¥/8 LGM) 4721035 -8}
28.5 PCB Assembly - Temperatur e Sensor 9989548 i
(Spacer - Chassis to PCE - 1/4) 9989430 - 4.
28-6 Plate - Temperature Sensor 4744090 1
{Scrow #8-18 x 3/8 LGM) 4721035 . 1
28.7 Clip - Wire Hamess 1452139 1
{Screw #8-18 x 3/8 LGM) 4721035 |
288 Drain - Water Bath s128083 | i
289 Gasket - Refrigeration Module . 4748017 | L
28-10 Housing - Refrigeration Module 4744002
28-11 Retainer - Hamess 4732024
{Scraw #3-18 x ¥8 LGM} 4721035
28-12 Drain - Condensate 4301034 1
28.13 PCB Assembly - Cold Can Module 4744563 '
(Scraw #8-18 x &/8 Hex Hd) 4727144 3
{Screw #8-18 x 2.00, Tapping HHS) 4744058 t -
{Speed Nut - Ballast) 2221032 1
2814 |Insulator - PCB 4744032 1
28-15 Evaporator Tube Assembly 4744065- 1
28-16 | Condensor 4744062 1
(Screw #8-18 x X8 LGM) 4721035 4
2817 | Compressor - 1/6 HP 4724079 1
{Nut #1/4-20) 1211105 4
(Grommet 11/16 Long) 4724066 4
{Sleave - 23/32 Long) 4724070 4
28-18 Strap - Bale - AE.T. 3144055 1
28-19 Cover - Terminal - DS - AET. 3144057 1
28-20 Spring - Overload - A.E.T. 3144052 1
28-21 Relay 4724085 1.




1470060

FIGURE- 8 & 4 SELECTION
INDEX DESCRIPTION
NUMBER PART NO. QTy.
28-22 Overload - 143FG 4724067 1
28-23 Shroud - Condensor Fan 3608146 1
(Clip - Speed - Dart Style) 4043082 4
28.24 Bracket - Condensor Motor 4744000 1
{Nut #1/4-20 KEPS}) 1211105 2
28-25 Motor - Condensor Fan 3608235 1
(Scrow #8-32 x /8 Hax WHd) 3157080 4
28-26 Blade - Condensor Fan FV-70 3608149 1
(Nut - Speed #1/4-20) 4043122 1
28-27 Silencer - Fan - Morril - 5-584(Included with Index, 25) 4043121 1
28-28 Pan - Condensate 4744022 1
28-2¢ Base and Stud Assembly - Condensing 4744046 1
(Bolt #1/4-20 x 1-1/2 Hex Hd) 3608119 2
(Washer - Steel - 3/4 OD x .264 ID}) 1140351 4
(Nut - Self-locking, #1/4-20) 9900184 2
28-30 Hamess - Compressor (Mot Shown) 4744089 1
2831 Wiretie (Not Shown) 2204513 4
2832 Labsl - Caution - Refrigeration 4304001 1
2833 Label - Refrigarant 4304192 1
THE FOLLOWING ARE AVAILABLE AS ASSEMBLIES:
Shroud and Fan Assembly - Evaporator 4744010 1
{Consists of index 28-1 thru Index 28-4)
Temparature Sensor Assembly - Cover and 4744029 1
{Conasists of Index 28-5 and Index 28-6)
Housing and Retigeration Madula Assembly 4744001 1
{Consists of Index 28-8 thru Index 28-12)
Refrigeration Module Assembly 4744091 1
{Consists of Index 28-15 thru Index 28-31)
Compressor Package 4744081 1
(Consists of Index 17 thru Index 22)

94




1470060

Figure 29. Can Module - 4 and 8 Selection

95



1470060

FIGURE- 8 SELECTION 4 SELECTION
INDEX DESCRIPTION
NUMBER PART NO. | QTY.| PART NO. |QTY.
29- Can Module - § Selection 4747000 Ret NA
{See Figure 27, Index 27-1 for Next Higher Assembly)
Can Module - 4 Selection N/A 4747500 Ref
{See Figure 27, Index 27-1 for Next Higher Assembly)
201 Frame Assembly - 8 Selection 4747065 1 N/A
{See Figure 30 for Breakdown)
Frame Assembly - 4 Selection N/A 4747523 1
{See Figure 30 for Breakdown)}
29-2 Module Assembly - Can 4747015 1 4747607 1
{See Figure 31 for Breakdown)
29-2 POP—toadDoor— Obsolete

g6




1470060

Figure 30. Frame Assembly - 4 and 8 Selection

97



1470060

FIGURE- 8 SELECTION 4 SELECTION
INDEX DESCRIPTION
NUMBER PART NO. | QTY.| PARTNO. |QTY,
30- Frame Assembly - 8 Selection 4747065 Ref N/A
(See Figure 29, Index 29-1 for Next Higher Assembly)
Frame Assembly - 4 Selection N/A 4747523 Ref
(See Figurs 29, Index 29-1 for Next Higher Assembly)
30-1 Pin - Hinge 4727005 3 2
30-2 Spring - Door Relum 4747064 14 10
30-3 Label-Loading Door- Obsolete 4747159 1
a0-4 Framse - Can Mcduls - 8 Selection 4747127 1 N/A
Frame - Can Module - 4 Selection N/A 4747542 1
30-5 Gaskat - Frame - 8 Selection 4747003 1 N/A
Gasket - Frame - 4 Selaction N/A 4747503 1
30-6 Hinge - Delivery Door 4747121 3 2
(Scrow #6-19 x 3/8 PHS, T/C) 2226380 6
{Nut 1.080 long, BLK) 4747128 6
30-7 Door - Loading 4747133 1 4747544 1
30-8 Hinge - Door 4747122 1
(Screw #6-19 x /8 PHS, T/C) 2226380 5
(Nut .343 long, BLK) 4747131 S
309 Gasket - Loading Door 4747014 1 N/A
Gasket - Delivery Door N/A 4747009 1
30-10 Door - Delivery 4747130 2 1
30-11 Hinge - Door 4747122 2 1
(Screw #6-18 x 3/8 PHS, T/C) 2226380 5
(Nut .343 long, BLK} 4747131 L
30-12 Gasket - Delivery Door 4747009 2 1
30-13 Retainer - Labsl 4747111 1
{Screw #6-32 x 1/4 PHS) 9900124 4
THE FOLLOWING ARE AVAILABLE AS ASSEMBLIES:
Frame and Support Azsembly - 8 Selection 4747126 1 N/A
(Consists of Index 30-4 thru Index 30-6)
Frame and Support Assembly - 4 Selaction N/A 4747541 1
(Consists of Index 30-4 thru Index 30-6)
Door Assembly - Loading 4747432 1 4747543 1
(consists of Indax 30-7 thru Index 30-9)
Door Assembily - Dalivary 4747129 2 1
{Consiats of Index 30-10 thru Index 30-13)







1470060

Figure 31. Can Moduie Assembly

100



1470060

FIGURE- 8 SELECTION 4 SELECTION |
INDEX DESCRIPTION -
NUMBER PART NO. | QTY.| PART NO. |QTY.
31- Module Agsambly - Can 4747015 Ref 4747507 Ref
(See Figure 29, !Index 29-2 for Next Higher Assembly)
81-1 Angle - Ejector Mounting Channel 4747044 | 4 2
(Scrow #8-18 x 3/8 LGM} 4721035 2 2
31-2 Retainer - Frame - Upper 4747089 2
(Screw #8-18 x 5/8 Hex Hd) 4727144 2
31-3 Bushing - Open/Closed 4747042 4 2
31-4 Divider and Rail Assembly 7847013 3 4747534 3
(Screw #8-18 x /8 LGM) 4721035 2 2
31-6 Mounting Channel Assembly - Motor and Ejector 4747028 2 1
{See Figure 32 for Breakdown)
{Screw #8-18 x /8 LGM) 4721035 5 5
316 Clamp - Cable - 8/16 3106144 1 N/A
{Screw #8-18 x /8 LGM) 4721035 1 N/A
Clamp - Cable - 716 N/A 3102348 t
(Scraw #8-18 x 3/8 LGM) N/A 4721035 1
-7 Retainer - Can Module 4741022 2

101



- 1470060

102



1470060

FIGURE- 8 & 4 SELECTION
INDEX DESCRIPTION
NUMBER PART NO. QTy.
3z Mounting Channet Assembly - Motor and Ejector 4747028 Ref
(See Figure 31, Index 31-5 for Next Highar Assembly)
3241 Channsl - Motar and Ejector Mounting 4747025 1
322 Harness - Ejector Channel 4747032 1
323 Clip - Wire Harness 2342315 8
(Screw #8-32 x 5/16, Hex W/Hd, T/F) 3157060 1
324 Arm - Ejector Drive 4747030 4
325 Pivot Pin - Ejector Cam 4747031 4
326 Pin - Cotter - Hair Pin 2204092 8
327 Clip - Wire 1212159 1
328 Switch Actuator - Sold Cut 4747036 1
(Stud - Tray Roller #10-32) 1457069 q
(Nut - Salf-Locking #10-32) 1407048 "
329 Switch - Roller - Lever 2366091 1
(Screw #4-40 x 5/8 RHS) 1217180 4
(Nut #4-40 W/LW) 1217159 4
3210 |Cam - Ejector Drive 4747035 1
32-1 PCB and Motor Assembiy 1577035 1
(Screw #8-32 x 13/16, Hex Hd, T/F) 1457027 4
3212 Bracket - Motor Mounting 4747034 1 -
(Screw #8-32 x 5/16 Hex W/Hd, T/F) 3157060 3
32-13 Hinge - Ejector 4747038 1
(Screw #8.-32 x 5/16, Hex W/Hd, T/F) 3157060 2
32-14 Cam - Ejector 4747606 1
(Screw #8-32 x 516, Hex W/Hd, T/F) 3157060 2
THE FOLLOWING ARE AVAILABLE AS ASSEMBLIES:
Motor and Bracket Assembly 4747033 4
(Consists of Index 32-7 thru Index 32-12)
Hinge and Cam Assembly - Ejectar 4747037 i

{Consists of Index 32-13 and Index 32-14)

103



1470060

77 =
?Dvll. \\‘s \5
= b

\J

N ,..\
N A
N/
| —

.ﬁ /’/.‘I \ = d.ﬂh’u\nﬁ
0 % ’ a& ) DA
o L A\HJ\(\UJ,..-. \ ‘r.u.m“}isq m.

7
/

475 ONLY

Figure 33. Hot Drink Module (Sheet 1 of 4)

104



1470060

27

SO O QDO o [

co= o BBa  n  aooe

475 ONLY

Figure 33. Hot Drink Module (Sheet 2 of 4)

105



1470060

476 ONLY

2
l
3
32
IS
9
\\\\\\\\N“~\ 2
’ 3
29-~_“~‘?h~ ] 2
f o
Ak
I s
i
7/ If' ;
|

106

Figure 33. Hot Drink Module (Sheet 3 of 4)




1470060

27

asas”
LeTwlisg

L T = R T ]

‘oEand& T o and =

OO0

. &%a
DO

476 ONLY

Figure 33. Hot Drink Module (Sheet 4 of 4)

167



1470060

FIGURE- 475 476
INDEX DESCRIPTION
NUMBER PART NO. | QTY.| PARTNO. |QTY.
33 HotDrink Medule e =77 N [— Ref
{See Figure 3, Index 3-7 for Naxt Higher Assembly}
az1 Controlier PCB - Hot Drink 4761038 1
{See Figure 35 for Braakdown)
33-2 Blawer and Maunting Assembly 4731051 1
(See Figure 47 for Braakdown)
(Screw #8-32 x 3/8 Hex W/Hd) 3157060 2
33.3 Inlet Aszembly -Water | e 1
{See Figure 46 for Breakdown)
334 Tank Assembly - Water 4731100 1 4761050 1
{See Figure 43 for Broakdown)
335 Shelf Assembly - Coffee 4751033 1. N/A
{See Figure 52 for Breakdown)
{Scraw #8-32 x /8, Hex W/Hd) 3157060 3 N/A
336 Brewar Assembly - Tapeless 6204216 1 N/A
{See Figure 37 for Breakdown)
33-7 Switch Assembly - Overflow 4731158 1
{See Figure 36 lor Breakdown)
{Screw #8-32 x 3/8, Hex WHd) 3157060 4
338 Shelf Assembly - Chocolate | e 1 N/A
{See Figure 55 for Breakdown) 3157060 :
{Screw #8-32 x 3/8, Hex W/Hd) 4 N/A
339 Ory Ingredient Systsm | e 1
(See Figure 48 for Breakdown) 3157060
{Screw #8-32 x ¥/8, Hox W/Hd) 3
3310 Insulation - Water Tank 4731078 1
33-11 Coupling and Bracket{Part of Index 3) 4751019 1
{Screw #8-32 x &/8, Hax W/Hd) 3157060 2
3312 Support - Shelf 4731017 2 3
(Screw #3-32 x /8, Hex W/Hd) 31567060 2 N/A
(Screw #8-32 x 5/16, Hex Hd,T/F) N/A 1451087 2
3313 Retainer - Tank - Rear 4731120 1
(Screw #8-32 x 3/8, Hex W/Hd) 3157060 5
33-14 Shield - Water Tank 4731077 1
(Screw #8-32 x 3/8, Hex W/Hd) 3157060 2
33-15 Shelf - Water Tank 4751021 1
(Scrow #8-32 x 3/8, Hex W/Hd) 3157060 4
33-16 Drive Assembly - Brewer 4731282 1 N/A.
(See Figure 42 for Braakdown)
(Screw #8-32 x 38, Hex W/Hd) 3157060 7 N/A

108




1470060

FIGURE- 475 476
INDEX DESCRIPTION
NUMBER PART NO. | QTY.| PART NO, |QTY.
3317 Compressor Assembly 6154280 1 N/A
(Scraw #8-32 x 34 RHS) 9900115 2 N/A
(Nut #8-32 KEPS) 9900081 2 N/A
3318 Bracket - Compressor 4731074 1 N/A
(Scrow #8-32 x &8, Hex W/Hd) 3157060 2 N/A
33-19 Brackst - Brewar Hanger 4731080 1 N/A
(Scraw #10-32 x 3/8, Acorn, Hax W/Hd) 1141046 3 N/A
a3-2¢ Hanger - Brewer 6504209 1 N/A
as-21 Bracket - Latch 4751072 i
(Screw #8-32 x 3/8, Hex W/Hd) 3157060 2
33-22 Tray - Center Fan 4751024 i 4751019 i
33-23 Bracket and Control Assambly 4751073 1 N/A
(See Figure 54 for Breakdown)
(Screw #8-32 x 3/8, Hex W/Hd) 3157060 2 N/A
33-24 Retainer - Water Tank 4761095 1
(Screw #8-32 x 3/8, Hex W/Hd) 3157080 3
33-25 Panel - Coffee Module 4751161 1
33-28 Liner Assembly - LH({See Figure 9, Index 12) 4761048 Ref
a3-27 Angle - Liner Support 4751071 1
(Screw #8-32 x 5/16, Hex Hd, T/F) 1451097 2
3328 (Support - Water Tank N/A 4761022 | 1
(Scrow #8-32 x 3/8 Hex W/Hd) 3157060 3
33-29 Shelf Assembly - Chocolate/Freeze Dry Coffes N/A nannnseans 1
(See Figure 57 for Breakdown) 3157060
(Screw #8-32 x /8, Hex W/Hd) N/A 4
OPTION
33-30 Bracket - Spray Hose 6111056 1
Screw #8-32 x &8, Hex Hd 9900106 2
3331 Label - Hot Water {Not shown){Located below index 30, spray hose 4752009 1
bracket)
33-32 Head Water Filter (was p/n 3158022) 6408134 6408134

109



12

Do 00002
[ wlrl =lalzln]

1470060

Figure 34. Tube Identification and Routing {Sheet 1 of 2)

110



1470060

SEE
T —— DETAIL

A

26

DETAIL A

DRAIN PAN

Figure 34. Tube Identification and Routing (Sheet 2 of 2)

111



FIGURE- 475 476
INDEX DESCRIPTION -

NUMBER PART NO. | QTY.| PARTNO. |QTY,

34 Tuba |dontificaton and Rouing [ oo Ref [ -ccomenm Ref
{Sea Figure 33 for Next Higher Assemblies) '

34-1 Tube - .62 OD x .44 |D x 26 Long 6508054 1 N/A
(Watar Inlat to Water Tank)

34.2 Tube - 9/16 OD x 3/8 ID x 4-1/2 Long 4731207 1 N/A
(Vent Assembly to Dry Ingredient “Y")

34-3 Tube - 374 QD x 1/2 1D x 32 Long 4731203 1 N/A
(Dry Ingredient "Y" to Water Tank "Y*)

34-4 Tube - 7/16 OD x 174 ID x 32 Long 4731204 | 1 N/A
{Dry Ingredient "Y" to Brawer Funnel)

345 Tube - .56 OD x .37 D x 27.5 Long 4731131 1 N/A
{Water Tank Valve to Chocolate Funnel)

346 Tube - .56 OD x .37 ID x 20 Long 6224117 1 N/A
(Water Tank Valve to Brewser Barrel}

347 Tube - .62 OD x .44 1D x 9.5 Long 4731116 1 N/A
{Water Tank to Water Tank "Y")

34-8 Tube - 62 OD x .44 |D x 16 Long 4731117 t N/A
(Water Tank "Y" to Drain)

349 Spray Hose and Nozzle 6138265 1

34-10 Tube - 9/16 OD x 3/8 ID x 24 Long 4731064 1 N/A
(Mixing Bowl to Cup Station Spout)

34-11 Tube - 916 OD x 38 1D x 6-3/4 Long 4751068 1 A
{Chocalate Impeller Housing to Cup Station Spout) :

412 Tube - 5/8 OD x 3/8 D x 10-1/4 Long 4751069 1 N/A
{Control and Vent to Compressor)

34-13 Tube - 7/16 OD x 1/4 ID x 2-1/2 Long 6114248 1 N/A
{Brewer Barrel to "Y"}

3414 Tube - 716 CD x 1/4 1D x 4.5 Long 6134530 1 N/A
{Control and Vent to "Y"}

34-15 Tube - 7/16 OD x 174 ID x 7-3/4 Long 4751067 | 1 N/A
{Gauge to "Y")

34-16 *¥* Connector 3017006 1 N/A

34-17 Clamp - Hose - 7/16 3108151 1 N/A

34-18 Clamp - Hose 3106144 1

34-19 Clamp - Hoss 6158063 1 N/A

34-20 Fitting - 1/4 Barb x 1/8 Female - NPT 6204215 1 N/A

3421  |Spout - Dispensing 6117010 1 NA

12




1470060

FIGURE- 475 47¢
INDEX DESCRIPTION

NUMBER PARTNO, | QTY.| PART NO. ; QTY.

a4-22 Caplug - Spout 6117011 1 N/A
{INDEX 34-23 THRU INDEX 34-36 USED ON 476 ONLY)

34-23 Tube - 58 OD x 7/16 1D x 26 Long N/A 6508054 1
{Water Inlet to Water Tank)

34-24 Tube - 716 OD x 1/4 1D x 21.5 Long N/A 4761052 B |
{Water Tank Valve to Chocolate Funnel)

34-25 Tubé -9/46 0D x /8 1D x 19 Long N/A 4731130 1
(Water Tank Valive to Coffee Bowl)

34-26 Tube - 5/8 OD x 7/16 ID x 27.5 Long N/A 4761029 1
(Water Tank to Drain Pan) '

34-27 DELETED

34-28 Tube - 9/16 OD x 3/8 1D x 6-34 Long N/A 4751068 1
{Chocolate Impeller Housing to Cup Station Spout) ‘

34-29 Tube - 9/16 OD x 3/8 ID x 8.5 Long N/A 4761053 1
{Coffea Impeller Housing to Cup Station Spout)

34-30 DELETED

34-H Clamp - Hosa N/A 6158063 1

34-32 Clamp - Hose 11716 ID N/A 3106013 1

34.33 Clamp - Hose 19/32 ID N/A 6111054 2

34-34 Tie - Wire N/A 5230618 1

34-35 Spout - Dispansing N/A 6117010 1

34.36 Caplug - Spout N/A 6117011 1

34-37 Head Water Filter (was p/n 3158022) 6408134 6408134

113



1470060

Figure 35. Coffee Module and PCB Chassis Assembly

114



FIQURE- 475/4T6
INDEX DESCRIPTION
NUMBER PART NQ. Qry.
35 PGB and Chassis Assembly - Coffes Module 4761038 Ref
(See Figura 33, Index 33-1 for Next Higher Assembly)
-1 Chassis - PC Board 4751028 1
35-2 Screw #8-32 x 5/16 Hex Hd, T/F, Black 1451087 1
35-3 Expansion MNut - 1/4 Spacer - Plastic 9989320 10
354 PCR Assembly - R3 Coffea 4751028 1
(Screw #8-18 x 1/2, PHS, Type B, Zinc Plate) 1451112 4
355 Cover - PCB 4751017 1
(Not part of this assembly)
(Screw #8-32 x 5/16, Hex Hd, T/F, Black) 1451087 4
358 IC Assembly - MCU - Programmed 4762030 1
{Not shown)
357 Wire Tie (Not shown) 2204513 1
358 Label - High Voltage 5305349 1

15



1470060

i
|

Figure 36. Overflow Switch Assembly

116



1470060

FIGURE- AT5/4T0
INDEX DESCRIPTION

NUMBER PART NO. ary.

36- Overflow Switch Assembly 4731158 Ref
{See Figure 33, Index 33-7 for Next Higher Assembly)

36-1 Bracket Assembly - Overflow Switch 3116123 1

36-2 Chain - Overflow Switch 4731159 1
{Screw #8-18 x 1/2, RHS, T/C} 4047054 1

36-3 Fioat - Overflow Switch 3116127 1

36-4 Switch - Lever 9984636 1
(Screw #4-40 x 5/8, RHS, Mach., Z/Y) 1217160 2
(Nut #4-40, KEPS, W/Ext LW, Zinc Platad) 1217158 2

%5 Insulation - Overflow Switch 3121150 1

366 Cover - Overflow Switch 3116126 -

(Not part of this assembly)

117



1470060

Figure 37. Tapeless Brewer Assembly

118



1470060

FIGURE- 475
INDEX DESCRIPTION .
RUMBER PART NO. QTy. -
37- Brawer Assombly - Tapeless 6204216 ‘Ref
{See Figure 33, Index 33-6 for Next Higher Assembly)
a7-1 Bracket - Rear Spacer 6134112 1
(Scraw #10-32 x 172, PHS, WILW) 6104410 B
372 Daflector - Tea 3614004 1
373 Channel - Barrel Support 6134123 1.
(Screw #1/4-20, Barrel Support) 6114277 2
(Nut #1/4-20, Self-Locking) 6104133 2
374 Funnel Assembly - 30 Mash Screen 6134187 1
(See Figure 39 for Breakdown)
37.5 Lever Assembly - Funnel Moumt 6104122 1
(Stud - Pivot) 6134104 T2
(Scraw #10-32 x 1/2 PHS) - 6104409 2
376 Spring - Extension - Travel Laver 6104129 2
w7 Stop - Travel - Basket Lever 6104126 1
{Scrow #10-32 x 1/2, PHS, WiLW) 5104408 1
7.8 Spring - Barrel Support 6234225 2
are Cam - Bracket - Rolier 6134102 1
{Scrow #10-32 x 1/2, PHS, WiLW) 6104409 2
ar-10 Stop - Adjustable - Brewer 6134157 1
{Lockwasher - External Tooth - 1/4) 6134161 1
(Nut #1/4-20 Hex) 6134160 1
ar-n Bushing - Frame 6134105 1
3712 Frame Assembly - Right Side 6134167 1
3713 Spacer - Bushing 6134195 1
3714  |Gear - Drive - Filter Tape 6104464 1
{Roll Pin 5/32 x 5/8) 6104218 h
ar-1& Cam Assembly - Funnel - Brewar Machanism 6104201 - 1
{Pin - Groove) 6104462 - 1 1
37-16 Baskat - Traval - Cam Aasembly - Brewer Mechanism 6104264, 1 e
{Pin - Groove) 6104462 1
3717 Cam Assembly - Flip - Brawer Mechanism 6224106 S
{Pin Groove) 6104462 1
37-18 Shaft - Cam - Brawsr Machanism 5134122 1
(Push Nut - 1/2 inch} 6134183 2
37-19 Spring - Extension - Flip Lever 6104163 1
37-20 Bracket - Spring - Front Spacer 6134119 1
(Scraw #10-32 x 1/4 PHS) 6104410 4

119



1470060

{Consists of Index 37-8, Index 37-22, Index 37-24,
Index 37-25 and Index 37-27)

FIGURE- 475
INDEX DESCRIPTION

NUMBER PART NO. QTty.

ar-a21 Bracket - Front Spacer 6134120 1
(Screw #10-32 x 1/4 PHS) 6104410 4

37-22 Frame Assembly - Left Side 6134111 ]

37-23 Shaft - Lever - Brewer Mechaniam 6104165 i
(Screw #10-32 x 1/2 , PHS, W/LW) 6104400 2

a7-24 Spacer - Bushing 8134196 1

37-25 Bushing - Frame 65134106 1

37-26 Arm Assembly - Coupling 134127 1
{Pin - Groove) 5104462 1

37-27 Lever - Flip 6134104 1
(Screw #10-32 x 172, PHS, W/AW) 6104409 1
(Stud - Pivot) 6134104 1

37-28 Barral Assembly - Brewer 6134151 1
(See Figure 38 for Braakdown)

37-20 Lever Assembly - Flip 6104101 1

37-30 Baskat Assembly - Brewer (230 Mesh) Without Paper 6104428 1
{See Figura 41 for Breakdown)

37-31 Lever Assembly - Baskat ‘6104386 1
{Sea Figure 40 for Breakdown)

37-32 Latch - Brewer (Used on eartier model Common Brawer PN 4754001 only) 4754002 1
{Stud - Retainer - Brewer) 4754003 1
{Spring Washer 5/8 OD x 1/4 ID) 9900208 1
(Nut #8-32 Stainless) 3106215 ]

3733 Label - Brewer Cover Waming 6134109 1
THE FOLLOWING ARE AVAILABLE AS ASSEMBLIES:
Frame Assembly - Brewer - RH - Tapeless 6134149 1
(Consists of Index 37-7 and Index 37-3 thru Index 37-13)
Shaft Assembly - Cam 6224105 1
{Consists of Index 37-14 thru Index 37-18)
Frame Asssmbly - Brewer - LH 6134179

120




1470060

Figure 38. Brewer Barrel Assembly

121



1470060

{Gonaists of Indax 38-9 thru Index 38-12)

FIGURE- 475
INDEX DESCRIPTION
NUMBER PART NO. Qry.
LT Barrel Assembly - Brewer 6134151 Raf
{See Figure 37, Index 37-28 for Next Higher Assembly)
3841 Plug - Brewer Manifold 6134192 1
382 Manifold and Insert Assembly - Brewar 6134178 1
383 Seal - Quad Ring - Brewer Barrel 6104183 1
384 Deflector Manifold 5134154 1
38.5 Valve Manifold 6134155 1
{Screw - Shoulder) 6134173 2
386 Pin - Roll 6106107 1
38.7 Tube - Air Jot 6134197 1
38-8 Brewer Barrel 6104184 1
359 Insert - Brewer Barrel - Lower 6104181 1
38-10 Screen - Brewer Barmrel £134286 1
3g-11 Seal - Quad Ring - Brewer Barrel 6104183 1
3g-12 Seal - Brewer 6104142 1
THE FOLLOWING ARE AVAILABLE AS ASSEMBLIES: l
Manifold Assembly - Hose - Brewer Barrel 6134152 1
{Consists of Index 38-1 thru Index 38-3 and Index 38-5)
Deflector Assembly - Manifold M.E. 6134201 1
(Consists of Index 38-4, index 38-6 and Index 38-7}
Insert Assaembly - Brewer Barrel - Lower 6104190 1

122




1470060

Figure 39. Funnel Assembly

123



1470060

FIGURE- 475
INDEX DESCRIPTION
NUMBER PART NO. aQrTy.
99- Funnel Assembly - 30 Mesh Screen 6134187 Ref
(See Figure 37, Index 37-4 for Next Higher Assembly)

g1 Filter Suppont - Stainlass - 30 Mesh 6204223 1
38-2 Seal - Brewsr 6104142 1
383 Funnel - Coffee 6104187 1
39-4 Scraw #6-32 x /4, PHS, T/C, Stainless 6204211 i

124




1470060

RN A\aﬁvu
o©J
L}
—
—

[ ]
—

A
\ \
Y // ,\.
/ — —
Sreae N @
A\ N o
& - - /z AN

N

-igure 40. Basket Lever Assembly

125.



1470060

{Consists of Index 40-1 thru Index 40-4,
Index 40-12 and index 40-13)

FIGURE- a75
INDEX DESCRIPTION
NUMBER PART NO. Qry.
40- Laver Assembly - Basket 6104386 Ref
(See Figure 37, Indax 37-31 for Naxt Highar Assembly)
40-1 Roller Assembly - Shutter 6104019 1
40-2 Bushing - Shutter Acller 6104021 2
40-3 Pin - Raller - Flip Levaer 6104104 1
40-4 Stop - Brew Basket £104384 1
(Screw #6-32 x 1/4, PHS, T/C, Stainless) 65204211 2
40-5 Lever - Basket Travel 5104112 1
40-6 Bushing - Basket Traval Lever 6104472 2
40-7 Roller Assembly - Shutter 6104019 1
40-8 Pin - Roller - Flip Lever 6104104 1
40-9 Post - Spring - Short 6134065 1
{Rataining Ring - "E" typa - 1/4) 3103029 1
40-10 Shatt - Pivot - Baskst Lever 6104115 1
(Retaining Ring - "E” type - 1/4) 3103029 2
40-11 Spring - Extension - Basket Lever 8104111 1
40-12 Post - Spring - Long 6134064 1
(Retaining Ring - "E" type - 1/4) 3103029 1
(Retaining Ring - Crasent - 1/4) 6134063 1
40-13 Lever - Brewer Basket 6104387 1
THE FOLLOWING ARE AVAILABLE AS ASSEMBLIES:
Levaer Assembly - Basket Travel 6134180 1
{Gonsists of Indax 40-5 thru Index 40-9)
Lever Assembly - Brew Basket 6134181 1

126




1470060

Figure 41. Brewer Basket Assembly

127



1470060

FIGURE- 476
INDEX DESCRIPTION
NUMBER ‘PARTNO. "} " QTY.
41- Basket Assembly - Brewer - 230 Mash 6104428 "Raf
{Saa Figure 37, Index 37-3¢ for Next Higher Assembly)

41-1 Bagket - Brew 6104439 -1
41-2 Screen Assembly - Brew 6114015 A
41-3 Spring - Screen Retainer 6104438 ' 1

128




1470060

Figure 42. Brewer Drive Assembly

129 .



1470060

FIGURE- 475
INDEX DESCRIPTION
NUMBER PART NO. QTy.
42- Drive Assembly - Brower 4731282 Ref
(See Figure 33, Indax 33-16 for Next Higher Assembly)
42-1 Moter - Brawer 4731094 1
(Scraw #10-32 x 1.75 PHS) 4731070 4
{Washer - Scavenger Bar) 2204093 4
(Nut #10-32 KEPS, Zinc Plated) 9900164 4
422 Bushing - Motor 4731095 1
(Pin - Roll 3116 x 1.00) 6133157 1
42-3 Coupling - Brewer Assembly and Brewer Drive 4731083 1
(Nut #1/4-20 Hex, Zinc Plata) 9900043 1
(Washer 1/4 ID x 1.00 OD) 4731101 1
424 Housing Assembly - Brewer Drive 4731280 1
42-5 Bushing - Shoulder 4047012 2
426 Clamp - Wire - 302 dia. 2221049 3
(Scrow #8-32 x 5/16 Hex Hd) 1451097 1
427 Hamass - Brewsr Housing 4731096 1
42.8 Switch - Roller Lever 2304109 1
{Screw #4-40 x 5/8 RHS) 1217160 2
429 insulator - Switch 2304083 t
4210 Bracket - Brewer 4731082 - 2
{Screw #8-32 x 5/16 Hex Hd) 1451097 2
42-11 Plato - Switch Mounting 4731003 1
(Thumb Screw - Sidewall) 2206028 1
{Washer - Pack Levaler) 19800035 1
4212 Insulator - Switch 2304083 1
4213 Switch - Roller Lever 5201091 1
(Screw #4-40 x 5/8 HHS) 1217160 2
42-14 Cam Assembly - Switch Actuator 4731085 1
(Pin - Roll 3/16 x 1.00} 6133157 1
42185 Chain 4731097 1
42-16 Spracket - Drive 4248171 2
42-17 Retaining Ring - "E" type 9900437 1
42-18 Retainer - Master Link 4047178 1
42.19 Link - Master 4047177 1
42-20 Link and Pin Assembly - Master 4047176 1 |

130




1470060

FIGURE- 475
INDEX DESCRIPTION

NUMBER PART NO. Qry.
THE FOLLOWING ARE AVAILABLE AS ASSEMBLIES:
Motor and Pin Assembly 4731103 1
(Consists of Indax 42-1 and Index 42-2)
Housing Assembly - Brewer Drive 4731281 1
{Consists of Index 42-4 and Index 42-5)
Switch and Plate Assembly 4731092 1

(Consists of Index 42-11 thru Index 42-13)

131



1470060

Figure 43. Water Tank Assembly

132



1470060

FIGURE- 475 476
INDEX DESCRIPTION
NUMBER PART NO. | QTY.| PARTNO. |QTY.
43. Water Tank Assembly 4731100 Raf 4761050 Ref
{(See Figura 33, Index 33-4 for Next Higher Assembly)
431 Tube - 62 O x .44 iD x 26 Long 6508054 1
43-2 Coil - Tube Support 3508126 1
43-3 Clamp - Hose 3106013 2
43-4 Top Assembly - Water Tank 6508031 1
(See Figure 44 for Breakdown)
(Wing Nut - 1/4-20, Zinc Die) 61580583 2
43-5 Water Tank 4731108 1
436 Tube - .26 OD x .12 D x 5.75 Long 6508057 1
43-7 Valve Assembly - Hot Water 6230108 2
{See Figure 45 for Breakdown)
(Screw #10-32 x 3/8, PHS, T/C) 1141046 2
43-8 Tube - 56 OD x .37 ID x 27.5 Long 4731131 i N/A
Tube - 56 0D x .37 1D x 21.5 Long N/A 4761052 1
43.9 Tube - 25 OD x .1210 x 10.5 Long 6508056 1.
43-10 Tube - .56 QD x .37 ID x 20 Long 6224117 1 N/A
Tube - .56 OD x .37 ID x 19 Long N/A 4731130 1
43-11 Cover - Thermostat 6508044 1
(Screw #8-32 x 1/2, PHS, T/C) 6137183 2
(Nut #8.32 KEPS, Zinc Plate) 8900081 2
43-12 Thermostat - Control 6508004 1
43-13 Drain Valve - External Seat 6508003 |
43-14 Tubs - 56 OD x .37 10 x 6.5 Long 8157045 1
43-15 Heater - 1200 Watt 4751130 1
{Nut #1/4-20 KEPS) 1211105 4
43-16 Gaskel - Heater 6508006 1
4317 Cover - Heatar Terminal 4751177 1
{Nut #1/4-20 KEPS) 1211108 2
4318 Tube - 62 OD x 44 ID x 16 Long 4731117 1 N/A
43-19 “¥" Connector - 1/2 OD x 3/8 6158007 1 N/A
43-20 Tubs - .75 OD x .50 1D x 32 Long 4731203 1 N/A
43-21 Tube - .62 OD x .44 ID x 9.5 Long 4731116 1 N/A
Tube - .62 OD x .44 1D x 27.5 Long N/A 4761029 ]

133



1470060

(Screw #8-23 x 5/16, RMS, SEMS)

FIGURE- 475 476
INDEX DESCRIPTION
NUMBER PART NO. | QTY.| PART NO. |QTY.
43-22 Cover - Thermostat 4751255 1
{Nut #8-32 KEPS) 9900081 1
(Scrow #8.32 x 1.25, PHS) 5004473 1
43.23 Thermostat - Resst - Auto 0989439 1
5800201 1

134




1470060

Figure 44. Water Tank Top Assembly

135



1470060

FIGURE- 475/476
INDEX DESCRIPTION
NUMBER PART NO. QTy.
44- Top Assembly - Water Tank 6508031 Ref
{See Figure 43, Index 43-4 for Next Higher Assembly)
44-1 Bracket - Shaft 6138180 1
{Screw #6-32 x 9/16, PHS, W/LW) 6107244 2
{Nut #6-32 KEPS} 65104429 2
44-2 Actuator - Switch 6138183 1
44-3 Actuator - Switch 6138027 2
44-4 Switch 3108148 2
(Scrow #4-40 x 11/16 RHS) 5201349 2
{Retainer - Push-On - 1/8) 1217182 1
44-5 Mounting Plate - Switch 6138004 1
(Screw #6-32 x 1/4, RHS, Mach, TY 303, Stainless) 6138159 2
44-6 Bracket - Switch Mounting 6138178 1
(Screw #6-32 x 1/4, RHS, Mach, TY 303, Stainless) 6138159 2
{Nut #6-32 KEPS) 6104429 2
44-7 Caver Assembly - Water Tank Weldment 6508035 1
44-8 Gaskel - Water Tank Cover 6508032 i
44-9 Float - Water Tank - 6508033 1
(Washer - Plate) 6138181 1
(Retaining Ring - "E" typa) 6124073 2
44-10 Shait - Float 6208057 1
THE FOLLOWING IS AVAILABLE AS AN ASSEMBLY:
Switch Assembly - Water Foeder 6138123 1
{Consists of one each of Index 44-3 and Index 44-4)

136




1470060

Figure 45. Hot Water Valve Assembly

137



FIGURE- 475/476
INDEX DESCRIPTION
NUMBER PARTNO. | aQTV.
45- Vaive Assembly - Hot Water High Flow Water Valve (See below for replacement) 6230108 Ref
{(See Figure 43, Index 43-7 for Next Higher Assembly)
45-1 End Cap - Hot Walar Valve 6208056 1
45-2 Stem Assembly - Hot Water Valve 6138303 1
(Scrow #6-32 x 1/2 Hex WHd) 6138288 4
45-3 Spring - Compression 6138276 1
45-4 Plunger and Diaphragm Assambly §208025 1
45.8 Seat - Hot Water Valve 6158068 1
458 Valve Body - Hot Water 6138269 1
457 *Q" Ring 6108031 1
45-8 Screw - Metaring - Hot Water Valve 6138279 1
45.9 0" Ring 6138287 1
45-10 Vent Tube - Water Valve £108201 1
45-11 Coil and Frama Assembly - Hot Water Vaiva £138270 1
THE FOLLOWING ARE AVAILABLE AS ASSEMBLIES:
Valve Body and Seat 6138304 1
(Consists of Index 45-5 and Index 45-6)
Screw Assembly - Metering - Hot Water Valve 6138289 1
{Consists of Index 45.8 and Index 45-8)
*k KIT - HIGH FLOW WATER VALVE INCLUDES PLUNGER AND 6230106
SPRING, O RING, SEAT, AND GASKET
*** | EATON WATER VALVE (USA) - Replaces High Flow Valve 6238112
**%*% | EATON WATER VALVE (CANADA) - Replaces High Flow Valve 6230108

138




1470060

—— SEE DETAIL A

OPTIONAL FILTER ASSEMBLY

Figure 46. Water Inlet Assembly

139



1470060

FIGURE- 475/476
INDEX DESCRIPTION
NUMBER PART NO. aTy.
46- Inlet Assembly - Water Ref
(See Figure 33, Index 33-3 for Next Higher Assembly)
48-1 Valve - Water Inlet 3108045 1
46-2 Reducing Nipple - 1/4 IPST-0, 3/8 IPS 6108082 1
46-3 Water Valve 3108048 1
46-4 Connector - Male - 1/4 SAE Flare x 1/4 NPTF 3128151 1
465 Tube Assambly - Cabinet to Strainer 4731172 2
46-6 Elbow - Male - 1/4 SAE Flare x 3/8 NPTF 3128150 1
46-7 Coupling and Bracket{Not shown){See Figure 33, Index 11) 4751019 1
{Screw #8-32 x 3/8, Hax W/HD) 3157060 2
OPTIONS
46-8 Mounting Bracket - Water Filter 3158023 1
{Screw #10-32 x 5/8, RHS, T/C) 9900163 2
{Screw #8-32 x 3/8, Hex Hd, T/F, Black) 1451097 2
46-9 Tube Assembly - Cabinet to Strainer 6151037 1
46-10 Elbow - Male - 1/4 SAE Flare x 3/8 NPTF 3128150 1
k]
46-11 Nippla - 3/8 NPTF, Hex 3608201 1
46-12 Head - Water Filter 3158022 1
46-13 Cartridge - Water Filter 6118071 1
{Not Supplied With Assembly)
THE FOLLOWING ARE AVAILABLE AS ASSEMBLIES:
Valve Assombly - Water Inlst 4751034 1
(Consists of Index 46-1 thru Index 46-7)
Filter Head and Bracket Assembly 4751036 1
(Consists of Index 46-1, Index 46-7 and Index 46-8 thru Index 46-12)

140




1470060

Figure 47. Blower and Mounting Assembly

14]



1470060

FIGURE- 475/476
INDEX DESCRIPTION

NUMBER PART NO. aTY.

47- Mounting Assembly - Blower and 4731051 Ref
(See Figure 33, Index 33-2 for Next Higher Assembly)

47-1 Blawer Assembly - Includes Blower and Mounting Hardware 4731188 1
{Scraw #8-32 x 2-1/4, RHS, Zinc Plate - Not Available From National Vendors) | == 4
{Lockwasher - External Tooth - #8) 8900033 4
(Nut #8-32, Hex, Zinc Plate) 8900029 4

47.2 Bracket Assembly - Blower Mounting 4731052 1

473 Filter - Exhaust Blower 6237340 1

47-4 Housing - Exhaust Blower 6237342 1

475 Hose Assambly - Exhaust - 28 IN. Long 8157031 1

47-6 Guard - Exhaust Fiiter 4731194 1

47-7 Grommaet - 3/16 2302223 2

142




1470060

475 ONLY

Figure 48. Dry Ingredient System (Sheet 1 of 2)

143



1470060

\:i%
476 ONLY %

Figure 48. Dry Ingredient System (Sheet 2 of 2)

144



FIGURE- 475 476
INDEX DESCRIPTION
NUMBER PART NO. | QTY.| PART NO Q'Il"V.
48 Dry Ingredient System | e Rot | oo Ret
{See Figure 33, Index 33-9 for Naxt Higher Assembly)
45-1 Canister Assembly - Whitener 4751061 i
{Sea Figure 51 for Breakdown)
48-2 Canister Assembly - Sugar 4731129 1
{Sea Figure 50 for Breakdown)
48-3 Nozzie - Chute 6157002 2
48-4 Shelf Assembly - Dry Ingredient 4751062 1 4761034 1
(See Figure 49 for Breakdown)
(Scrow #8-32 x 5/16 Hex Hd, T/F, Black) 1451097 3
48-5 Tube - 3/4 OD x 1/2 1D x 32 Long 4731203 1 N/A
488 Restrictor and "Y* Assembly 6158073 1 NA
48-7 Tube - 7/16 OO0 x 1/4 10 x 32 Long 4731204 1 N/A
488 Clamp - Cable 3106144 1 N/A
(Screw #8-32 x 516 Hex Hd, T/F, Black) 1451097 1
489 Tube - 9/16 OD x 3/8 ID x 4-1/2 Long 4731207 1 NA
48-10 Clamp - Hose - 19/32 6111054 1 N/A
48-11 Vant Assembly 3617033 1 N/A
48-12 Plug - Brewar Manifold 6134192 1 N/A
48.13 Mixing Bowl - Coflea 6187001 1 N/A
{Washer - Roller) 6114121 2 N/A
{Thumb Screw - Sidewalt) 2206028 2 N/A
{Nut #8-32) 9500081 2 N/A
48-14 Tube - 9/16 OD x 3/8 ID x 24 Long 4731064 1 N/A
48-15 Spout - Dispensing 6117010 1 N/A
48-16 Caplug - Spout 4711020 1 N/A
48-17 Bracket - Bowl Mounting 4761027 1 N/A .
(Screw #8-32 x 1/4, PHS, W/LW) 9900168 2 :
48-18 Channel Assembly - Front N/A 4761155 1 :
48-1% Dividar Assembly NrA 4761060 1
THE FOLLOWING ARE AVAILABLE AS ASSEMBLIES: N/A
"Y* Assembly 4731208 1 N/A
(Consists of Index 48-5 thru Index 48-7 and Index 48-8)
Mixing Bowl and Bracket Assembly 4731322 1 N/A

(Consists of Index 48-11 thru Index 48-17)




1470060

Figure 49. Dry Ingredient Shelf Assembly

146



1470080

FIGURE- 475 478
INDEX DESCRIPTION

NUMBER PART NO. | QTY.| PARTNO. |QTY.

49- Shelf Assembly - Dry Ingredient 4751062 Ref 4761034 Rat
{See Figure 48, Indax 48-4 for Naxt Higher Assembly}

49-1 Locator - Canister 6157037 2
{Speed Clip - Comprassion Ring) 2366055 2

49-2 Label - Sugar 61370786 1

49-3 Retainer - Canister - AH £207003 1

49-4 Retainer - Canister - LH 6207004 1

49-5 Shelf - Canister 4731105 1

496 Label - Whitener 6137077 1

49-7 Motor - Canister - 200 RFPM 4731057 2
(Screw #8-32 x 1/4, PHS, WiLW) 9600138 k|

49-8 Pin - Roll 32 dia. 6107020 2

49-9 Retainer Bracket - Chuts N/A 4761014 1
(Screw #8-32 x 5/16, Hax Hd, T/F) N/A 1451097 1

49-10 Retainer - Chute N/A 4761015 1
(Scrow #6-32 x 1/4,RHS,.ST) N/A 9900012 2
THE FOLLOWING IS AVAILABLE AS AN ASSEMBLY:
Motor Assembly - 200 RPM 4731059 1

(Consists of Index 43-7 and Index 49-8)

147



1470060

Figure 50. Sugar Canister Assembly

148



FIGURE- 4751476
INDEX DESCRIPTION ,
NUMBER PART NO. qQTY.
50- Canistor Assembly - Sugar 4731129 Ref
(Sea Figure 48, Index 48-2 for Next Higher Assembly)
50-1 Lid - Canister 6137030 K
50-2 Tube - Canister - 3 inch 4731128 1
50-3 Spacer - Ganister Latch 6137023 2
50-4 Caich - Draw 6137053 2
50-5 Screw #6-32 x 9/16 FHS 6137099 4
50-6 Mut - Acorn #6-32 6137100 4
50-7 Labal - Sugar 8137076 §
50-8 Mixing Whee| 8137024 1
50-9 Tube - Mixing Wheet 6137038 1
50-10 Pin - Hitch W/Clip £134030 1
50-11 Base - Canister 6137004 1
50-12 Spout - Dispensing Chute . 6157019 1
50-13 Screw #8-32 x 1/2 FHS 6000027 4
50-14 | Nut- Knurl - Canister 9900214 ]
50-15 Coupling - Auger Drive 6107041 I
50-16 Bearing - Dispensing 6137035 1
5017 | Auger and Shatt Assembly 6137131 1
THE FOLLOWING ARE AVAILABLE AS ASSEMBLIES: '
Tube Asgembly - 3 inch Canister 4731127 1
{Consists of Index 50-2 thru Index 50-6) ‘
Auger Assembily 6137128 t
(Consists of Index 50-15 thrv Index 50-17) ‘
+




1470060

Whitener Canister Assembly

Figure 51.

150



1470060

FIGURE- 4T5/478

INDEX DESCRIPTION -
NUMBER PART NO. Qry.
51- Canister Assembly - Whitener 4751061 Ref

(See Figure 48, Index 48-1 for Next Higher Assambly)
811 Lid - Canister 6137030 1
51-2 Tube - Canister - 3 inch - W/lLatch 4731128 1
51.3 Spacer - Canister Latch 6137023 2
51-4 Catch - Draw 6137053 2
51-5 Screw #6-32 x 9/16 FHS 6137099 4
51-6 Nut - Acorn #6-32 6137100 4
51-7 Label - Lightener 6137077 1
51-8 Mixing Wheel 6137024 1
519 Tubs - Mixing Wheel 6137038 1
5110 |Pin - Hitch W/Clip 6134030 1
51-11 Base - Canister 6137005 1
51-12 Spout - Dispensing Chute 6157019 1
51-13 Screw #8-32 x 1/2 FHS 9900027 6
5114 Nut - Knurl - Canister 9900214 4
51-15 Coupling - Auger Drive 6107041 1
5118 Bearing - Dispensing 6137035 1

5117 Auger and Shaft Assembly 6137131 1

THE FOLLOWING ARE AVAILABLE AS ASSEMBLIES:

Tube Assembly - 3 inch Canister 4731127 1
(Consists of Index §1-2 thru Index 51-6)

Auger Assembly 6137128 1
(Consists of Index §1-15 thru Index 51-17)

151



1470060

FIGURE- 4T5/478

INDEX DESCRIPTION -
NUMBER PART NO. Qry.
51- Canister Assembly - Whitener 4751061 Ref

(See Figure 48, Index 48-1 for Next Higher Assambly)
811 Lid - Canister 6137030 1
51-2 Tube - Canister - 3 inch - W/lLatch 4731128 1
51.3 Spacer - Canister Latch 6137023 2
51-4 Catch - Draw 6137053 2
51-5 Screw #6-32 x 9/16 FHS 6137099 4
51-6 Nut - Acorn #6-32 6137100 4
51-7 Label - Lightener 6137077 1
51-8 Mixing Wheel 6137024 1
519 Tubs - Mixing Wheel 6137038 1
5110 |Pin - Hitch W/Clip 6134030 1
51-11 Base - Canister 6137005 1
51-12 Spout - Dispensing Chute 6157019 1
51-13 Screw #8-32 x 1/2 FHS 9900027 6
5114 Nut - Knurl - Canister 9900214 4
51-15 Coupling - Auger Drive 6107041 1
5118 Bearing - Dispensing 6137035 1

5117 Auger and Shaft Assembly 6137131 1

THE FOLLOWING ARE AVAILABLE AS ASSEMBLIES:

Tube Assembly - 3 inch Canister 4731127 1
(Consists of Index §1-2 thru Index 51-6)

Auger Assembly 6137128 1
(Consists of Index §1-15 thru Index 51-17)

151



1470060

FIGURE- 47T5/ATS
INDEX DESCRIPTION .
NUMBER PART NO. QTy.
52. Shelf Assembly - Coffes 4751033 Ret
(See Figure 33, Index 33-5 for Next Highar Assembly)
52-1 Locator - Canister 6157037 1
(Speed Ciip - Compression Ring) 2366055 C2
52-2 Shelf - Canister 4751022 1
523 Chute - Coffes 4751035 . 1
(Screw #8-32 x /8, Hex Hd, T/F, Black) 1451097 1
524 Motor - 200 RPM 4731057 1
(Scraw #8-32 x 1/4, PHS, W/LW) 9300138 -3
5§25 Pin - Roll 3/32 dia 6107020 1
526 Label - Coffea 6187007 1
52-7 Retainer - Canister 6207003 1
528 Canister Assembly - Coffee - Fresh Brew 4731125 |
{Ses Figure 53 for Breakdown)
THE FOLLOWING IS AVAILABLE AS AN ASSEMBLY:
Motor Assembly - 200 RPM . 4731089 1

(Consists of Indax 52-4 and index 52-5)

153



1470060

Figure 53. Coffee Canister Assembly

154



1470060

FIGURE- 475
INDEX DESCRIPTION

NUMBER PART NO. QTY.
53 Canister Assembly - Coffee - Fresh Brew 4731126 Fhf

(See Figure 52, Index 52-8 for Next Higher Assembly)
53-1 Lid - Canister 6137030 1
532 Tube - Canister - 10 inch 6157016 1
53-3 Spacer - Canister Latch 6137023 2
53-4 Catch - Draw 6137053 2
53-5 Screw #6-32 x 9/16 FHS 6137099 4
536 Label - Coffee 6187007 1
53.7 Nut - Acom #6.32 8137100 4
53-8 Agitator - Canister 6207540 1
539 Mixing Wheat 6137024 1
53-10 Tuba - Mixing Whaeel 6137038 1
53-11 Pin - Hitch W/Clip 6134030 1
5312 Base - Canister 6137004 1
53-13 Spout 6154261 1
53-14 Scraw #8-32 x 1/2 FHS 9900027 4
53-15 Nut - Knurl - Canister 9900214 4.
§3-16 . | Coupling - Auger Drive 6107041 1
§3-17 Bearing - Dispensing 6137035 1
53-16 Auger and Shaft Assembly 6204513 1

THE FOLLOWING ARE AVAILABLE AS ASSEMBLIES:

Tube Assembly - Canister 6207539 1

(Consists of Index 53-2 thru Index 53-8)

Auger Assembly 6204512

(Consists of Index 53-16 thru Index 53-18)

155



1470060

Figure 54. Bracket and Control Assembly

156



1470060

FIGURE- 478
INDEX DESCRIPTION -
NUMBER PART NO Qarty.
54 Brackat and Control Assembly 4751073 - Rof
{See Figure 33, Index 33-23 for Next Higher Assombly}
£4-1 Adiuster Ascembly 6154289 1
54.2 Plunger - Pressure Control 6154287 Tt
v
54-3 Spring - Pressure Control 6154286 1
E44 Body - Progsure Control 6154288 .
54-5 Retainer - Adjuster 6154285 1
54-6 Body - Ragulator 6154214 -2
(Scrow #8-32 x 3/4 RHS) 9900115 '3
(Nut #8-32, KEPS, Zinc Plats) 6900081 '3
54-7 Diaphragm and Valve Assembly £§204221 8 |
548 Bracket - Regulator Mounting 4751051 g
TJHE FOLLOWING IS AVAILABLE AS AN ASSEMBLY: -
Cantrol Assembly 6154284 1

(Consists of Index 54-1 thru Index 54-5)

157



1470060

Figure 55. Chocolate Shelf Assembly

158



1470060

FIGURE- 475
INDEX DESCRIPTION ]
NUMBER PART NO. QTy,
55- Shelf Assembly - Chocolate 4751064 Ret
{See Figure 33, Index 33-8 for Next Higher Assembly)
55-1 Locator - Canister 3617032 1
{Speed Clip - Compression Ring) 2366055 2
86-2 Shelf - Canister - Chocolate 4751056 1
55-3 Motor - 200 RPM 4731057 1
(Screw #8-32 x 1/4, PHS, W/LW) 9900138 3
55-4 Pin - Rall 3/32 dia 6107020 1
55-5 Labal - Ghocolate 6137074 1
558 Ground Wire Assambly 3116122 1
(Scrow #8-32 x .31, Hex Hu) 3157060 1
85.7 Motor Assembly - Chocolate Whipper 6107185 1
(Screw - Shoulder) 6157057 4
558 Grommet - 3/16 dia 2302223 4
55-9 Plate Assembly - Mounting - Impeller Housing 6107191 1
(Screw #8-32 x 9/16, PHS, W/LW, Stainless) 6107244 4
55-10 Plate Assambly - Mounting - Whipper Motor l 6157055 1
(Screw #6-32 x 5/16, PHS, W/LW, Stainless) 6107241 4
§511  |Bushing - Seal 6107194 1
55-12 impeller 6107197 1
§5-13 Spring Assembly - impeller Thrust 6107198 1
§5-14 Housing - Impeller £107185 1
55-15 Funnel - Impallar 6137114 1
55-16 Retainer - Canister B207003 1
55-17 Canister Assambly - Chocolata 4731311 1
{Sea Figura 56 for Breakdown)
THE FOLLOWING ARE AVAILABLE AS ASSEMBLIES;
Motor Assambly - 200 RPM 4731069 1
{Consists of Index 55-3 and Index 55-4) ‘
Plate Assembly - Motor and 6157054 1

(Consists of index 55-6 thru Index 55-10)

159



1470060

Figure 56. Chocolate/Freeze Dry Coffee Canister Assembly

160



1470060

FIGURE- 475 476
INDEX DESCRIPTION
NUMBER PART NO. | QTY.| PARTNO. jQTY.
56- Canister Assembly - Chocolate 4731311 Ref . Rl
(Ses Figure 55/57, Indax 55-19 or Index $7-20 for Next Higher
Assembly)
Canister Assembly - Freeza Dry Coffee N/A 4761031 1
(See Figura 57, Index 57-21 for Next Higher Assambly)
56-1 Lid - Canister 6137030 1
56-2 Tube - Canister - 5 inch 6157026 1
56-3 Spacer - Latch - Canister 6137023 2
56-4 Catch - Draw 6137053 2
56-5 Scraw #5-32 x 9/16 FHS 5137099 4
566 Nut - Acom #6-32 6137100 4
56-7 Labsl - Chocolate 6137074 1 6187007 1
56.2 Agitator - Canister 6137101 1 NA
56-9 Mixing Whesl 6137024 1
56-10 Tube - Mixing Whestl 6137038 1,
56-11 Fin - Hitch W/Clip 6134030 1
86-12 Base - Canister 6137005 1
56-13 Spout - Dispensing 6137034 1 6167019 -1
66-14 Screw #8-32 x 1/2 FHS 9900027 4 -
8615 Nut - Knurl - Canister 9500214 4
56-16 Coupling - Auger Drive 6107041 1
56-17 Bearing - Dispensing 6137035 1
56-18 Auger and Shaft Assembly £204513 1 8137131 | 1
THE FOLLOWING ARE AVAILABLE AS ASSEMBLIES:
Tube Assembly - 5 inch Canister 6157029 1 1
(Consists of Index 56-2 thru Indax 56-6)
Auger Assembly 6204512 1 6137128 1

(Consists of Index 56-16 thru Index 56-18)

161



1470060

Figure 57. Chocolate/Freeze Dry Coffee Shelf Assembly (Sheet 1 6f 2)

162




1470060

Figure 57. Chocolate/Freeze Dry Coffee Shelf Assembly (Sheet 2 6f 2)

163



1470060

FIGURE- 476
INDEX DESCRIPTION
NUMBER PART NO. QaTy.
67- Shelf Assembly - Chocolate/Freeze Dry Coffe@ | e Ref
(Ses Figure 33, Index 33-29 for Naxt Higher Assembly)
81 Locator - Ganister 3517032 1
(Speed Clip - Compression Ring) 2366055 2
57-2 Locator - Canistsr 6157037 1
(Speed Clip - Compression Ring) 23660585 2
573 Locator - Chuts 4761018 1
(Screw #8-32 x 5/16, Hex Hd, T/F) 1451097 1
574 Shelf - Canister - Chocolate/Freaze Dry 4761004 1
575 Motor - 200 RPM 4731057 2
(Screw #8-32 x 1/4, PHS, WAW) 9900138 3
57-6 Pin - Roll 3/32 dia 6107020 2
577 Label - Chocolata 6137074 1
578 Label - Colfes 6187007 1
57-9 Ground Wire Assembly 1211046
(Screw #8-32 x 31, Hex Hd) 3157060
5710 Motor Assembly - Chocolate Whipper 6107185 1
{Screw - Shoulder} 6157057 4
57-11 Grommet - 3/16 dia 2302223 4
5712 Plate and Seal Assembly 3617025 1
{Scrow #8-32 x 9/16, PHS, W/LW, Stainless) 6107244 2
57-13 Plate Assembly - Mounting - Whipper Motor 6157055 1
(Screw #6-32 x 5/16, PHS, W/LW, Stainless) 6107241 4
57-14 Bushing - Seal 6107164 1
57-15 Impeller 6107197 1
57-18 Spring Assambly - Impeller Thrust 6107198 1
5717 Housing - Impellsr 6107195 1
57-18 Funnel - Impeller 6137114 1
§7-19 Retainer - Canister 6207003 2
57-20 Canister Assembly - Chocolate 473131 1
(See Figure 56 for Breakdown)
57-21 Canister Assembly - Freeza Dry Coffes 4761031 1
(See Figure 56 for Breakdown}
§7.22 Mixing Bowl(Not used when Coffee whipper is presant) 8187001 1
{Thumbscrew) 2206028 2

164




1470080

FIGURE- aT8
INDEX DESCRIPTION
NUMBER PARTNO. | aTv.
5§7-23 Bracket - Freaze Dry(Not used when Coffee whipper is present} 4761023 1
(Screw #8-32 x 5/16, Hex Hd, T/F) 1451097 2
57-24 Hose Assembly - Exhaust - 43 IN LG. 4761024 1
57-25 Vent and Plug Assembly - Air 4761021 1
OPTIONS :
Shalf Assembly - Coffea/Water No Whippee | e 1
(Consiats of Index 57-2 thru Index 57-6, index 57-8 and Index 57-21 thru Index 57-25) :
Shelf Assembly - Coffes/Water With Whipper b s 1‘
(Gonsists of Index 57-2 thru Index 57-8, Index 57-8 thru index 57-19 and Index §7-21
thru Index 57-25)
Shelf Assembly - Chocolate/Freeze Dry Coffeo W/Whipper e 1
(Add Index 57-26 thru Index 57-36 to the parts list to complete thig option) -
57-26 Ground Wire Assembly 1211046 1i
(Screw #8-32 x .31, Hex Hd) 3157060 1
57-27 Mator Assembly - Chocolate Whipper 6107185 1
(Screw - Shoulder) 6157057 4
57-28 Grommet - 3/16 dia 2302223 4
§7-29 Plate and Seal Assembly 3617025 1
(Screw #8-32 x 9/16, PHS, W/LW, Stainless) 6107244 2
§7-30 Plate Assembly - Mounting - Whipper Motor 6157085 1:
(Screw #6-32 x 5/16, PHS, W/LW, Stainless) 6107241 1,
57-31 Bushing - Seal 6107154 1
57.32 impellar €107197 1
§7-33 Spring Assembly - Impedler Thrust 6107198 1
§7-34 Housing - Impeller 6107186 1
57-35 Bracket - Whippes(Replaces Index 57-23} 4761017 1
(Screw #8-32 x 5/16, Hex Hd, T/F) 1451097 4
57-36 Mixing Bowl{Replaces Index 57-22) 6617000 1 ;
THE FOLLOWING ARE AVAILABLE AS ASSEMBLIES:
Motor Assembly - 200 RPM 4731059 1
(Consists of Index 57-5 and Index 57-6)
Plate Assembly - Mator and 3617024 1

(Consists of Index 57-9/26 thru Index 57-13/30)

165



461 462

Figure 58. Merchandiser - CHILLED CANDY

166



1470060

FIGURE- 461 462
INDEX DESCRIPTION
NUMBER PART NO., | QTY.| PART NQ. | QTY.
58- Merchandiser - Chiled Canady | e 1 N/A
Merchandiser - Chilled Gandy NA | b e 1
58-1 Cabinet- Common | e 1 1
{(See Figure 59 for Breakdown) )
58-2 Door Assembly - Common 1472000 1 1482100 1
{See Figure 13,Model 147/148 for Breakdown)
58-3 Spiral Assembly - 5 Salection Snack Tray s 4 N/A
(See Figure 23,Model 147/148 for Breakdown)
Spiral Assembly - 4 Selection Snack Tray (Y77 [ [R— - 4
(Sea Figure 23,Model 147/148 for Breakdown)
58-4 Spiral Assembly - 10 Selection Candy Tray | omeeeeee 2 N/A
{See Figure 22, Model 147/148,for Breakdown)
Spiral Assembly - 8 Selection Candy Tray NA | ] e 2
{Sea Figure 22,Modal 147/148 for Breakdown)
58-5 Panel Assembly - Monetary 1475000 1
(Sea Figure 24,Modsl 147/148 for Breakdown)
586 Filler - Long 4611018 i N/A
(Scrow #8-32 X 5/16 Hex Hd,T/F,Black) 1451097 2 N/A
(Screw #8-18 X 5/8 Hex W/Hd) 4727144 1 N/A
Filler - Short N/A 4621004 1
(Screw #8-32 X 5/16 Hex Hd,T/F,Black) N/A 1451097 2
(Screw #3-18 X 5/8 Hex WiHd) N/A 4727144 1
58-7 Cooling Unit Assembly (See Figure €1 for Breakdown) | -—--eee- 1
(Screw - Lock Keaper) 1141046 2
588 Plastic Bag Assembly - NotShown | e 1
Includes the following:
Bag - Plastic 1300018 1
Documentation Package 1470061 1
Contants List - Bag Assembly 1470044 1
Price Roll - Dollars 1477045 2
Selection ID Labels: A0 thru A 1477076 1
Selaction ID Labels: BO thru B9 1477077 1
Selaction |D Labels: CO thru C9 1477078 1
Selaction |D Labels: DO thru D9 1477079 1
Salection |D Labels: EO thru E9 1477080 1
Selection 1D Labels: FO thru F9 1477081 1

167



(Included with Base Plate Packags)

FIGURE- 461 462
INDEX DESCRIPTION
NUMBER PART NO. | QTY.| PART NO. | QTY,
Retainer - Spiral Wall 1477083 10
THE FOLLOWING ITEMS ARE AVAILABLE BUT NOT SHOWN:
Label - Instruction 4742011 1
Label - NAMA Listed 6230021 1
Label - FCC Approval 5580121 1
Label - UL Listing 2221599 1
Label - Union 2221038 1
Labe! - Patent 2221076 1
Decal - Chilled For Freshness 4612001 1
OPTIONS
58-9 Base Plate Package 1471200 1 1481039 1
(Sea Figura 26 for Breakdown)
Installation Instructions - Base Plate 1470032 1

168




1470060

5 SEE DETAIL A

St DETAIL €

o~
w
<t
b=l
=
n
—
O
=t
wy
fr—
Q
o]
[ B ]
= ™
[
(=]
—
e}
Q{
@
[ =
(%]
—

Figure 5%. Common Cabinet

169



1470060

_— -

Figure 59. Common Cabinet - Models 461 and 462
(Sheet 2 of 3)

170



1470060

DETAIL A

g

DETAIL C

DETAIL B

Figure 59. Common Cabinet - Models 461 and 462
(Sheet 3 of 3)

171



1470060

FIGURE- 461 462
INDEX DESCRIPTION
NUMBER PART NO. | QTY.| PART NO. | QTY.
58- Cabinet - Common | Ref | eroeemee Ref
{Sea Figure 58 Index 1 for Next Higher Assembly)
591 *U* Channel - Recaptacks Mounting 1471145 2 1481038 1
(Screw #8-32 x 5/16, Hex Hd, T/F) 1451097 4
59-2 Channel - Mounting - Receptacla 5, 6 or 7 Tray Option 1471120 1
{Screw #8-32 x 5/16, Hex Hd, T/F) 1451097 4
{Screw #8-32 x 1/2, Hex Hd, T/F, BLK) 4741050 1
{Used in upper right in placa of 1, 1451097 screw)
§9-3 Receptacle Block and PCB Assembly 1471066 A
A = 5in 5 Tray Option
A =6in 6 Tray QOption
A =7 in 7 Tray Option
59-4 Tag - Electrical Rating 4611009 1 4521001 1
59-5 Cover - Exhaust Fan Hole 1471080 2
{Scrow #8-32 x 5/16, Hex Hd.T/F) 1451087 2
59-6 Cabinet Assembly - Weldment 4611075 1 1481060 1
59.7 Channel - Tray Rail Mounting - RH 1471211 1
{Screw #8-32 x 5/16,Hex Hd, T/F) 1451097 10
598 Gusset - Mounting Channel - RH 1471085 1
{Screw #8-32 x 5/16, Hex Hd, T/F) 1451097 2
59-9 Snap Bushing 6106021 1
59-10 Gusset - Mounting Channel - LH 1471057 1 1481017 1
(Screw #8-32 x 5/16, Hex Hd, T/F) 1451097 2
59-11 Channel and Support Assembly - Tray Rail 1471225 ] N/A
(Screw #8-32 x 5/16, Hex Hd, T/F} 1461097 12 N/A
Channel - Tray Rail Mounting - LH N/A 1481045 1
{Screw #8-32 x 5/16, Hex Hd, T/F) N/A 1451087 12
59.12 End Plate Display - LH 1471114 1 1481023 1
(Scrow #8-32 x 5/16, Hex Hd, T/F) 1451087 3 3
(Screw #8-18 x /8, |.GM) 4721035 3 2
(Nut #8-32 WiLW) 9500081 1 1
59-13 Label - Model Designation 4611010 1 4621002 1
£9-14 Power Cord and Bracket Assembly 4751031 1
{Scrow #8-32 x §/16, Hex Hd, T/F) 1451097 2
59-15 Bushing - Right Angle 7101028 1
59-16 Bracket - Mounting - Power Cord 1471065 1
5017 Grounded Cord Set Assembly 2221041 1
§9-18 DELETED
£9-19 Label - Power Cord 9989526 1

172




1470060

FIGURE- 461 462
INDEX DESCRIPTION -
NUMBER PART NQ. | QTY.| PARTNO. [QTYV.
58-20 Extension Assambly - Cabinet - Top 1471227 1 1481052 1
i {Screw #8-32 x 5/16, Hex Hd, T/F) 1451097 ] 4
(Screw #8-18 x 3/8, LGM) 4721035 4 4
59-21 Lock Am - Cabinst 1471160 2 1
{Screw #10-32 x 3/8) 1217161 2
59-22 Cup - Spacer 1302289 1
59-23 Guide Rall - Control Parel 1471013 2
(Screw #8-32 ¥ 5/16, Hex Hd, T/F) 1451097 4
5924 | Edge Mount - Harness 1411122 1 1
Wire Tie 2204513 2
{Screw #8-32 x 1/2, PHS, T/C, W/LW) 9900197 1
59-25 Stop - Monstary Panel 1471009 1
{Scrow #8-18 x 38, LGM) 4721035 3
59-26 Controller Assembly 4741012 1
{See Figure 10 for Breakdown})
50-27 Clamp - Wire 1451042 1
(Scrow #8-32 x 5/16, Hex HD, T/F) 1451057 2
Cover - Clamp 1451042 1
59-28 Label - Caution - Elactrical Connection 9989411 1
59-28 Spacer - Cup 2302053 1
(Screw #8-18 x 5/8, Hex Hd) 4727144 1
59-30 Chute Assembly - Payout 1471049 1
(Screw #8-32 x §/16, Hax Hd, T/F) 1451007 2
(Scrow #8-18 x 38, LGM) 4721035 2
59-31 Housing Assambly - Monay Box 1471040 i
(Scrow #8-18 x 3/8, LGM) 4721035 4
59-32 Box Assembly - Money 1471045 1
§9-33 Power Panal Assembly 4751038 1
{Sea Figure 11 for Breakdown)
(Screw #8-32 x 5/16, Hex Hd, T/F) 1451097 2
59-34 Tray Guide Rail Assembly - RH 1471140 A
A =5in5 Tray Option
A = 6in & Tray Option
A = 7in 7 Tray Option
{Screw #8-32 x 5/16, Hex Hd, T/F) 1451097 1
59-35 Angle - Tray Rail Mounting Channel 1471010 2
(Screw #8-32 x 5/16, Hex Hd, T/F) 1451097 2
58-36 Tray Guide Rail Assembly - LH 1471140 A
A = 5in 5 Tray Oplion
A = 6 in 6 Tray Opticn
A =7 in 7 Tray Option
(Screw #8-32 x 5/16, Hex Hd, T/F) 1451087 1

173



1470060

FIGURE- 461 462
INDEX DESCRIPTION
NUMBER PART NO. | QTY.| PART NO. | QTY.
§59-37 Plate and Spring Assembly - Door Check 1451039 1
(Screw #8-32 x 5/16, Hex Hd, T/F) 1451087 2
59-38 Cabinet Extension - Lower 1471128 1 1481018 1
(Scrow #8-32 x &/16, Hox Hd, T/F) 1451097 5 4
(Screw #8-18 x 3/8, LGM) 4721035 4 4
59-3% Deflector - Product N/A 1482132 1
(Screw #8-32 x 3/8, T/H, Black) N/A 1170208 2
{Nut #8-32 W/LW) NiA 9900081 2
§9-40 Leg and Levelar Assembly - Cabinst 1471237 4
{Screw #5/18-18 x 1.00, Hax Hd, T/F) 1451093 4
Leveler - Cabinel 1471098 4
59-41 Plate and Suppon Assambly - Lower Hinge 1471014 1
(Bolt - Carriage #5/16-18 x 3/4 Hex) 1171021 2
{Nut #5/16-18 Self-Locking) 1171022 2
59-42 Screen Assembly - Vent 4741001 1
(Screw #8-32 x 5/16, Hex Hd, T/F) 1451097 6
5643 Plug - Hole (Not Shown) N/A 1431082 1
58-44 *U* Channel - Recaptacle Mounting N/A 1481019 1
59-45 Angle - Insulation Stop - Rear 4611012 4
{Serew #8-32 x 5/18, Hex Hd, T/F) 1451097 2
59-46 Strap - Insulation Support - RH 4611017 2
(Scrow #8-32 x 5/18, Hax Hd, T/F) 1451097 3
£6-47 Retainer - Top Insulation 4611013 1 4621003 1
§9-48 Angle - Insulation Stop - Front 4611011 4
{Scrow #8-32 x 5/16, Hex Hd, T/F) 1451097 2
§9-49 Channel - Insulation Mounting 4611015 2
{Screw #8/32 x 5/16, Hex Hd, T/F) 1451097 ]
{Screw #8-32 x 3/8, THS, Black) 1170206 1
{Nut #8-32 WLW) 9900081 1
59-50 Spacer - PC Board 4302134 1
59-51 Strap - Insulation Support - LH 4611016 2
{Scrow #8-32 x 5/16, Hex Hd, T/F) 1451097 3
59-52 Shutter - Air Duct (Mounts to LH Air Duct Insulation} 4611007 5
{Screw #8-32 x 5/16, Hex Hd, T/F) 1451097 1
£9-53 Bracket - Door Support 1471278 1
{Screw - Sheet Metal #8 x 3/8, PHS, WILW) 4047057 2
OPTIONS
59-54 Bracket and Screen Assembly - Exhaust Fan 1471054 1
(Screw #2-32 x 5/16,Hex Hd, T/F) 1451097 2

174




1470060

Bracket and Fan Assembly(indludes Index 58-55
and Index 59-56)

FIGURE- 481 462
INDEX DESCRIPTION
NUMBER PART NO. | QTY.| PART NO. |QTY.
58-55 Bracket - Exhaust Fan 1471089 1
{Screw #8-32 x 5/16, Hax Hd, T/F) 1451087 2
59-56 Blower Assembly - Horizontal 6107030 1
(Nut #8-32 W/LW) 9900081 2
£9-57 Hamess - Fan 1471259 1
59-58 Panel - Filler 1472141 1 N/A
(Availakle With § Tray Option Only)
Panal - Filler N/A 1482001 1
(Available With 3 or 5 Tray Options Only)
THE FOLLOWING IS AVAILABLE AS AN ASSEMBLY: B
1471088 1

175



1470060

Lot ] !-/
.' ¥ <3

\ A=V~ G

—

ey

< =4 = :
Lt f— %
wl L - . . .
O \\\\ o g oao o oeed  am

,.,/Vu;fl X 3 lll\@ . ! .. . | . u r |
/\,.M,,u-i — N
> \ \ — =
- |l \E
o
u

- Models 461 and 462

(Sheet 1 of 2)

CABINET
Figure 60. Harnesses and Cable Clamps

176



1470060

DETAIL A
(Alternate Clamp Location
W/Fan Option Installed)

13 13
GOOR { CABINET DOOR CABINET
3 T” .
BALLAST BALLAST
6 REF 5 REF
462 461
DETAIL B

ANGLE AND
MOTOR
ASSEMBLY 1o DOOR 12 DOOR CABINET

CABINET | pan

ANGLE AND MOTOR 8 REF
DELIVERY ASSEMBLY 10
PAN

DETAIL C 461

Figure 60. Harnesses and Cable Clamps -Models 461 and 462.
(Sheet2 of 2)

177



1470060

FIGURE- 461 462
INDEX DESCRIPTICN
NUMBER PARTNO. [ QTY.| PARTNO. |QTY.
60- Harmess Routng | e S Raf
60-1 Hamess - Cabinat - 6 Tray 1471183 1
60-2 Screw - Ground #8-32 x 5/18, Hex Hd, T/F 1451097 2
(Lockwasher #8) 65131148 2
€60-3 Power Supply - Interface to Controller 1471100 1
60-4 Hamess - Validator 1471073 1
60-5 Jumper - Fluorescant Light 4611056 1 1
60-6 Jumper - Fluorescant Light N/A 1481024 i
€0-7 Hamess - Power Cord 1o Control Box 4751148 1
60-8 Jumper - Gum and Mint 1471112 1
60-9 Clamp - Cable - 9/16 3106144 3
{Screw #8-32 x 3/8, THS, Black)} 1170206 1
60-10 Clamp - Cable - 3/8 1452139 3 1
[Qrmeniar #8 079 » 20 TUS [la.alh i A FOe -
‘UMU" TUIL A WD, 1Th), Blﬂmj‘ EV/IVEVO ]
60-11 Clamp - Cablg - 3/8 2302227 1
(Screw #8-32 x /8, THS, Black) 1170208 1
{Nut #8-32 WiLW) 9500081 1
60-12 Clamp - Cable - 1/2 N/A 4732024 4
(Screw #8-32 x 5/16, Hax Hd, T/F) N/A 14510097 1
60-13 Clamp - Cabla - 1/4 1211161 1 1
(Screw #8-32 x 5/16, Hex Hd, T/F) 1451097 1 1
60-14 Wire Tie - Self-Clinching N/A 4042121 1
60-15 Harness - Power to Chiller Compressor 4611029 i

178




1470060

Figure 61. Cooling Unit Assembly

179



1470060

{See Figura 62 for Breakdown) R134a VERSION

FIGURE- 461 462
INDEX DESCRIPTION
NUMBER PAART NO, | QTY.| PART NO. |QTY.
61- Coaling Unit Assembly(Soe Figure 58, Index 58-7 for Next Higher —— Ref ———— Ref
Assembly)
61-1 Roetainer - Door 4744042 1
(Screw #38-18 X 58 Hex WiHd) 4727144 3
61-2 Door - Refrigeration Madule 4744027 1
61-3 Support - Insulation 4614047 1 NA
{Screw #8-18 X 5/8 Hex W/Hd) 4727144 3 N/A
614 Housing - Refrigeration Module 4614042 1
6815 4614041 1

180




1470060

Figure 62. Cooling Unit Final Assembly

181



1470060

FIGURE- 461 462
INDEX DESCRIPTION
NUMBER PART NO. | QTY.| PART NO. | GQTY.
€2- Cooling Unit Final Assembly 4614041 Ref
(See Figure 61,Index 5 for Next Higher Assembly)
621 Evaporator and Tube Assembly 4614036 1
(Screw #8-18 x 5/8, Hex Hd) 4727144 4
Seal - Evaporator to Cover 4614057 1
62.2 Insulation - Tubing 4614034 1
(Wiratie) 2204513 3
62-3 Cover - Refrigeration Module Housing 4514080 1
(Screw #8-18 x 5/8, Hex Hd) 4727144 9
62-4 Clip - Wire Hamess - 1/4 1D 2342315 1
{Screw #8-18 x 5/8, Hex Hd) 4727144 1
525 PCB Assembly - Temperature Sansor 4302530 1
(Soraw #5-20 x &4, Hex Hd) 4617101 4
{Spacer - PC Board) 4302134 1
€626 Orain - Water Bath 3128063 1
62-7 Bracket - Air Duct Mounting 4614044 1
{Screw #8-18 x 58, Hex Hd) 4727144 2
62-6 Tube - Short Air Duct 4614022 1 2
(Scrow #8-18 1 VB LGM)} 4721035 1
62-9 Bracket - Blower Motor 4614050 1
£2.10 Saal - Blower Mator 4301263 2
62-11 Motor - Biower 4241283 1
(Nut #10-32 W/LW) 9500164 2
6212 Condensor 4614016 1
(Screw #8-18 x 3/8 LGM) 4721035 4
62-13 Blade - Condensor Fan 4614025 1
{Nut - Spaed #1/4-20) 4043122 1
62-14 Silencer - Fan - Moril - S-584(Included with Indax 15) 4043129 1
€2-15 Motar - Condensor Fan 3608235 1
(Screw #8-32 x 3/8, Hex W/Hd) 3157060 4
62-16 Bracket - Condensor Motor 4744000 1
{Nut #1/4-20 KEPS) 1211105 2
62-17 Base and Stud Assembly 4614079 1
{Bolt #1/4-20 x 1-1/2, Hex Hd) 36808119 2
{Nut #1/4-20 KEPS) 1211105 2
62-18 Pan - Condensate 4614019 1
62-19 Bale Strap - Terminal Cover and 4614005 1
62-20 Elecirical Assembly - Relay W/Overload 4614002 1

182




1470080

FIGURE- 461 482 =
INDEX DESCRIPTION
NUMBER PART NO. | QTY.| PARTNO. | QTY.
62-21 Comprassor - 115 Volt 4614055 1
{Mut #1/4-20 KEPS) 1211105 2
(Washer - Stesl - 3/4 QD x 1/4 ID) 1140351 8
(Grommet - 11/16 LG) 4614006 4
(Sleave - 22/32 LG) 4614007 4
(Nut #1/4-20 Salf-Locking) 9900184 2
(Adaptor - Tab-To-Screw) 4614076 2
(Screw #6-32 x 1/4, PHS) 9500124 2
62-22 Shroud - Condensor Fan 4514039 1
{Clip - Spead - Dan Style) 4043082 4
62-23 Support - Triac 4614023 1
{Screw #8-18 x 5/8, Hex Hd) 4727144 3
(Scraw #8-18 x 2,00, Tapping HHS) 4744056 1
{Speed Nut - Ballast) 2221032 1
62-24 Triac - 35A - 600V 9883778 1
(Scraw #6-32 x 3/8, RHS, WILW) 9500009 2
(Nut #6-32 W/LW) 9300078 2
€62-25 Hamess - Compressor - Chiller 4614053 1
62-26 PCB Assembly - Chilled Candy Ref. Driver 9989505 1
(Spacer - Chassis to PCE - 1/4) 9989430 3
62-27 Drain - Condensate 4301034 1
€2-28 Hamess - Temperature Board 4614052 1
62-29 Brackst - Blower Housing 4614064 1
(Bolt - #1/4-20 x 2-1/4, Hex Hd) 1461027 2 N/A
(Screw #1/4-20 x 2-1/2 Hex Hd) N/A 1271014 2
(Nut #1/4-20 Self-Locking) 9900184 2
Gaskst 4614058 2
62-30 Inist - Air Duct 4614063 1
{Screw #8-18 x 5/8, Hex Hd) 4727144 2
(Screw #8-18 x 3/8,LGM) 4721035 4
62-31 Tube - Long Air Duct 4614020 1
{Insulation - Long Tuba) 4614026 1
62-32 Housing - Blower 4301055 1
(Screw #8-32 x 516, THS, S/T) 9500166 3
(Seal - Blowsr Motar) 4301263 2
62-33 Ring - Blower Housing 4301057 1
(Scraw #8-18 x 3/8, LGM) 4721035 3
62-34 Whes! - Blower 4301056 1
B2-35 Dam - Condensale 4614059 1
€2-36 Wire - Ground 1211046 1
(Scraw #8-18 x 38, LGM) 4721035 2
62-37 Labat - Caution - Refrigeration 4304001 1

183



1470060

FIGURE- 461 462
iNDEX . DESCRIPTION
NUMBER PART NO. | QTY.| PARTNO. |QTY.
THE FOLLOWING IS AVAILABLE AS AN ASSEMBLY
Compressor Package (Consists of Index 19 thru Index 21) 4614001 1

184




AVAILABLE KITS

1470060

KIT DESCRIPTION N   §

147 148 462/474 461/475
1479050 | 1489010 | 1489010 | 1479050 Gum and Mint Assembly
1471200 1481039 1481039 1471200 Base Plate and Accessory 3
Assembly - Black '
1477093 1477093 1477093 1477093 Gum and Mint Spir‘a'ls-—Dua;I"T B
1457089 1457089 1457089 1457089 Spiral Retainers - White f%
Pack of 40 , ‘xhr_ﬁ
1479142 1488011 1489011 1479142 Gum and Mint Support Rod - i l 1
1477146 | 1477146 | 1477146 | 1477146 Tray Stop, Replacement Block 7}
————————————————————— 4751089 Spray Hose B
Model 475
only
1472247 1482216 1482216 1472247 Bottom Panel Edge Protector
1475088 1475088 1475088 1475088 Credit Display PCB Rep]acementgé
1471243 1471243 1471243 1471243 Ctr] Chas Assy - MARS Adapt

185



APPENDIX
Rotary Delivery Pan Assembly for 147, 461

(Part Number 1472400)

DESCRIPTION PART NUMBER | QTY
Screw - #8-32 x .31 Hex Hd. TF - BLK. 1451097 8
Screw - #10-32 x .31 THS T/F BLK. 1452312 5
End Disc & Del Door Assy - LG. 1472401 1
End Disc & Pilf. Door Assy - LG. 1472406 1
End Plate Assy - L.H. 1472410 1
End Plate Assy - R.H. 1472416 1
Channel - Pilferage Guard - Long 1472420 1
Guard - Pilferage - Long 1472421 1
Filler - Lower Front - Long 1472422 1
Filler - Lower Rear - Long 1472423 1
Deflector - Product - L.H. 1472424 1.
Deflector - Product - R.H. 1472425 1
Deflector Assy - L.H. 1472428 1
Spring Price Diff Arm Rear 2224042 17
Deflector Assy - R.H. 4402014 1
Screw - #8-18 x .38 - LGM 4721035 8

186




Rotary Delivery Pan Assembly for 148 and 474, 475, and 476 With Can Module

(Part Number 1482431 )

APPENDIX

DESCRIPTION PART NUMBER | QTY
Screw - #8-32 x .31 Hex Hd. TF - BLK. 1451097 8
Screw - #10-32 x .31 THS T/F BLK. 1452312 5
End Plate Assy - LH. 1472410 1
End Plate Assy - R.H. 1472416 1
Deflector - Product - L.H. 1472424 1
Deflector - Product - R.H. 1472425 1
End Disc & Del Door Assy - Sh. 1482401 1
End Disc & Pilt. Door Assy - Sh. 1482404 1
Channe! - Pilferage Guard - Short 1482407 1
Guard - Pilferage - Short 1482408 1
Filer - Lowsr Front - Short 1482409 1
Filler - Lower Rear - Short 1482410 1
Spring - Price Diff. Arm Rear 2224042 1
Deflector Assy - R.H. 4402014 Ere
Screw - #8-18 x .38 - LGM 4721035 8§

187



APPENDIX

Refrigeration Unit - Domestic - R134a for 461. 462
(Part Number 4614119)

DESCRIPTION PART NUMBER | QTY.

Washer - Steel 3/4 X .264 x .090 1140351 2
Nut - 1/4 - 20 Whiz - Lock 1172021 2
1/4 - 20 KEPS Nut Ext LW ZP 1211105 2
Cable Clamp - Richco #N4 1211164 2
Speed Nut Ballast 2221032 1
Drain Water Bath 3128063 1
Drain - Condensate 4301152 1
Spacer - PC, Board 4302134 2

~ Label - R134a - Small 4304192 1
Support Assy - PCB & Triac 4614048 | 1
Harness - Temp. B.D. 4614052 | 1.
Seal (Evaporator to Cover) 4614057 i
Dam - Condensate 4614059 1
Cover - Refrig. Module Housing 4614080 5
Bolt - .250 - 20 x 1.75 - Hex Hd. 4614107 2
Housing - Refrig. Module 4614117 1
Insulation - Refrig. Housing - Top 4614118 1
Cooling Unit Fina! Assy - Dom. 4611421 1
Screw - #6-20 x .75 Hex Hd. 4617101 2
Screw - #8-18 x .38 - LGM 4721035 6
Screw - #8-18 x .62 Hex Head 4727144 22
Barbed Pin - .250 Dia. 4744021 2
Door - Refrig. Module 4744027 1
Door Retainer 4744042 1
Screw - #8-18 x 2.00 Lg. - Tap HHS 4744056 1
Fan - Evaporator - Axial 4774054 1
Screw - #8-32 - 3.0" Truss Hd 4774058 2
Washer 5/8 x .265 x .048 Zinc/Yel 6131066 2
Nut - #8-32 KEPS Zinc Plate 8900081 2
Washer Steel 7/16 x .203 x .032 9900121 2
Wire - Ground - 14" 9984094 1
PCB Assy - Temp. Sensor 9989548 1

188




